-®

A Textron Company

Gasoline Service Parts Manual

625475-BC

ISSUED SEPTEMBER 2011 REVISED MARCH 2018






SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE

TERRAIN 250
TERRAIN 500

TERRAIN 1000

STARTING MODEL YEAR 2012

DISCLAIMER: The E-Z-GO Division of Textron Inc. (E-Z-GO) reserves the right to incorporate engineering and design changes to products in this Manual,
without obligation to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically E-Z-GO, and therefore is subject to change without notice.

E-Z-GO DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and E-Z-GO SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES RESULTING FROM THE USE OF THE INFORMATION AND MATERIALS IN THIS MANUAL.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906-3852

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75°F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . ... e v

AC CELERAT OR . A-1
AR FILTER . . o B-1
B O DY C-1
BRAKES - MECHANIC AL. . . oo e D-1
C A . o E-1
CARBURETOR .. e e F-1
CLUT CH e e G-1
DIRECTION SELECTOR. . . .ottt e e e e e e e e H-1
ELECTRICAL SYSTEM ... e e J-1
ENGINE AND MUFFLER . ... o e e e K-1
ENGINE MOUNTING. . . .. e e e e e e L-1
FRONT SUSPENSION AND STEERING (TERRAIN 250) . . . ..ttt M-1
FRONT SUSPENSION AND STEERING (TERRAIN 500 & 1000). . . . ..ot e M-9
FUEL SY ST EM . .o e N-1
REAR AXLE . P-1
REAR SUSPENSION (TERRAIN 250) . . . .ottt e e e e e e e Q-1
REAR SUSPENSION (TERRAIN 500 & 1000) . . . ..o vttt et e e e e e e e e et e Q-5
RO P S . R-1
SEATING . . . S-1
STARTER / GENERATOR . ..o e e e T-1
TRUCK BED - MET AL ..o e e e e e uU-1
TRUCK BED - PLASTIC . . oo e e e e e u-7
WEATHER PROTECTION . ... e e e e e V-1
WHEELS AND TIRES . . . oo e e W-1

Page iii



N[O =)




This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Page v



Left hand illustration page

(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION CODE # DESCRIPTION
01 NO PAINT 53 MOSSY OAK NEW BREAK UP - DIPPED
02 SPECIAL COLOR 54 MOSSY OAK OBSESSION - DIPPED
05 JACOBSEN ORANGE 55 REALTREE ADVANTAGE MAX 4 - DIPPED
06 LIGHT GOLD PEARL 56 REALTREE HARDWOOD BROWN - DIPPED
07 SILVER PEARL METALIC 57 REALTREE AP HOT PINK - DIPPED
11 BLACK 58 BLACK / SILVER MARBLE - DIPPED
12 EMERALD GREEN PEARL 59 RED / SILVER MARBLE - DIPPED
13 CLOUD GRAY 60 HOT PINK / SILVER MARBLE - DIPPED
14 VIPER BLUE METALLIC 61 REALTREE AP
19 PATRIOT BLUE PEARL 62 REALTREE MAX 4
20 INFERNO RED METALLIC 63 MOSSY OAK BREAKUP
23 ADVANTAGE CLASSIC CAMO 64 MOSSY OAK TREESTAND
24 NATURAL 65 REALTREE APG
25 VIVID NEW HOLLAND BLUE 66 REALTREE MAX 1
26 STEEL BLUE PEARL 67 REALTREE AP PINK
27 BRIGHT SILVER METALLIC 68 REALTREE AP - DIPPED

29 PRIMER ONLY

30 HD ADVANTAGE CAMO
31 METALLIC CHARCOAL
32 LIGHT ALMOND PEARL
33 TIMBERLINE GREEN
34 DEEP MOLTEN RED

35 SAFETY YELLOW

36 IVORY

37 FOREST GREEN

38 BRIGHT WHITE

39 FLAME RED

40 BLACK

41 ELECTRIC BLUE

42 PLATINUM

43 BURGUNDY

44 ALMOND

45 BLACK

46 FLAME RED

47 BURLINGTON GREEN
48 BLACK

49 FLAME RED

50 RECON GREEN

51 SUNBURST ORANGE
52 BRITISH RACING GREEN

Page vii



° PEDAL BOX ASSEMBLY (250 & 500 Only) includes items 28, 30 - 33

a PEDAL BOX ASSEMBLY (1000 Only) includes items 3 - 27, 29 - 33

@ ACCELERATOR PEDAL ASSEMBLY includes items 31 - 33

AN
VA
b

| L

[*\itrif— -
Part of Frame é

Page A-1



NOT TAMPER WITH OR ATTEMPT TO CHANGE THE ADJUSTMENT OF THE
A WARNING VERNOR. GOVERNOR TAMPERING C/ SULT IN SERIOUS PER
INJURY AND WILL VOID THE VEHICLE WARRAN

G

~qumit—) T

<

P S
WW“‘ A

R

Differential

Page A-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 606990 PEDAL BOX ASSEMBLY (TERRAIN 250 & 500 ONLY)

(INCLUDES ITEMS 3 - 28, 30 = 33)....c.eueeeeeeeeeeee e eeeeeee s 1
2 606991 PEDAL BOX ASSEMBLY (TERRAIN 1000 ONLY)

(INCLUDES ITEMS 3 - 27, 29 = 33)....e.eeeeeeeeeeeeeseeeeee e eeeeee e eeeeeeeeene. 1
3 01051G01 PAN HEAD PHILLIPS SCREW, #8 - 16 X 1/2" LG ...eovveeeeeeeeeeeseeesesenes 4
4 25853G03 PEDAL BOX AND COVER.......o.ovveieeeeeeeeeeeeeeeeeeeeeeseeeeeeee s 1
5 00684G6 TRUSS HEAD PHILLIPS SCREW, #8 - 32 X 3/4" LG ....ooovvveeeeeeeenene. 2
6 25861G01 MICRO SWITCH ...t 1
7 01050G01 PAN HEAD TORX SCREW, #4 - 20 X 5/8" LG ....vevveeeereeereeeeeeesseesesnnes 2
8 72716G01 MICRO SWITCH CAM ..o 1
9 15126G1 LOCK NUT, 5/16" = 24 ... 1
10 | 00487G3 SOCKET HEAD SCREW, 1/4 - 20 X 3/8" LG.....cveoveeeeeeeeeseeseseeereenens 1
11 00532G4 HEX NUT, 5/16" = 24 ..o eeeeeeeeeeeeeeeeeeeeeeseees e sees s 2
12 17677G1 SPRING RETAINER .....oooveieeeeeeeeeeeeeeeeesee e e eeee e 1
13 17979G1 ACCELERATOR ROD BUSHING .......vvoeeeeeeeeeeseeeeseeeseeeeeeseeeeeeeeesee. 1
14 | 73046G01 COMPRESSION SPRING ....cveeveeeeeeeeeseeeeeeeeeeesee e eseeseeesseesees s 1
15 17677G2 SPRING RETAINER ...coveoeeeeeeeeeseseeeeeeeseseesseeeseees e eesessees s 1
16 72072G01 ACCELERATOR ROD ...t 1
17 10385G4 CLEVIS YOKE (ADJUSTABLE) ....coveoveeeeeeeeeeeeeeeseeeeeeeeeeee oo 1
18 10386G3 CLEVIS PIN, 5/16" X 13/16" ....eeveeeeeeeeeeeeeeeeeeeseeeseeeeeeeeeeee oo 1
19 17838G1 NYLON BUSHING ..o eeeeeseeeee e eeeseeeeseeeeeeeseseeeesseses s 3
20 17255G1 TEFLON WASHER, 5/16" ..o eeeeseeeeeeeeeeeee e 1
21 10387G3 COTTER PIN, 3/32" X B/4" ... 1
22 74432G01 PEDAL PIVOT PIN ..o eseee s 1
23 12064G6 PUSH NUT, 9/32" ..o eeeeeeeeeesee e eeeees e see e 1
24
25 72201G04 WIRE HARNESS (PEDAL BOX).......eooveeeeeeeeeeseeeeeeeeesseeeeeeeeeeeeeeseeeeee 1
26 652241G03 ACCELERATOR PEDAL BRACKET ....c.ooveeveeeeeeeeeeeeeseeee oo 1
27
28 608608 ACCELERATOR CABLE (TERRAIN 250 & 500 ONLY) .....c...vveeverrreeenne. 1
29 608614 ACCELERATOR CABLE (TERRAIN 1000 ONLY) .....vvuvreeerereeereseeeeenne. 1
30 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31 - 33)......... 1

Page A-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 | 652824 ACCELERATOR PEDAL ...oovvoeeoeeeeeeeeeeeeeeeeeeeeeeee e 1
32 16409G1 OVAL RIVET, 3/16" X 7/16" LG ..o 6
33 | 27512G01 ACCELERATOR PEDAL PAD......ccoooeeieeieeeeeeeeeeeeeeeeeeee e 1
34
35 | 00715G2 TRUSS HEAD SCREW, 5/16" 18 X .8" LG ......vveeveeveeeeeeeeeeeeseeereseeesesenen 4
36 | 652780G03 | BACKING PLATE (TERRAIN 500 & 1000 ONLY).......iveiverirerreerireesersrereenne. 1
37 | 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG (TERRAIN 500 & 1000 ONLY)........... 4
38 | 00654G2 LOCK NUT (SS) , 1/4" - 20 (TERRAIN 500 & 1000 ONLY) .........covovvrrree.n. 4
39 | o01110G01 FLAT WASHER, 1/4" (TERRAIN 500 & 1000 ONLY)........o.ovvemverrersvrreeennnn. 4
40
41
42
43 | 606083 UPPER GOVERNOR BRACKET .......vviveieeeeeeeeeeeseeeeeeee e e 1
44 | 606005 LOWER GOVERNOR BRACKET ......veiveeeeeieeeeeeeseeeeeeeese e 1
45 | 606265 HEX HEAD BOLT, M6 - 1 X 12MM LG.......vvorveeeeeeeeeeeeeeseeeeseeeeeeeseesseeennens 1
46 | 606421 HEX HEAD BOLT, M6 = 1 X 30MM LG......vvoveeeeeieeeeeeeeseeeeseeeseeeeseeeseesennenn 1
47 | 450452 HEX NUT, MB = 1.00........veeeeeeeeeeeeeeeeeeeeseeeeeeseee e eeee s eee e 1
48 | 606283 GOVERNOR LEVER BUSHING .......veiveeeeeeeeeeeeeeeeeeeeeeeeeeseeeee e 1
49 | 606284 GOVERNOR ROD ..ot 1
50 | 603890 GOVERNOR ROD GUARD .....ooeoiveoeeeeeeeeeeeeeeeeeeeee e eeee e 1
51 | 606264 HEX HEAD BOLT, M6 = 1 X 20MM LGr.....ooeeeeeeeeeeeeeeeeeeeeeeeee e 1
52 | 606262 HEX HEAD BOLT, M8 - 1.25 X 16MM LG........oveiveeeeeeeeeeeeeeseeeseeeeeeseeeeene 1
53 | 606074 BRACKET - FNR TO TRANSAXLE ......oooivvoioveeeeoeseeeeeeeeseeeseeesee e 1
54 | 606256 HEX HEAD BOLT, M10 - 1.5 X 25MM LG.....oveeeveeeeeeeeeeeeeeeeeeeseeeeseeeseesennens 2
55
56 | 608527 GOVERNOR WARNING DECAL ........ooveeeeeeeeeeeeeeeeeeeeeeeeeeeseesee s 1
57
58
59 17618G1 NYLON CLAMP ...t 2
60 | 632936 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET

(FOR VEHICLES MANUFACTURED FROM APRIL 2014)............covvemrvereeenn.. 1

Page A-4



ACCELERATOR

Notes:

Page A-5 Service Parts Manual



ACCELERATOR

Notes:

Service Parts Manual Page A-6



A
22

S e B
I S A

S .

X
S s .:.:‘
ZFA T ST oy, e,
s
L7

I

L7
-.'~'.'..'....,.

0 AIR FILTER ASSEMBLY includes items 2 - 6

Carburetor

Page B-1



Page B-2



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 658941 AIR CLEANER (INCIUAES IEMS 2 = B) ....e.verveveeeeeereeeeeeeeeeeee s sseenenean 1
2 659139 AIR CLEANER BODY .....oooviiveieeieeeeeseeeseseeeee e esesee e 1
3 658957 AIR CLEANER COVER ......ovoiveieeieeeeeeeeeeeeeeeeee e 1
4 72604G01 AIR CLEANER CLIP ....covovoivieveeeeeeeeeeeeeeeeeseeeee e 2
5 28463G01 L= = T 1 = = ST 1
6 28462G01 DUST EJECTOR VALVE ... es s, 1
7 11391G7 HOSE CLAMP, 1.56 - 2.50 DIA (TERRAIN 250 & 500 ONly) .......ccccovervrreenn.n. 1
8 601910 HOSE, 14" LONG .....ouveieeeeeeeeeeeeeeeses e eeeeseseessee s s ssee s esesn s s s 1
9 11391G1 HOSE CLAMP 1.31 = 2.25 DIA .....oveiveeeeeeeeeseeseseeeeeeeeees s, 3
10 606261 BOLT, M8 X 1.25 X 20 MM w.....ovuveeeeeieeeeeeeeeseesees s, 4
11 606272 LOCK WASHER, 8 MM ..o s 4
12
13 72416G01 INTAKE ASSEMBLY, REMOTE AIR (TERRAIN 1000 ONly).........ccocvververvennnn. 1
14 72415G01 GASKET, REMOTE AIR INTAKE (TERRAIN 1000 ONly) .......covvvverererrereeenn. 1
15 71055G01 RIVET, 3/16 X .38 (TERRAIN 1000 ONIY) ......veveveeeeeeeeeeeseseeseeeeeereeseseeeeneon. 4
16 11391G2 CLAMP, HOSE, 2.06 - 3.00 DIA (TERRAIN 1000 ONly) .........cocovvveererrerrenneen. 1
17 72637G03 AIR INTAKE HOSE, 16" LONG (TERRAIN 1000 ONly)........ccoccoovvrrerrerrenrenen. 1

Page B-3




AIR FILTER

Notes:

Service Parts Manual Page B-4



a FRONT BASKET ASSEMBLY includes items 18 - 23

@ INSTRUMENT PANEL ASSEMBLY includes items 26 - 30

Page C-1



=\ See
2\
\ Electrical

Page C-2






HITCHES
@ HEAVY DUTY HITCH KIT includes items 164, 170 - 172

@ ANGLE HITCH KIT INCLUDES includes items 165, 170, 171

@ CLEVIS HITCH KIT INCLUDES includes items 166, 170, 171, 175, 176
@ DROP ANGLE HITCH KIT INCLUDES includes items 167, 170, 171
@ DROP BALL HITCH KIT INCLUDES includes items 168, 170 - 172

@ DROP CLEVIS HITCH KIT includes items 169, 170, 171, 175, 176

Mounting 3
Hole (4) %=

Angle Hitch &

Page C-4



BODY

ASHTRAY

E x
5 w
OD

|
= 0
DO“H
=
T O

Service Parts Manual

Page C-5



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 637534 UPPER FLOORPAN .....ootiiiiiiiie ittt 1
2 14601G11 RIVET (ALUMINUM), 3/16” X 9/16" LG ...ceeiiiiiieieeiiiiiee et 9
3
4 70451G01 LOWER FLOORPAN ....cuttttiiitiitee ettt e e e e e 1
5 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG ....covvieeiieienieee e 7
6 70452G01 ACCESS COVER ...ttt 1
7
8
9 71413G01 SPLASH PANEL......ooiiiiiiiiii 1
10 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG...oeviiiiiieiie it 4
11 74443G01 LABEL (ANTI-ROLLBACK) ...ceeiiitiiiie ettt 1
12 625743 SAFETY AND OPERATION LABEL, CE......cccitiiiieieieee e 1
13
14 71102G02 SELF TAPPING SCREW, 1/4" - 20 X 1/2" LG ...otviviiiiiieie e 3
15 71055G01 RIVET (ALUMINUM), 3/16" X 1 1/8" LG ...eeeiiiiiiiii ittt 1
16
17 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 18 - 23) .....ccociviiiiereiieene 1
18 74523G01 FRONT BASKET ...ttt 1
19 74522G01 BASKET MOUNTING BRACKET (DRIVER SIDE)........cccccooiiiiiiiiieenne 1
20 74522G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) ........cccccceveennen 1
21 00769G2 CARRIAGE BOLT (SS), 3/8"- 16 X 1.25" LG...ccovirieeeeeerieee e 4
22 11098G5 LOCK NUT, 3/8" = 16 ..coeiieiee ittt 4
23 71931G01 LABEL, FRONT BASKET (WARNING) ....ccoiiiiiiiiiiiiiie e 1
24 619206 DECAL, E-Z-GO COWL....tiiiiiiiiieiiiiiiieee ettt e e 1
25 71151G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 26 - 30)........cccvvenne 1
26 71153G01 DEFLECTOR (PASSENGER SIDE) .....cccoiiiiiiiiiiiiiieee e 1
27 71154G01 DEFLECTOR (DRIVER SIDE).....ccciiiiiiiiaiiiiiiiee et 1
28 00614G5 PAN HEAD SCREW, #8 - 18 X 5/8" LG.....cvviiieiiiieee e 4
29 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) ......ovviiiiiiieie e 1
30 71152G01 INSTRUMENT PANEL......ccoiiiiiiiiiieiiii e 1
31 601781 LABEL (SAFETY ) ittt ettt ettt e e s snnene s 1

Page C-6



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 14390G4 PLASTIC INSERT LOCK NUT, 1/4" = 20 ....eiiiiiiiieniieeniee e 2
33 35968G01 LABEL (T-HOLDER COVER) ....ccoitiiiiieitieitiee ettt 1
34 00414G6 HEX HEAD BOLT, 1/4" -20 X 3/4" LG...ceoi ettt e e 2
35 618653 FASCIA BRACKET ...ttt ettt ettt 1
36 71055G01 RIVET (ALUMINUM), 3/168" X 1" LG ...eiiiieiiiiiieeniee st 6
37 613274 FENDER FLARE (PASSENGER SIDE) ...cccueiiiiiiieiieiee e 1
38 614378 FENDER FLARE (DRIVER SIDE).....ccciiiiiiiiiiiieeeeee e 1
39 71115G01 VINYL TRIM. ottt bttt nn s 2
40 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG ...eeiiieitieeiie ittt 10
41 71597G01 SELF THREADING NUT, 5MM X 10MM X 15MM.......coiiiiiiiiiaiiieinieee e 2
42 15058G1 ALUMINUM RIVET, 87" oottt ettt n e e e e e e e 2
43 75459G01 GLOVE BOX DOORS (BOTH SIDES) (TERRAIN 500 & 1000 ONLY)............ 1
44 75459G02 GLOVE BOX DOOR (DRIVER SIDE) (TERRAIN 500 & 1000 ONLY) ............ 1
45 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) (TERRAIN 500 & 1000 ONLY).... 1
46 613273 FRONT FASCIA. oottt ettt s e s s e e e e e e e e e aeaeaaeeeeeeesennnes 1
47 617643 COWL GRILL COVER ...ttt 1
48 70725G02 FRONT SHIELD BRACE .......oiiiiiiiiiit ettt 2
49 613036G** COWL (See COLOR CODE in HOW TO USE Section of Manual) ................. 1
50 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG.ioiieeeieiiceciiiieeeeee e e e e e 7
51 16469G1 FENDER WASHER, 9/32" ...ttt 2
52 01038G01 SWAGEFORM SCREW, 1/4" - 20 X .7" LG..eiiuiieitieieiie et 4
53 617620 BRUSHGUARD ...ttt e e e e e e e e e e e e e e eeeeeeeeeeaeanan 1
54 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG ..t e e 2
55 75048G02 SPACER, .328 X 1.31.. ittt ettt 2
56 70663G06 FLOORMAT WITH HORN HOLES, DIAMOND PLATE

(TERRAIN 500 AND 1000 ONLY) ..ttiitiiiiiriiiesieeaieesieeeniee e e steessiee e e sieeaeeens 1
57 00565G8 LOCK WASHER, 5/16" ... .ttt e e e e e e e 4
58 00440G2 HEX HEAD BOLT, 5/16" - 18" X 2 1/4" LG ...ccveeieeriieesiee et 4
59 75048G04 SPACER, .328" X 75" ..ottt 2
60 00559G8 FLAT WASHER, 5/16" ...ttt ettt ee e 4
61 70663G07 FLOORMAT, DIAMOND PLATE (TERRAIN 250 ONLY) ..coocciiiiiieiiieeeeeeeeeenn 1
62 70135G01 PEDAL PIVOT COVER ....ciiiiiiiii ittt 1

Page C-7




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
63 70244G05 SPLASH PANEL.....ciiiiiiiii ettt a e 1
64 00715G2 HEX HEAD BOLT, 5/16" - 18 X 4/5" LG ..ccoiiiiiiiiiiiiiiiiieeeeee e 4
65 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG ..etiiiiiiiieaiiee et 2
66 00559G8 FLAT WASHER, 5/16" ...t e e a e e e e e e e e 2
67 11098G6 LOCK NUT (SS), 5/16" = 18 ..ottt 2
68 652441G03 BATTERY TRAY L.ttt e e e e e e e 1
69 00715G2 HEX HEAD BOLT, 5/16" - 18 X 4/5" LG ..cceiiiiiiiiiiiiiiiieeeeeee e AR
70 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG ..oevieieeeeie et 3
71 00571G2 FLAT WASHER, 5/18" ...ttt 1
72 00565G8 LOCK WASHER, 5/16" ....oeeiiiiiieeeiei ettt 1
73 70629G01 SPLASH PANEL. ...t e e 1
74 00106G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ......coe ot 2
75
76
77
78
79
80
81
82
83
84 609143G** SEAT WRAP WITH LOUVERS

(TERRAIN 250 ONLY) (See COLOR CODE in HOW TO USE Section)......... 1
85 10570G10 RIVET (SS), 5/32" X 9/16" LG.. .ottt 8
86 71609G01 SEAT HINGE PLATE ... ittt e s e e e e e e e e e e aeeeeeeeeees 2
87 10570G11 RIVET (SS), 3/16" X 3/4" LGttt 4
88 20271G02 HOLE PLUG (TERRAIN 500 & 1000 ONLY) oottt 1
89 609168G1** SIDE PANEL (DRIVER SIDE) (TERRAIN 1000 ONLY) (See COLOR CODE in

HOW TO USE SECHON) ....ciitiiiieiiiiiitie sttt 1
90 609168G2** SIDE PANEL (PASSENGER SIDE) (TERRAIN 1000 ONLY) (See COLOR

CODE in HOW TO USE SECHON).....ccciii it ee e e e e ses s e e e e e e e e s 1
91 10570G10 RIVET (SS), 5/32" X 9/16" LG.. .ottt 4

Page C-8



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
92 10570G12 RIVET (ALUMINUM), 1/4" X 9/168" LG....coeiieiiiieiieiiiie st 4
93 16469G1 FENDER WASHER, 1/4" ...ttt 4
94 609047G1** SIDE PANEL (DRIVER) (TERRAIN 250 & 500 Only) (See COLOR CODE in

HOW TO USE SECLON) ..eiiiiiiiiiieeiitiie ettt 1
95 609047G2** | SIDE PANEL (PASSENGER) (TERRAIN 250 & 500 ONLY) (See COLOR

CODE in HOW TO USE SECHON) ....ecvviitieiiieiiieeiee sttt sttt 1
96 618886 ROCKER PANEL (DRIVER SIDE) (TERRAIN 1000 ONLY).....cccccviveriernineene 1
97 618885 ROCKER PANEL (PASSENGER SIDE) (TERRAIN 1000 ONLY) .......cccuveennee 1
98 71440G03 BRACE (DRIVER SIDE) (TERRAIN 1000 ONLY) ..covvvieeeieiiieciiiiiiieeeeee e, 1
99 71440G04 BRACE (PASSENGER SIDE) (TERRAIN 1000 ONLY)......coiiiiaiiiiiienineenieene 1
100
101
102
103 00789G2 PHILLIPS HEAD SCREW, #10 - 24 X L 1/4" LG ..cccvviiiiiriiieiie e 2
104 23726G4 SPACER, /4" ..ttt e 4
105 00660G5 FLAT WASHER (SS), #10 ..eiiiuiieiiiie ettt 2
106 14390G10 LOCK NUT, #10 - 24ttt sttt e et e smteeesntee e nneee e 2
107
108
109
110 16705G1 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG ....vvvvvviviiieveeeeeeen, 4
111 23726G4 SPACER, /A" ..o 4
112
113 14390G4 LOCK NUT, /4" - 20 ..ottt e e e e e e e e eeeeeeaeee s 4
114 74893G01 FENDER (DRIVER SIDE) (TERRAIN 1000 ONLY)...cccoviiiiiiiiiiiieeieeeeeee e 1
115 74893G02 FENDER (PASSENGER SIDE) (TERRAIN 1000 ONLY) ...ccciiiiieiiienieesieeen 1
116
117
118 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ...cooiiiiieiiiiee et 10
119 618358 ROCKER PANEL, DRIVER SIDE (TERRAIN 250 & 500 ONLY)........cccceveenee. 1
120 618359 ROCKER PANEL, PASSENGER SIDE (TERRAIN 250 & 500 ONLY)............ 1
121 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ..ottt 8

Page C-9




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
122 | 74890G01 REAR PANEL ........ooivuiveoreeeeeeseeseeseesesseeseesees s s sesseeseseessesn s sssenssseanesnesnens 1
123 | 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG ..o 4
124 | 74891G01 SEAT FILLER PANEL (DRIVER SIDE) (TERRAIN 500 & 1000 ONLY).......... 1
125 | 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) (TERRAIN 500 & 1000 ONLY) . 1
126 | 10570G10 RIVET (SS), 5/32" X /16" LG....voovoeeeeeeeeeeeeeeeeeeeeeeeeeeesees s 6
127 | 619180 DECAL, E-Z-GO LOGO (TERRAIN 500) ........c.oviverrereesresreereesoseseessesseseesnens 2
128 | 74099G01 LABEL (TILT WARNING) ..o es e 2
129 | 619178 DECAL, E-Z-GO LOGO (TERRAIN 250) ........oveiveiveereseeeeseeeeseeseeeseseesesnen 2
130 | 619181 DECAL, E-Z-GO LOGO (TERRAIN 1000) .........coovrrereesrerresreeseeseseessesesnennens 2
131 | 605694 SEAT FRAME ..o 1
132 | 00715G2 HEX HEAD BOLT, 5/16" = 18 X 4/5" LG ...evvoeeeeeeeeeeeeeeeseseee oo 2
133 | 15058G6 RIVET (ALUMINUM), 3/16" X 15/16" LG .....ovoeeveeeeeeeeereeeeee oo 2
134
135
136
137 | 74892G01 FENDER (DRIVER SIDE) (TERRAIN 250, 500 and 1000).............cocovcvvenn... 1
138 | 74892G02 FENDER (PASSENGER SIDE) (TERRAIN 250, 500 and 1000).................... 1
139 | 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) (TERRAIN 250 & 500 ONLY)... 1
140 | 74892G04 FENDER WITH TAILLIGHT

(PASSENGER SIDE) (TERRAIN 250 & 500 ONLY) .....voveveeeeeeeeeeeseeseeereenn. 1
141 | 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG ....veiveeeee oo 10
142 | 14390G4 LOCK NUT, 1/4" = 20 ..voeeoeeeeeeeeeeeeeeeeeeeeeese s en e 4
143 | 00642G7 FLAT WASHER, /4" ......oooveeeeoeeeee oo 8
144 | 00414G6 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG ...oveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
145
146
147
148 | 647080 HITCH RECEIVER ......cocoveieeeeeeeeeee e es oo 1
149 | 00198G8 FLAT HEAD SLOTTED SCREW, 5/16" - 18 X 3/4" LG .....oevvvvevesrsrseseenene 1
150 | 00571G2 FLAT WASHER, 5/16" ......vuveieeieeeeeesoseseeeeesess s s ss s snesneeneene s 1
151 | 11098G6 LOCK NUT (SS), 5/16" = 18 ....ceeveeeereeeeeeeeseses s s 1

Page C-10



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
152 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 L/2" LG..ooviiiiiieiee e 4
153 00922G3 FLAT WASHER, 7116 ...ttt 4
154 00734G1 LOCK NUT, 7/16" - 14" ...ttt 4
155
156
157
158 646789 HEAVY DUTY BALL HITCH KIT (INCLUDES ITEMS 164, 170 - 172) ........... 1
159 646790 ANGLE HITCH KIT (INCLUDES ITEMS 165, 170, 171) .ccoeviiveiiiieeniieee e 1
160 646791 CLEVIS HITCH KIT (INCLUDES ITEMS 166, 170, 171, 175, 176)................. 1
161 646792 DROP ANGLE HITCH KIT (INCLUDES ITEMS 167, 170, 171) ....cccccceevunnnen. 1
162 646793 DROP BALL HITCH KIT (INCLUDES ITEMS 168, 170 - 172) .....cccccvvveennnnee 1
163 646794 DROP CLEVIS HITCH KIT (INCLUDES ITEMS 169, 170, 171, 175, 176) ..... 1
164 646730 HEAVY DUTY HITCH. ... 1
165 646729 ANGLE HITCH ..o 1
166 646727 CLEVIS HITCH oottt 1
167 646731 DROP ANGLE HITCH ..ottt 1
168 646743 DROP BALL HITCH ... 1
169 646744 DROP CLEVIS HITCH ...ttt 1
170 21317G1 CLEVIS PIN, 5/8" X 3" LG.ciiiteiiiee ittt 1
171 21683G1 COTTER PIN, 15/32" X 2 11/16" LG ....oeviiiiieiiiee et 1
172 31757G1 HITCH BALL WITH HARDWARE, 1 7/8" (INCLUDES ITEMS 173-174) .. 1
173 00566G6 LOCK WASHER, 3/4" ... oottt 1
174 00702G2 HEX NUT, B/16" = 18...ciiiiiiiiiie ittt 1
175 14443G10 CLEVIS PIN, 1/2" X 3" LG.iiioitieiee it 1
176 19314G1 COTTER PIN, 2 1/2" LG .oeiieiiiieeeee ettt 1
177 27731G01 ASH TRAY et e 1
178 27736G01 GASKET ettt e e e e 1
179 75108G02 BRACKET ...t 1
180 00106G6 PAN HEAD PHILLIPS SCREW, #12 - 14 X .75" LG.....oooiiiiiiiiieeiieneeeeeen 4
181 74533G01 SWIVEL GUN HOLDER WITHBASE PLATE (TERRAIN 500 & 1000 ONLY). 1
182 74365G01 GUN HOLDER REMOVABLE FLOOR MOUNT (TERRAIN 500 & 1000 ONLY)| 1

Page C-11




BODY

Notes:

Service Parts Manual Page C-12



o BRAKE PEDAL ASSEMBLY (W/O BRAKE LIGHTS) includes items 2 - 10

Page D-1




n
-
I
O
LL
< ¢
o<
w oc
a m
gz
AI
o =
BE
|
v
I
w
=

@ BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) includes items 54 - 80

Page D-2



\CS

@ BRAKE ASSEMBLY (DRIVER SIDE) includes items 84 - 92

@ BRAKE ASSEMBLY (PASSENGER SIDE) includes items 84, 91 - 93

Page D-3



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10) ..o 1
2 70681G01 TORSION SPRING......coooovoieeeeeeeeeeseee e eeeeee e ee e 2
3 70682G01 PIVOT PIN oot es e ee e 1
4 658825 PUSHNUT, 5/16" ...veoeeeeeeeeeeeeeseeeeseeeeeeee e eeeeeseeseeeeeeeseeess s sseees s 1
5 652251G03 BRAKE PEDAL ......ovoovooeeeeeeee oo eeee e eeee e 1
6 652253G03 PARK BRAKE PEDAL ......covoieeieeeeeeeeeeeeee oo eee e 1
7
8 70257G01 SERVICE BRAKE PAD......cooooeeeeeeeeseeeeeeseeeeeeeeeessee s eeeeseessessseseeseoes 1
9 70256G01 PARK BRAKE PEDAL PAD .......ovoiveiveeeeseee oo eeeeeeeeeeeeeeeseesee e 1
10 16409G1 OVAL RIVET, 3/16" X 3/8" LG ...veeveeeeeeeeeeeeeeeeeeeeee e 9
11 28083G01 BRAKE COMPENSATOR BUMPER........o.oouieeiteeeeeeeeeeeeeeseeeseeeseeeseeeseeen 2
12 70582G01 SHOULDER BOLT, 3/8 = 16 X 4" LG ..orveuveoeeeeeeeeeeeeeeeeeeeeeesseoseeeseeeseesseeeseee 1
13 70581G01 FLANGED BUSHING ......c..oveiveeeeoeeeeeeeeee e 2
14 | 70676G01 TORSION SPRING ......ooevoeveeeeeeeeeeeee e e e eeeeee e eeeeeeeee e eeeseseees 1
15 | 00643G1 FLAT WASHER, 3/8" ... eeeveeeeeeeeeeeeeeeeeseeeeeeeseeee e eeee e es e eeeeseeesne 1
16 11098G5 LOCK NUT, 3/8 = 16 ..e.veeveeeeeeeeeeeeeeeeseeseesseeeseessees e es e eneeeesee 1
17 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 18 - 27)......covvevveereenenn.. 1
18 | 00532G4 LOCK NUT, 5/16 = 24 2
19 | 00963G01 SPHERICAL NUT, 5/16 = 24 ...t 1
20 11098G9 LOCK NUT, 5/16 = 24.....veeveeeeeeeeeeeeeeeeesesseeeseeee e e eeseeeseesseeseeesessens 1
21 15121G1 FLAT WASHER, 5/16 ... 2
22 23061G2 TUBE oottt 1
23 28082G01 EQUALIZER BRACKET ....coeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee e 1
24 17979G1 ACCELERATOR ROD BUSHING ..........veeveeeeieeeeeeeeseeeeeeseeseeeeeeeeseesee 1
25 23463G1 COMPRESSION SPRING ........ovveeeeeeeeeeeeseeeeeeeee e e eeeeeseeesee e 1
26 652256 BRAKE YOKE ..o eeesee e ee e 1
27 612557 LINK ROD ...t ee e ee s ee e ee s 1
28
29 | o1111G601 RETAINING RING, S.S. .ooovoeeeeeeeeeeeeeeeeeseeeseeeeee e eeeeseee e 4
30 10386G3 CLEVIS PIN, 5/16" X 1" LG vooeeoveeeeeeeeeeeeseeeeeeeeeeeseeeeeeseeees e 3

Page D-4



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 10387G3 COTTER PIN, 3/32" X 3/4" LG .ovosveeeeeeeeeeeeeeeeeseeseesesseeese s s sesnesnenes 3
32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG ..o, 2
33
34 70601G01 KICK-OFF LINK .....ooocvoivoeeeseeeeeseeeeeee s ene e, 1
35 17838G1 NYLON BUSHING .....cooveiveeeeeeeeeeeseeseeeeseeeeeesees s s sn e, 2
36 20835G1 TEFLON WASHER, 3/8" ... 2
37 00559G8 FLAT WASHER, 5/16" ...t 2
38 10387G3 COTTER PIN, 3/32" X 3/4" LG c.ovoovoeeeeeeeeeeeeeeeeeeeeeeeseeeeneseeseeeneeneensn s snesnenes 2
39 70098G01 KICK-OFF CAM PIVOT ...ovvoeeeeeeeeeeeeeseesee s, 1
40 10097G6 FLANGED BEARING ... s eee e, 2
41 70587G01 KICK-OFF CAM ..ottt 1
42 71215G01 SETSCREW, 1/4 = 20 X 1/2" LG ...vovvosveseeeeeeeeeeeeeeeeeees e, 2
43 14134G4 SPACER ...ttt 1
44
45 70113G01 ADJUSTABLE BUMPER .......ovoivoeeeeeseeeeeeeeeeeeeee et 1
46 11027G1 LOCK NUT, 5/16 = 18.....oveveeeeeeeeeseseeeeseesseeseeseeseesesse s sness s s 1
47
48 70080G02 CATCH BRACKET ...t 1
49 00414G6 BOLT, 1/4 = 20 X 3/4" LG oo, 2
50 14390G4 LOCK NUT, 1/4 = 20......oeeeieeeeeeeeeeeseseeeeeeseeee s s s 2
51 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) ......c.oviveeereeeeeneen. AR
52
53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80) (TERRAIN 500 & 1000 ONly)........oovveeverrerreene. 1
54 652791G03 BRAKE PEDAL ......ovovoieeieeeeeeeeeeeeees s, 1
55 652253G03 PARK BRAKE PEDAL.......cooovoiieeeeeeseseeseeeeeeeseseeesese e see s, 1
56
57 70257G01 SERVICE BRAKE PAD ........ooiiiiieeieeeeeoeeeseseessesessessesseseesneesesssssnennen. 1
58 70256G01 PARK BRAKE PAD .......oooivuivieeieeoeeseseeeseseesee s ssssesnesnes s snsnesnen. 1
59 16409G1 OVAL RIVET, 3/16" X 3/8" LG......veveeeeeeeeeeeeeeeeeeeeseeseeeeeseees e seessesnenes 9
60
61 652820 BRAKE PEDAL PLATE .....oovoivuiveiveereseeeeesesies s ssesessessesneen s s s anesnens 1

Page D-5




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
62 70682G01 PIVOT PIN ..ot 1
63 70681G01 TORSION SPRING.......coiiiie e 2
64 658825 PUSHNUT, 5/16" ...ttt 1
65 00737G8 SCREW, #10 - 24 X 1" LG ..ciiii ittt 4
66 00739G1 RUBBER NUT, #10 - 24 ... 2
67 652355 BRAKE PEDAL SPACER ...ttt 2
68 27137G01 CONICAL SPRING ...ttt 2
69 14390G10 LOCK NUT, #10 - 24 ...ttt 2
70 10606G8 MICRO SWITCH ...oiiiiiiiiiiiiii e 1
71 00645G2 SCREW, #6 - 32 X L 1/4" LG..oiiiiiiiieie ettt 2
72 00559G5 FLAT WASHER, #10 ..oooiiiiiiiiiiiie et 2
73 00559G3 FLAT WASHER, #6 ...oeeiiiiiiiiiiiiiieet e 4
74 00565G3 LOCK WASHER, #6 ....ccoooiiiiiiiiiiiiir e 2
75 00525G5 NUT, #6 = 32 e 2
76 13514G1 SCREW AND LOCK WASHER, #6 .......uvviiiiiiiiiieiiiiiiriiieeeene e 2
77 00642G8 FLAT WASHER - 5/16" ....oeiiiiiiiiiiiee ettt 2
78 14628G1 FASTON TAB .. ..ot 2
79 24605G1 WIRE HARNESS (BRAKE LIGHT) ....otiiiiiiiiiiie e 1
80 17618G1 WIRE TIE ... et e 2
81
82 612189 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92)................ 1
83 612211 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) .......... 1
84 * BRAKE SHOE (LEADING) ...coiiutiiieeiiiiiee ettt 2
85 * BRAKE SHOE (TRAILING) ..ottt 2
86 * SHOE CLAMP ... 2
87 * UPPER SPRING ...ttt 1
88 * LOWER SPRING......outiiiiiiiiiiie et 1
89
90
91
92 612417 BRAKE ADJUSTER KIT (DRIVER SIDE)......ccccoiiiiiiiiiiiiiiee e 1

Page D-6



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE).......cccciivieiiiiiieciiirieeeees 1
94
95
96 17083G2 BOLT, 5/16 - 24 X 1" LG c..eiiiiiiie ettt 8
97 15126G1 LOCK NUT, 5/16 - 24.....oreieiiiiiiieee ettt 8
98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16"OD X 1"ID X 1/32" ......ccctvvveernnn. 2
99
100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) .....ccccevevvvirreeenne 2
101 * BRAKE DRUM ....ccoiiiii e 1
102 19862G1 LUG BOLT, 1/2 - 20 X 1 - 7/32 ettt 4
103
104
105 606945 OUTER BRAKE DRUM WASHER .......cciiiiiiiiiiiii e, 2
106 606403 SLOTTED NUT, 3/4 = 16....eeeiiieiiiiete ettt 2
107 10387G1 COTTER PIN, 1/8" X L 1/2" LG .eitiiiiieiiiieee ettt 2
108 74175G01 DUST CAP ...t 2
109
110 652248 BRAKE CABLE BRACKET (PASSENGER SIDE)........cccooiiiiiiiiieiiiieee e 1
111 652249 BRAKE CABLE BRACKET (DRIVER SIDE) .......cooeiiiiiiiieiiiiiiee e 1
112 624690 BRAKE CABLE (DRIVER SIDE) (FOR TERRAIN 250 TS2 & 500 TS2).......... 1
113 624703 BRAKE CABLE (PASSENGER SIDE)

(FOR TERRAIN 250 TS2 & 500 TS2) ..ccciiiiiiiieeeiiiieiee et 1
114 624697 BRAKE CABLE (DRIVER SIDE) (FOR TERRAIN 1000 TS2).......ccccvveerninnen. 1
115 624698 BRAKE CABLE (PASSENGER SIDE) (FOR TERRAIN 1000 TS2) ................ 1

Page D-7



BRAKES

Notes:

Service Parts Manual Page D-8






Front of Vehicle

\CY

Fuse Block

o - WINDSHIELD WIPER KIT includes items 9 -17

Bed Frame

Inside Cab
®a

WINDSHIELD WIPER KIT Front of
Vehicle

Existing
Hardware

Hardware

STROBE LIGHT KIT

Page E-2




@ SWITCH PANEL KIT includes items 38 - 52

@ WORK LIGHT KIT includes items 27 - 30

Page E-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 72684G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND

ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC.) ............... 1
2
3
4 75856G™* STEEL DOOR KIT ...ttt ettt 1
5
6
7
8 74244G01 WINDSHIELD WIPER KIT (INCLUDES ITEMS 9 -17) .o 1
9 9PWMB85 WIPER MOTOR (INCLUDES ITEMS 10 - 14) ..cooiiiiiiieeeeeeeee 1
10 * SPACER . ..t 1
11 * SHAFT COVER (SEAL) ..ottt e 1
12 * NU T e e e 1
13 * B O LT s 1
14 * WASHER ..o e 1
15 9PWA WIPER ARM ...ttt e 1
16 9PWB WINDSHIELD WIPER BLADE ... 1
17 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....coeciiiiiieen. 1
18
19 74245G01 STROBE LIGHT KIT (INCLUDES ITEMS 20 - 24) .....oociiiiieeeeee e 1
20 9PSLRL STROBE LENS ... 1
21 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....cocciiiiieen. 1
22 9E002 TOGGLE SWITCH. ...ttt e 1
23 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) .....ooeviiiiieneeeee e 1
24 9PB001 BRACKET ... s 1
25
26 74247G01 WORK LIGHT KIT (INCLUDES ITEMS 27 - 30) ....eeeieeeieerie e 1
27 9LW1A WORK LIGHT (INCLUDES HARDWARE) ......otiiiiiiiiiiesee e 2
28 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....cocciiiiiieen. 1
29 9E002 TOGGLE SWITCH. ... 1
30 9PB001 BRACKET ...ttt ettt 1

Page E-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 74248G01 DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 33 -35) ....c.cccecveuee. 1
33 9PDF FAN L 1
34 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....ccceeoiiiiienee 1
35 9PFHK HARDWARE KIT ... 1
36

37 74250G01 SWITCH PANEL KIT (INCLUDES ITEMS 38 - 52) ......cooiiiiiiiiceeceeeeeee, 1
38 9PSF1001 SWITCH PANEL ... 1
39 9PSF1002 MOUNTING BRACKET AND HARDWARE ........c.cocoirieiieeeeeeeee e 1
40 9PSF1003 ADHESIVE LABELS ... s 1
41 9PSF1004 3 AMP FUSE (NOT ILLUSTRATED). ..ot 2
42 9PSF1005 5 AMP FUSE (NOT ILLUSTRATED). ..ot 3
43 9PSF1006 7.5 AMP FUSE (NOT ILLUSTRATED)....cottiiiieiieeseeee et 1
44 9PSF1007 FLEX LOOM, 5/8" X 10 FT LG (NOT ILLUSTRATED)........ccceeeercrieieenen. 1
45 9PSF1008 4-WAY BASE TIE (NOT ILLUSTRATED) ......ciiiiiiiiieee e 6
46 9PSF1009 WIRE TIE (NOT ILLUSTRATED) ....oiiiiiei e 14
47 9PSF1010 BOLT, 174 - 20 X 7/8" LGi....eeeeiieeiee ettt 2
48 9PSF1011 WASHER, /4" ..o 4
49 9PSF1012 NYLON WASHER, 1/4"..... e 2
50 9PSF1013 LOCK NUT, 1/4 = 20 ..o e 2
51 9PSF1014 10 GA WIRE (RED 8") (NOT ILLUSTRATED) ...ccoiiiiieiiirienee e 1
52 9PSF1015 10 GA WIRE (BLACK 8") (NOT ILLUSTRATED) ....cccieiirieenee e 1
53

54

55 6EO03T BED SPACER ... .ottt e 2

Page E-5




CAB

Notes:

Service Parts Manual Page E-6



c CARBURETOR ASSEMBLY includes items 3 - 22

Page F-1



CARBURETOR AND CHOKE

Service Parts Manual Page F-2



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 607955 CARBURETOR (INCLUDES ITEMS 3 = 22).....ouveieeeeeeeieereseeseseeesensnsnenns 1
2
3 607956 MAIN JET (FL0B) ..o 1
4 607957 PILOT JET (H52) cvvoevoeeeeeeeeeeseeeeeeseeeeenee s seeseee s 1
5 603585 PLUG oo 1
6
7 603586 NEEDLE VALVE ..o, 1
8 603587 FLOAT .o 1
9 603588 FLOAT PIN ..o, 1
10 603589 FLOAT BOWL GASKET ...t 1
11 603590 FLOAT CHAMBER .......oooeieeeeeeeeeeeeeeeeeeeees e s e, 1
12 603592 BOWL SCREW ... ieeeseseeesee s sesnese s nn e, 1
13 603591 BOWL GASKET ..., 1
14 603583 CHOKE BRACKET ..ot 1
15 603598 BREATHER TUBE ......ovvieeieeeeeeeeeeeeeeeees e sees s eeee oo eee e, 1
16 603596 CLAMP, INTAKE TUBE ....cc.oviieeeieeeeeeeeseeseeeeese s, 1
17 603597 CLAMP CYLINDER HEAD TUBE .....cco.vvveeeeesiseseeeeeeeseee oo, 1
18 603594 INTAKE TUBE ...ttt 1
19 603593 CHOKE GASKET ..., 2
20 603595 HEX NUT, MB X 1.0 ..o 2
21 608023 THROTTLE ROD ATTACHMENT BUSHING........ooovivieeieeeeeseseeenene 1
22 603584 STUD BOLT ..ot 2
23 607684 MAIN JET (#102) (FOR ELEVATIONS OF 6000 FT - 10000 FT)........coev....... 1
24 607683 MAIN JET (#104) (FOR ELEVATIONS OF 3000 FT - 6000 FT)......cc.ccoeven..... 1
25 605868 CHOKE CABLE (SWB) .....covoeeeeeeeseseeeeeeee e, 1
26 00568G4 LOCK WASHER, /16" ......ovoeeeeeeeeeeeeeeeeeeeeee e, 1
27 00545G4 JAM NUT, 9/16" = L8 ..o 1
28 72155G02 RETAINER ......coovtieeeeeeeeseeeeeeseeseeeee st s s ssessees s s sn e s s nesnen. 1
29 72154G01 CHOKE CABLE ADAPTER .......ovuiteiieieeeeeeeeeseeeeeeeeeses s es e ssesesnen s 1
30 605793 CHOKE CABLE (MWB).......e.eeeeeeeeeeeeeeeeee s eeee e ee e se s 1
31 606389 HIGH ALTITUDE JET (TERRAIN 500 & 1000 ONLY) .......coovvrvreernrsrsnenen. 1

Page F-3




CARBURETOR AND CHOKE

Notes:

Service Parts Manual Page F-4



o PRIMARY TEAM CLUTCH includes items 2 - 11
@ SECONDARY TEAM CLUTCH includes items 13 - 20

Page G-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 644301 PRIMARY TEAM CLUTCH (INCLUDES ITEMS 2 - 11)....ccoociiiiieeireeeneeene 1
2 619333 PRIMARY STARTER PULLY, 195 - SVC.......cccoiiiiiiiiiiiiiieei 1
3 619334 STATIONARY ASSEMBLY ..cotiiiiiiiiiiiie e 1
4 619335 MOVEABLE PRIMARY ASSEMBLY ...oooiiiiiiiiiiiiiieeeeee e 1
5 624112 SHIFT ROLLER ASSEMBLY ..ot 6
6 619337 SHIM, 39 5MM X 31 75MM ..ot 1
7 644303 PRIMARY SPIDER ASSEMBLY .....outtiiiiiiiiiieiiiiiree e 1
8 619339 PRIMARY DUST COVER ASSEMBLY ....cccoviiiiiiiiiiiiiieee e 1
9 644305 BUTTON, TORQUE PRIMARY .....coiiiiiiiiiiiiiiiiiii i 6
10 619332 HEX WASHER HEAD BOLT, 1/4" - 20 X 3/4" LG ....ceveiiiiieee e 7
11 644306 PLUG, TORQUE PRIMARY ...ttt 6
12 623949 SECONDARY TEAM CLUTCH (INCLUDES ITEMS 13 - 20) ....cccovvevireereienen. 1
13 * SECONDARY STATIONARY, 9.5 ..., 1
14 * MOVEABLE SECONDARY, 9.5.. ..ot 1
15 619327 INNER RETAINER SPRING.........cottiiiiiiiiiiiiiiec e 1
16 624111 COMPRESSION SPRING, 2.70" O.D..ouvviiiiiiieeeiieiiiiieee e 1
17 619329 OUTER SPRING RETAINER .......oooiiiiiiiii e 1
18 619330 RETAINER RING.......ooiiiiiiiiiiii e 1
19 619331 THRUST WASHER, 1 53" X 1 83" X 1" ... 1
20
21 606239 CONICAL WASHER, M12 ...ttt 2
22 00566G3 LOCK WASHER (SPRING TYPE), 3/8".... oot 2
23 606245 HEX HEAD BOLT, M12 - 1 25 X 160MM LG.......ooooiiiiiiiiieeeeeee e 1
24 606243 HEX HEAD BOLT, M12 - 1 25 X 120MM LG......cooiiiiiiiiiiieeeeeeeeee 1
25 606230 CLUTCH WASHER, 27 5SMM O.D. X 13 06MM LD. .....ccccoviiiiiiiiiiiiis 1
26 605950 CLUTCH BELT SHIELD (TERRAIN 500 & 1000 ONLY)....cccvvvieeiiiieeeeeenine 1
27 618630 DRIVE BELT ..oiiiiiiiiiiii ettt e et a e e e s e e s einees 1

Page G-2



CLUTCH

Notes:

Page G-3 Service Parts Manual



CLUTCH

Notes:

Service Parts Manual Page G-4



0 DIRECTION SELECTOR ASSEMBLY (250 & 500 Only) includes items 3 - 28, 30 - 34

e DIRECTION SELECTOR ASSEMBLY (1000 Only) includes items 3 - 27, 29 - 34

Reverse Warning Buzzer

[RFA
=

Q¢ '®

FOR VEHICLES MANUFACTURED
FROM APRIL 2014

Page H-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 603416 DIRECTION SELECTOR ASSEMBLY (Includes Items 3 - 28, 30 - 34)...........
(TERRAIN 250 & 500 ONIY) ... 1
2 606173 DIRECTION SELECTOR ASSEMBLY (Includes Items 3 - 27, 29 - 34)
(TERRAIN 1000 ONIY)....ovoeeeeeeeeeeeeeeeeeeeee e eeeeeeeene 1
3 70233G01 DIRECTION SELECTOR SHAFT ....ivoieeieeeeeeeeeeeeeeeeeeeeeeeeeeeseeesese s 1
4 603700 DIRECTION SELECTOR CAM.....ovvoivoeeesieeeeeeeeeeseeeeeeeseeeseeesessseseseens 1
5 14390G1 LOCK NUT, 3/8 = 24 1
6 25664G2 BUSHING ..ot ee e 1
7 606077 DIRECTION SELECTOR BRACKET......oveiveeeeeeeesseeoeeeeeeseeeseeseeesessens 1
8 72724G01 NEUTRAL LOCK PIN w..coveeeeeeeereeeeeeee e see e ee e eeeeeeseeeseeseeesese oo 1
9 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG «....veoveeeeeeeeeeeeeeseeeseeeseeenesenes 1
10 72729G01 NEUTRAL LOCK LATCH.....coveoeeieeeeee e eeeeeeeeeeeeeeeeeeeeeeeesee e 1
11 00734G2 LOCK NUT, /4 = 28 s 1
12 28574G01 EXTENSION SPRING ....coveeeeeeeeeeeeeeeeee e eeeeeeee e eeeeeeeeeeeeeeeeesseeeeeesessens 1
13 72732G01 BALL STUD, /8" ..o 1
14 | 00734G5 LOCK NUT, #10 = 32....eeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeee e ee e 1
15
16
17 72736G01 MICRO SWITCH ... 1
18 | 01062G01 SCREW, #4 = 40 X 1" LG ... 2
19 | 00559G1 FLAT WASHER, #4 ...oooeveeeeeeeeo et eeee e 2
20 | 00565G1 LOCK WASHER, #4 .......ovoeveeeeoeeeoeeeeeeeee e eeeeveeeeeeeeee e es e 2
21 | 00526G2 HEX NUT, #4 = 40 ..o 2
22
23
24 | 73290G03 REVERSE WARNING BUZZER .........oveiveieeoeeeeeeeeeeeeeseeeseeeseeeseeesssesessnes 1
25 | 01063G01 SCREW, #6 = 32 X 3/8" LG ..o 2
26 25978G345 18 GA WIRE (RED 7")..ceoeeoeeeeeeeeeeeeeeeee e 1
27
28 603615 PUSH / PULL CABLE ...t es e 1
29 605807 PUSH / PULL CABLE ..o 1
30 25727G01 CUP WASHER, 14" ... 4

Page H-2



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 72735G01 COMPRESSION SPRING, 19/32" X 1" LG ..eeviiiirieieeiiiieeee e 2
32 74455G01 SHIFTER ARM WITH BUSHING ..ot 1
33 00734G5 LOCK NUT, 10 = 32 ..ottt ea e e n e 1
34 22754G4 BUSHING, FLIP LOK, .250 .....cciiitiiiee it 1
35
36 70227G01 SCREW, 1/4 - 20 X 718" LG ...ttt 2
37 11027G2 LOCK NUT, 1/4 = 20 itieeee ettt ettt 2
38
39 01072G01 CABLE CLIP ..o 2
40 450452 HEX CUSH NUT, MB ...t 1
41 606421 HEX BOLT, MB-1 X 30 ...cciiiiiiiiiriiei et e e 1
42 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ...coevvvieiieiereeeeee e 1
43 71205G01 DIRECTION SELECTOR HANDLE .........ooiiiiiiieeie e, 1
44
45 632891 DIRECTION SELECTOR PIVOT BRACKET

(FOR VEHICLES MANUFACTURED FROM APRIL 2014)......c.ccoeeviiiiieeaenns 1

Page H-3




DIRECTION SELECTOR

Notes:

Service Parts Manual Page H-4



FOR VEHICLES
MANUFACTURED FROM
18 AUGUST 2014

FOR VEHICLES MANUFACTURED

FROM NOVEMBER 09, 2015 | OR VEHICLES

MANUFACTURED
BEFORE 18 AUGUST 2014

See STARTER GENERATOR Section

Page J-1



To F2 On
Starter/ /

@ ELECTRICAL PLATE ASSEMBLY includes items 32 - 43 and 46 - 49

Page J-2



FUSE BLOCK

Floorboard n
|
|

Front of Vehicle

Page J-3



HEAD LIGHT AND TURN SIGNAL

Front of Vehicle

Inside of Cowl

@ LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) includes item 79 Y

@ LED HEADLIGHT ASSEMBLY (DRIVER SIDE) includes item 79

[y
SA

@ TURN SIGNAL KIT Includes Items 82 - 87

Page J-4



ELECTRICAL

Rear
Fender

TAILLIGHT

WHT to BLU/WHT from Harness - Both Sides

BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)

RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

Page J-5 Service Parts Manual




CONSOLE INSERT PLATE (WITH POWER OUTLET ) @ CONSOLE PLATE W/ PLUG includes items 116 - 117

@

Front of Vehicle

\Ce

SOLENOID

Front of Vehicle

HOUR METER /

Page J-6



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 607053 6 GAWIRE (BLACK 6", FL - A2) ettt 1
2 25682G1 TERMINAL COVER ...t 3
3 00715G2 HEX WASHER HEAD BOLT, 5/16" - 18 X .875" LG ......cooviiiiiiiiieeieeeeeee e, 4
4
5 24775G1 BATTERY, 12V DEKA

(FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) ............... 1
6 600497 BATTERY, 12V, HD

(FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) ............... 1
7
8
9
10 645191 BATTERY HOLD DOWN ... e e e eeeeeeeeeees 1
11 00438G6 HEX BOLT, 5/16 - 18 X 3/4" LG ..eeeeeiiiiieee ettt e e 3
12 00565G8 LOCK WASHER, 5/16” .....ccoiiiiiiie ettt 1
13 00571G2 FLAT WASHER (SS), 5/16” ...euitieiiiiiiieee ettt 1
14
15 645191 GROUND CABLE

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1
16 27044G03 GROUND CABLE ...ttt 1
17 25976G19 14 GAWIRE (BLACK B") ..ttt ettt e e e e e e 1
18 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG ...ttt 2
19 11027G1 LOCK NUT, 5/L6" - 18 .oiiieeeiie ittt e e e e e e e e s s st eee e e e e e e e s 2
20 26676G01 FLANGED BOLT, M6 X 1.0 X 23 MM ...ciiiiiiiiiiiiieetee e 1
21 606264 HEX FLANGE BOLT, M6 -1 X 20 MM LG.....coiiiiiiiiiiiiiii e 1
22
23
24 605821 WIRE HARNESS (CONTROL) ...cciiiitiiiiieiiiiiite ettt 1
25 17618G1 WIRE TIE (NOT ILLUSTRATED) ...ttt AR
26 73049G01 COVER FNR e a e e 1
27 16469G1 FENDER WASHER, 1/4" ... ettt e e e 1
28 00114G6 HEX WASHER HEAD BOLT, 1/4" - 14 X 3/4" LG ...cooviveeee e 1
29 645193 WIRE HARNESS, LONG (ACCESSORY)

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1

Page J-7




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

30

31 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 43, 46 - 49) ....... 1
32 73057G02 BRACKET ...t 1
33 27739G01 VOLTAGE REGULATOR ...ttt 1
34 303459 HEX HEAD BOLT, 1/4" - 20 X L 1/2” LG...eveeeereee e 1
35 11027G2 LOCK NUT, 1/4" = 20 .ttt 1
36 645190 WIRE ASSEMBLY, 6 AWG ...ttt 1
37 603282 RELAY ittt 1
38 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG .reviiieieieee e 1
39 612813 SOLENOID ..ttt 1
40 * LOCK WASHER, #10......eiiiiiiiiiiiieeeeeei e 2
41 * NUT, 10 = 32 .ot 2
42 * LOCK WASHER, 5/16” .....oiiiiiieiiieie et 2
43 * NUT, 5/16™ - 24 ...t 2
44 00559G5 LOCK WASHER, # 10....uuttiiiiiiiiiiiiiiie ittt 2
45 14390G10 LOCKNUT, #L10-24 ...ttt et e e e e e 2
46 600418G01 FUSE HOLDER ASSEMBLY ..ottt 1
47 11027G2 LOCK NUT, 1/4" = 20 .ttt 1
48 73446G01 FASTON TAB, 90° ..ottt 2
49 25978G56 18 GAWIRE (BLACK 5 3/4”) ..ttt 1
50 12914G01 PUSH ON MALE TERMINAL ......ooiiiiiiie e 1
51 35211G01 FUSE BLOCK ..ottt 1
52 00379G2 RIVET, 1/8” X 13/16” LG ...ueteiiieiiiiieee ettt 2
53 35212G01 15 AMP FUSE (TERRAIN 500 & 1000 ONLY)....ooiiiiiiiiiiieiiinieiiie e 3
54 645190 WIRE ASSEMBLY, 6 AWG .....ooiiiiiiiee et 1
55 20216G1 16 GAWIRE (RED)......iiiiiiiiieiie ettt 1
56 00567G5 LOCK WASHER, #LO0....cuiiiiiiiiiiiiiieiiiireiieet et 1
57 32860G1 HORN . et e e e et e e e e s e e s e s enens 1
58 00414G5 HEX HEAD BOLT, 1/4" - 20 X 5/8" LG ....vviiiiiie e 1
59 00559G7 FLAT WASHER (SS), L/4" ...ttt 1
60 14390G4 LOCK NUT, L/4" = 20 .eeieeiieieeee ettt 1

Page J-8



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 605639 KEY SWITCH WIRING HARNESS (TERRAIN 250 & 500 ONLY) ........coeueeee. 1
62 17318G1 HORN SWITCH ..ot 1
63 17318G2 HORN SWITCH CAP AND NUT ...ooiiiiiiiiiiiieee e 1
64 27068G01 HORN SWITCH BOOT ....ciiiiiiiiei ettt 1
65 19233G1 HORN SWITCH LABEL......ccoiiiiiie e 1
66 71055G01 RIVET, 3/16” X 1" LG (ALUMINUM) ..ccoiiiiiiiiiiiiiiee e 2
67 00526G4 HEX NUT, HL0-32 ..ottt e e e e 1
68 605830 KEY SWITCH WIRING HARNESS, (TERRAIN 1000 ONLY)....cccccocvvrrrerenne 1
69 606285 FUEL GUAGE, INDICATOR HARNESS (TERRAIN 1000 ONLY) .......cccecuvee. 1
70 17618G1 NYLON CLAMP (TERRAIN 1000 ONLY) ..ettiiiiiiiiieeeiiiiieee e 2
71 73290G03 BUZZER ... 1
72 00567G7 LOCK WASHER (EXTERNAL TOOTH TYPE), 1/4".....oooiiiiieeeee e 1
73 00532G1 HEX NUT | 1/4" - 20 ettt 1
74 614497 HEADLIGHT W/O TURN SIGNAL (PASSENGER SIDE) .......ccccccovviiieeeeiinee, 1
75 614501 HEADLIGHT W/O TURN SIGNAL (DRIVER SIDE) ......coooiiiiiiiiiiiiiiieeeceeiee, 1
76 659008 LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 79). 1
77 659009 LED HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 79).......... 1
78 71597G01 SELF THREADING NUT, 5X 10 X 15 MM......ciiiiiiiiiiiiiiee e 8
79 651411G03 LED HEADLIGHT ...ttt e e 1
80 01041G01 BULBEX RIVET, 5/32" DIA ..ottt 2
81 622712 TURN SIGNAL KIT (INCLUDES ITEMS 82 - 87) ...coiivieie e 1
82 611810 TURN SIGNAL SWITCH (INCLUDES ITEM 83)....cceviiiiiiiieiiiiieee e, 1
83 21640G1 TURN SIGNAL FLASHER ....oiiiiiiiiiii e 1
84 32307G3 FLEX LOOM, 3/8” ..ttt 1
85 17618G1 CLAMP ... 2
86 619102 TURN SIGNAL BULB......coiiiiiieeee e 2
87 20965G3 STEERING COLUMN COVER ....ooiiiiiiiiiiiiiie e 1
88 605560 CONTROL HARNESS (TERRAIN 250 & 500 ONLY).....octiiiiieinieeenneeennnneeenes 1
89 605821 CONTROL HARNESS (TERRAIN 1000 ONLY) ...cvviiieiiirieieeeiineeeeeerineeeee e 1
90 22674G1 FUSE BLOGCK ...ttt 1
91 18392G1 IS5 AMP FUSE ...ttt 3

Page J-9




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
92 01041G01 BULBEX RIVET, 5/32" ...ttt 2
93 32739G2 TAILLIGHT ASSEMBLY (TERRAIN 250 AND 500 ONLY) ...ovvviiiiiieeeiinieeeenns 2
94 619153 TRUCK WIRE ACCESSORY HARNESS (TERRAIN 1000 ONLY).........c....... 1
95 606045 WIRE HARNESS (ACCESSORY) ....ooiiiiiiiiiiie et 1
96 01041G01 BULBEX RIVET, 5/32" DIA ...ttt 2
97 33639G01 IGNITION SWITCH (WITH LIGHTS) .. 1
98 33639G02 IGNITION SWITCH (WITH LIGHTS, GROUP KEY)

(TERRAIN 500 & 1000 ONLY) .eiiiiiiiiiieeiiiieee ettt 1
99 33639G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED)

(TERRAIN 500 & 1000 ONLY) .eiiiiiiiiiiee ittt ettt 1
100 00568G6 LOCK WASHER, 3/4" ...ttt 1
101 17137G1 FACE NUT, 3/4" = 20 ..eieiei ettt 1
102 17618G1 NYLON CLAMP ... 1
103 605830 WIRE HARNESS (KEY SWITCH).....ciiiitiiiieiiiiiiee i 1
104 601015 STD CONSOLE PLATE INSERT (TERRAIN 250 ONLY) ..vvviviiieirieerieee 1
105 71181G01 STD CONSOLE PLATE DECAL (TERRAIN 250 ONLY)...cooociiieeiiinieeeeeeene 1
106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) (TERRAIN 500 & 1000 ONLY)....... 1
107 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS)

(TERRAIN 500 & 1000 ONLY) .eiiiiiiiiiieeiiiiie ettt 1
108 21553G1 FUEL GAUGE (TERRAIN 500 & 1000 ONLY) ....ovtiiiiieireeerieee e 1
109 23474G1 INDICATOR LIGHT (TERRAIN 500 & 1000 ONLY) ...ovvviiiiiiiiieiiiireieee e 1
110 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) ......ccciiiiiiiie ittt 1
111 25978G122 18 GAWIRE (RED 6") (TERRAIN 500 & 1000 ONLY) .....ccociiiiiiiiiiiirenieee 1
112 33623G02 DRIVE RIVET, 3/16” X 3/8”" LG ...oeiiitiiiiirie ettt 2
113 645195 TRUCK WIRE ACCESSORY HARNESS (TERRAIN 1000 ONLY)

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ............ 1
114 74693G01 CONSOLE PLATE W/ POWER OUTLET (TERRAIN 500 & 1000 ONLY)

(INCLUDES ITEMS 117 = 119) ..iiiiiiiiie ettt 1
115 74693G02 CONSOLE PLATE W/ PLUG (TERRAIN 250 ONLY)

(INCLUDES ITEMS 116 - 117) ..ciiiiiiiiie ettt et 1
116 20271G10 HOLE PLUG ...ttt 1
117 73522G03 CONSOLE INSERT PLATE ..ot 1
118 71078G01 12V POWER OUTLET ...iiiiiiiiiiiii e 1

Page J-10



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
119 14601G10 ALUMINUM RIVET, 5/32" ..ot 2
120 33623G02 DRIVE RIVET, 3/16”" X 3/8" LG ....citiieee ettt 3
121 71081G01 WIRE HARNESS (TERRAIN 500 & 1000 ONLY)....ccociiiiiiiiiiriiierieeesiieee e 1
122 17618G1 WIRE TIE (TERRAIN 500 & 1000 ONLY) (NOT ILLUSTRATED) ......cccccovveee. 5
123 35212G01 15 AMP FUSE (TERRAIN 500 & 1000 ONLY) ..cuvviieiiiiriiee e 1
124 645194 WIRE HARNESS (TERRAIN 500 & 1000 ONLY)

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1
125 617074 HOUR METER ...ttt ettt e e 1
126 635649 HOUR METER BRACKET ..ottt 1
127 606254 WIRE HARNESS (HOUR METERY) ...ooviiiiiiiiic e 1
128 00439G1 HEX HEAD BOLT, 5/16" X 18 X L 1/8" LG ...ceoicivieeeeiiiiiiee et 1
129 75048G01 SPACER, .328" X . 75" X.50" LG....ttttiiiiiiiiiiieiiiiiiree et 1
130 11098G6 LOCK NUT, 5/16" = 18 ...oiiieiiee ettt 1
131 610428 BATTERY BOLT EXTENDER (NOT ILLUSTRATED).......ccovciiiieiiniieeee e, 2
132
133 637484 BATTERY, 12V

(FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014)..........cccveene 1
134 638433 BATTERY, 12V HD

(FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014).........ccccvveene 1
135 610428 BATTERY BOLT EXTENDER

(FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014).......cccccceeneee 2
136 651336 BATTERY BOLT

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 2
137 614221 FLAT WASHER, 3/8”

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 2
138 645195 WIRE HARNESS (HEADLIGHT) (NOT ILLUSTRATED)

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1
139 645199 #10GA WIRE ASSEMBLY, (WHITE) (NOT ILLUSTRATED)

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1
140 645198 #16GA WIRE ASSEMBLY, (BLACK) (NOT ILLUSTRATED)

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1
141
142 73030G14 CONSOLE INSERT PLATE

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1

Page J-11




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

143 648247 GAUGE (FUEL LEVEL)

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ............ 1
144 648855 CONSOLE LABEL

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ............ 1
145 648002 WIRE HARNESS (FUEL GAUGE)

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ............ 1
146 654465 JUMPER HARNESS, LED HEADLIGHT ...oooiiiiiiiieeeee e 2

Page J-12



ELECTRICAL

Notes:

Page J-13 Service Parts Manual



ELECTRICAL

Notes:

Service Parts Manual Page J-14



o ENGINE, GAS, 13HP includes items 2 - 5

Page K-1




Page K-2



ENGINE AND MUFFLER

FOR VEHICLES MANUFACTURED FROM APRIL 2014

Front of
Vehicle

Page K-3 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 633740 ENGINE, GAS, 13HP, NON-GOLF (INCLUDES ITEMS 2 -5) ..evvvieiireeeee 1
2 603557 OIL DRAIN PLUG ...ttt 1
3 603599 EXHAUST GASKET ..oitiiiiiiiieeeiei e 2
4 607454 OIL FILTER ..ottt 1
5 607462 SPARK PLUG (BPR2ES) .....cvtiiiiiieiteiie e 1
6 606390 DIP STICK, LOW (TERRAIN 250 ONIY) ...cciiiiiiiiiieiiiiieee e 1
7 606391 DIP STICK, HIGH (TERRAIN 500 & 1000 ONlY)......c.ccvvveiiiiiiiieiiiieeee s 1
8
9 612266 MUFFLER ..cooiiiiii 1
10 606982 EXHAUST PIPE ... .. 1
11 606272 LOCK WASHER, 8MM.....cciiiiiiiiiiiiiiiiie ettt 4
12 606267 HEX NUT, M8 X 1.25 ..ottt ettt 4
13 606279 HEX NUT, ML0 - 1.25. ..ttt eee e 1
14 606256 HEX HEAD BOLT, M10 - 1.25 X 25MM LG........oooiiiiiiiiiiiiree, 3
15 602330 HEX HEAD BOLT, M8 - 1.25 X 30MM LG......ccoiiiiiiiiiiiiieee e 2
16 603599 EXHAUST GASKET ...ttt e e s 2
17
18 630970 MUFFLER (FOR VEHICLES MANUFACTURED FROM APRIL 2014) .............. 1

Page K-4



ENGINE AND MUFFLER

Notes:

Page K-5 Service Parts Manual



ENGINE AND MUFFLER

Notes:

Service Parts Manual Page K-6



6l-9

| swel sepnpul ATdINGSSY 13X0VHE LINNOIN LNOHA e

Page L-1




ENGINE MOUNTING

FOR VEHICLES MANUFACTURED FROM APRIL 2014

Service Parts Manual Page L-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606007 FRONT ENGINE MOUNT ...ttt 1
2 603101 ENGINE PAN MOUNT ...ttt 1
3 606256 BOLT, M10 - 1.25 X 25 ...ttt e e 8
4 606279 NUT, MI0 - 1.25 oo 1
5 606096 NUT PLATE ... 2
6 606259 BOLT, M10 - 1.25 X 45 ...ttt 4
7 603823 FLAT WASHER, M10 X 22 - 2.5 it 4
8 606279 NUT, MI0 - 1.25 oo 4
9 608020 BOLT, M10 - 1.25 X 34 ... 4
10 606246 FLAT HEAD SCREW, MB-1 X 12 ....cooiiiiiiiiiiiiieieeet e 4
11 602146 DIFFERENTIAL PLATE ...ttt e e 1
12 72016G01 TUBE SPACER ..o 2
13 00428G8 HEX HEAD 3/8 - 16, UNC X 2.75 .. ciiiiiiiiiiie et 2
14 11098G5 PLASTIC INSERT LOCK NUT, 3/8-16........cceeiiiiiiiieeiiiiiiee e 2
15 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 19)........... 1
16 625345 FRONT MOUNT BRACKET ......coiiiiiitiiiiiiiiiee s 1
17 605757 RUBBER BUMPER.........otiiiiiii e 2
18 00974G01 HEX - NUT, M0 X 1.5 ..ottt 2
19 608654 SPLIT LOCK WASHER, 10MM.....ccoiiiiiiiiiiiiieet e 2
20 652247 CROSSMEMBER BRACE..........co o 1
21 00438G7 SCREW, CAP HEX HEAD 5/16 - 18 UNC........coiiiiiiiiiieeiiiiiee e 2
22 00559G8 FLAT WASHER, 5/16 .....oiiiiiiiiiiiie ettt 2
23 01109G01 PLASTIC INSERT LOCK NUT, 5/16-18 UNC.........ccoviiiiiiiiiiiiiiiee et 2
24 606962 TUBE CLAMP, DBL = 0.72 ..ociiiiiiiieieie e 2
25 606264 HEX BOLT, MB = 1 X 20 ... .ttt 1
26 606265 HEX BOLT, MB = 1 X 12 . ittt a e 1
27 00560G2 B TYPE NARROW FLAT WASHER, 7/16 ......ccooiiiiiiiiiiiiieeeeee e 2
28 27184G12 TUBE, (FUEL SYSTEM) ...ttt ettt 1
29 00643G1 FLAT WASHER, 3/8 X 1.0 X .083.....cettiiiiiiiiieeeiiiiee et 2
30 630776 ENGINE PAN

(FOR VEHICLES MANUFACTERED FROM APRIL 2014) .....ccovvveiiiiiieeeens 1

Page L-3



ENGINE MOUNTING

Notes:

Service Parts Manual Page L-4



TERRAIN 250 ®0

e @ =
_ B xi,,,,,
<, 5 A
é\\il\w:\ ////// - <\\
Al /\

\
Q. &
—
Q Part of Frame

Front of Vehicle

o PASSENGER SIDE SPINDLE AND HUB ASSEMBLY includes items 4 - 13
oWHEEL HUB ASSEMBLY includes item 10

@ DRIVER SIDE SPINDLE AND HUB ASSEMBLY includes items 7 - 13, 17

Page M-1



TERRAIN 250

includes items 42 - 70

Page M-2



@TIE ROD ASSEMBLY includes items 116, 119 - 122

@TIE ROD END - OUTER includes items 59 - 60 _ ﬂ@ @ @ TERRAIN 250
@STEERING COLUMN KIT includes items 86 - 105 %ﬁ .

@TIE ROD ASSEMBLY includes items 118 - 122

Front of Vehicle

Page M-3



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 602512 S NI L =F TS — 1
2
3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 13) ...oeeeeeeeeeeeeeeeeeeeeeeeeee oo 1
4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5, 6)... 1
5 70648G01 BEARING ... 1
6 70749G01 BEARING, DP4 ..o 1
7 25146G1 GREASE SEAL....oceoeeeeeeeeeeeeeeeeeeeeee e ee e 1
8 50892G1 ROLLER BEARING AND RACE ASSEMBLY .....ooiveiveeeeeeeeeeeeseereeensnns 2
9 70589G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
10 19862G1 LUG BOLT, 1/2" = 20 X 1 7/32" LG +..eoveoeeeeee oo 4
11 12093G1 SLOTTED NUT, 1" = L. 1
12 | 00798G8 COTTER PIN, 5/32" X 1 3/4" LG c.eoveeveeeeeeeeeeeeeeeeeeeeeeeseeeeeseseeeenene 1
13 12091G2 SPINDLE CAP ... 2
14
15
16 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 7 = 13, 17) weoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees s 1
17 70742G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) .......... 1
18 | 00407G6 HEX HEAD BOLT, 1/2" = 13 X 6" LG ... eeee e eene 2
19 | 00560G3 FLAT WASHER, 1/2" ..o 4
20 70745G01 KING PIN TUBE ...t eeee e e eeeee 2
21 70754G01 THRUST WASHER (SS)...veeveeveeeeoeeeoeeeesee e e e e sseeeeeseeeesee s seeeene oo 2
22 14390G6 LOCK NUT, /2" = 13 ..o 2
23
24
25 76419G01 SHOCK ABSORBER..........vvoioeoieeeeeeeeeeeeeee oo eee e 2
26 70509G01 SHOCK ABSORBER BOOT .....c..ooveoeeeeeeeeeeeeeeeeeseeeeeeseeeseeee s 2
27
28 10435G1 SHOCK ABSORBER WASHER .........oveveieeereeeseeeeeeeee e eeeeseeeeeeeeseeesseesne 8
29 10194G1 RUBBER SHOCK ABSORBER BUSHING ........ovoiveiveoieeeeeeeeeeeeseeeeseeneee 8
30 | 00532G6 HEX NUT, 3/8" = 24 ..o 4




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 10044G01 VINYL CAP ettt 4
32
33
34 70989G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) ............ 2
35 652258 SPRING PLATE ... 4
36
37 00734G1 LOCK NUT, 7/16" - 14 ..ottt ettt e e 11
38 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG...oeviioiieeeieee e 11
39
40
41 74605G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65)........... 1
42 70965G01 STEERING RACK COVER & BEARING ......coooiiiiiiiiiieeee e 1
43 * STEERING BOX INSTALLATION TAG ...ttt 1
44 * JAM NUT, 172" = 20 .eeeeieiiiiieeeee ettt 1
45 70750G01 RETAINING RING (EXTERNAL) ...coiiiiiiiiiie ettt 1
46 15112G1 BALL BEARING ...ttt e 1
47 70603G01 PINION ...ttt e 1
48 70751G01 RETAINING RING (INTERNAL).....eetiiiiiiiiie ettt 1
49 70638G01 SEAL PINTON ..ottt 1
50 70604G01 RACK STEERING......ooiiiiiiiiie e 1
51 * SET SCREW, #10 - 32 X L/4" LG ...eoreeiiiiieee et 1
52 70590G01 RACK LOADER ...ttt 1
53 70666G01 SPRING COMPRESSION ...ttt 1
54 70645G01 GASKET (RACK LOADER) ...ooiiiiiiiiiiee e 1
55 652259 COVER (RACK LOADER) ...oviiiiiiiiiiee it 1
56 71102G01 CAP SCREW, 1/4" - 20 X 3/4™ ..ottt 2
57 10389G3 GREASE FITTING, STRAIGHT ...coiiiiiiiiii e 1
58 70695G01 TIE ROD END - OUTER (INCLUDES ITEMS 59 - 60) .....coovvviveeerrneenene 1
59 * GROMMET - TIE ROD END.......oooiiiiiiiiiiinerrrn e 1
60 * SLOTTED NUT, 7/16" - 20....cciiiiiiiiieeiiiiieee et 1
61

Page M-5




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
62
63 70961G01 RACK BOOT ...ttt 1
64 12416G2 WIRE TIE... e 1
65 11391G8 WIRE TIE ... ettt e e 1
66
67
68
69 74602G01 ROD END (INNERY) ..ottt 1
70 10387G2 COTTER PIN, 3/32" X 1" LG..ieeiiiiee ittt 1
71
72
73
74 00464G8 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG ....ovvii e 2
75 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LG ..ottt 1
76 70667G02 SPACER, 1.21" LG .eoiiiiiiiiiiiiieet ettt 2
77 70667G04 SPACER (SHORT), 0.69" LG...ciiiiiiiiiieiiiiiiee ettt 1
78 00532G7 HEX NUT, 7/16" = 14 ..ottt 1
79 00560G2 FLAT WASHER, 7/18" ...ttt 7
80 00734G1 LOCK NUT, 7/16 = 14 ..ottt 3
81
82
83
84
85 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 105)......ccccovveeiirirennen. 1
86 70610G03 STEERING COLUMN . ...cciiiiiiiiiei ittt 1
87 28569G01 STEERING COLUMN BUSHING .......cccciiiiiiiiiiiiciieee s 1
88 01022G01 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG......cccccvevviiiiereeee 1
89 70607G01 STEERING SHAFT ..ottt 1
90
91
92

Page M-6



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

93

94 15112G1 BALL BEARING ...t 1
95

96

97

98 70580G01 INTERMEDIATE SHAFT ..ot 1
99 01055G01 HEX HEAD BOLT, M8 X 1.25 - BG.....cttiiiiiiiiieiiiieiiiiiinnee e 2
100 00565G8 LOCK WASHER, 5/16" ....coiiiiiiiiee et 2
101

102 70751G01 RETAINING RING (INTERNAL).....ettiiiitiiiiee ittt 1
103 70888G01 RETAINING RING (EXTERNAL) ...coiiiiiiiiiee it 1
104

105 70887G01 WAVE WASHER ... 1
106 602980 STEERING WHEEL PREMIUM.......ooiiiiiiiiiiiiiiee e 1
107 71147G01 STEERING WHEEL COVER. ... 1
108 602979 STEERING WHEEL.....cciiiiiiiiieiiiie et 1
109 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG WITH PATCHLOCK ........ 4
110 00879G1 LOCK WASHER, 3/8" ... oottt 4
111 607925 CLIPBOARD ...ttt e 1
112 608529 STEERING WHEEL LABEL .......oviiiie i 1
113 14390G2 LOCK NUT, 5/8" - 18 .. .eiiiiei ittt 1
114

115 74604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 116, 119 - 122).......cccevviviieeeenenne. 1
116 74603G01 THREADED ROD ...ooiiiiiiitiic ettt 1
117 70604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122).....ccccoviiiiieeiiirieeee e 1
118 74603G01 THREADED ROD (24" LG) ..oiitiite ettt 1
119 70902G01 TIE ROD END (LEFT HAND THREADS) ....ootiiiiiiiiieeeiiiee e 1
120 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS).....ccccoiiiverreieiineeens 1
121 70902G02 TIE ROD END (RIGHT HAND THREADS) ....cccoiiiiiiiieiiiie e 1
122 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) .......cccovviivieeinninn. 1
123 00734G1 LOCK NUT, 7/16" = 14 ..ottt 2

Page M-7




FRONT SUSPENSION/STEERING

Notes:

Service Parts Manual Page M-8



o SPINDLE AND HUB ASSEMBLY, (PASSENGER SIDE) includes items 3 - 9 TERRAIN 500 & 1000
e WHEEL HUB ASSEMBLY WITH RACES, includes item 7

@ SPINDLE AND HUB ASSEMBLY, (DRIVER SIDE) includes items 4 - 9, 11

Front of Vehi

Page M-9



@ STEERING COLUMN KIT includes items 47, 48 & 69
@ INTERMEDIATE SHAFT includes items 50, 51
@ TIE ROD ASSEMBLY includes items 60 - 64

TERRAIN 500 & 1000

Page M-10



RACK AND PINION UNIT (COMPLETE) includes items 86 - 109

Page M-11



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652823 FRONT AXLE ...ttt 1
2 70930G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 3 - 9) .ttt 1
3 70802G01 SPINDLE ASSEMBLY (PASSENGER SIDE) ....cccooviiiiiiiiiiieieec e 1
4 25146G1 GREASE SEAL....oi oot 1
5 11750G2 ROLLER BEARING AND RACE ASSEMBLY ....ccoviiiiiieiiiieeee e 2
6 35886G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 7) .. 1
7 19862G1 LUG BOLT, 1/2" - 20 X L 3/16" LG ..eeeeiiiiieiee et 4
8 12093G1 CASTELLATED NUT, 1" - 14 ... et 1
9 00798G8 COTTER PIN, 5/32" X 1 3/4" LG ..ccoiieeeereee it 1
10 70931G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 4 - 9, 11) ..ttt 1
11 70803G01 SPINDLE ASSEMBLY (DRIVER SIDE) ....cccoiiiiiiiiiiiiiiee e 1
12 00407G6 HEX HEAD BOLT, 1/2 - 13 X 6" LG ..o iiteiiieiiiiiieee ettt 2
13 00560G3 FLAT WASHER, 1/2" ... oottt 4
14 70745G01 KING PIN TUBE ... 2
15 70754G01 THRUST WASHER, 1" (SS) .itttiiiiiiiiiiee ettt 2
16 14390G6 LOCK NUT, 1/2 = 13 ..ottt ettt 2
17 76419G01 SHOCK ABSORBER......coiiiiiiiee et 2
18 10435G1 SHOCK ABSORBER WASHER ......cciiiiiiiiiiie 8
19 10194G1 RUBBER BUSHING.......oottiiiiiiiiiii e 8
20 00532G6 HEX NUT, 3/8" = 24 ..ottt 4
21 70664G03 LEAF SPRING (HEAVY DUTY) oiiiiiiiiiiiie e 2
22 652258 SPRING PLATE ..o 4
23 00734G1 LOCK NUT, 7/16" - 14 ...ceiiiiiieee ettt 11
24 00463G11 BOLT, 7/16 - 14 X L 3/4" LGeetiiiiiiieeee ettt 11
25
26
27
28
29
30

Page M-12



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32

33

34

35

36

37 10387G2 COTTER PIN, 3/32" X 1" LG ittt ettt 1
38 00464G8 HEX HEAD BOLT, 7/16 - 14 X 2 3/4" LG ...ovvviiieeeeee e 2
39 10044G01 VINYL CAP et 4
40 70667G02 SPACER, O.D 1" X I.D .46" X 1.2" LG..urtiiiiiiiiiiiiiiiiiiieeeece e 2
41

42

43 00560G2 FLAT WASHER, 716" ...ttt 7
44 00734G1 LOCK NUT, 7/16" - 14 ..ottt e e e 3
45 70607G01 STEERING SHAFT ..ot 1
46 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 47,48, 69) .......cocvevereverineeenn. 1
47 70610G03 STEERING COLUMN ....coooiiiiitiiii e 1
48 28569G01 STEERING COLUMN BUSHING.......cooiiiiiiiiiiiiie e 1
49 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 50, 51)...cccoviiiiiiiieiieeneee 1
50 01055G01 METRIC BOLT, M8 X 1.25 - 05.....oiiiiiiiiiiie e 1
51 00565G8 LOCK WASHER, 5/16" ......oiiiiiiiiiiiiee ettt 1
52 70751G01 RETAINING RING (INTERNAL) ...ttt 1
53 70888G01 RETAINING RING (EXTERNAL) ...ttt 1
54 15112G1 BALL BEARING .....coiiiiitiiie ettt 1
55 70887G01 WAVE WASHER ...t 1
56 602980 STEERING WHEEL PREMIUM (OPTIONAL) ......oviiiiiiiiiiiiee i 1
57

58 14390G2 LOCK NUT, 5/8 - 18.....ieiiiieieeiie ettt 1
59 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 60 - 64) .....covevviiiieieiniieeee e 1
60 70897G02 THREADED ROD (24" LG) ..coiittitee ettt 1
61 70902G01 TIE ROD END (LEFT HAND THREADS) ....ocoiiiiiiiiieeeiiiie e 1

Page M-13




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
62 01069G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) ......cccoociviviieeeenen. 1
63 70902G02 TIE ROD END (RIGHT HAND THREADS)........ccuvviieiiiiiiie e 1
64 01069G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) .......ccccvveiiiineen. 1
65 00734G1 LOCK NUT, 7/16" = 14 ...eiiiieiiee ettt 6
66 602979 STEERING WHEEL ......oooiiiiiiiie et 1
67 01006G01 HEX WASHER HEAD BOLT, 3/8"-16 X 1 /4" LG ....ovvvviiiiieeeeieeeee e 4
68 00879G1 LOCK WASHER, 3/8" ...ttt e 4
69 01022G01 HEX WASHER HEAD BOLT #6 - 20 X 5/16" LG ....cccvvviiiiieiiiieceeeree e 1
70 70648G01 FLANGED BEARING .....ooiiiiiiiii et 1
71 70749G01 BEARING ....ootiiiiiiiiii e 1
72 605642 STEERING RACK COVER (TERRAIN 250 ONLY) ..ciiiiieiiiiieeeeiee e 1
73 15058G1 BLACK ALUMINUM RIVET, 3/16" X 7/16" X 5/8" (TERRAIN 250 ONLY)....... 2
74 71147G01 STEERING WHEEL COVER ....cooiiiiiiiiiii e 1
75 70990G03 CANTILEVER LEAF SPRING......cooiiiiiii e 2
76 604572 WINCH RECEIVER RETAINER PLATE ... 4
77 604559 WINCH RECEIVER......ciiiiiiiiiii ettt 3
78 00462G8 HEX SCREW, 7/16 - 14 X 1" LG ..iiioiiiiiiee et 4
79 605435 STEERING WHEEL DECAL ..ottt 1
80 70667G04 SPACER, O.D 1" X I.D .46" X .69" LG .....ceoiiiiiiiiiiieiiteee e 1
81 00532G7 HEX NUT, 7/16" = 14 ..ottt 1
82 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3.5"LG ..riiiiiiie e 1
83 607925 CLIPBOARD ...ttt 1
84 608529 STEERING WHEEL LABEL ......oiiiiiiiiiii e 1
85 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 86 - 109)......... 1
86 70965G01 STEERING RACK COVER & BEARING.......ccciviiiieeeeee e 1
87 * STEERING BOX INSTALLATION TAG.....cciiiiiiiiiiiiiiiiiiiieineeee s 1
88 * JAM NUT, 172" = 20 ittt et e e 1
89 70750G01 RETAINING RING (EXTERNAL) ...ccoiitiiiieiiitee st 1
90 15112G1 BALL BEARING .....ooiiiii it 1
91 70603G01 PINION oot 1
92 70751G01 RETAINING RING (INTERNAL) ...ooeiiitiiteeeiiee et 1

Page M-14



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
93 70638G01 SEAL PINION .......ooveveeeeee s eeeeenees st ssesnee s ese s 1
94 70604G01 RACK STEERING .......oeeeeeeeeeeeseesveesseee s se e sn s 1
95 * SET SCREW, #10 - 32 X .25" LG ..o e eeeeeee oo 1
96 70590G01 RACK LOADER .....ooovieieeeeeieseessesesseeseeses s ssessese s ssesneanennnnes 1
97 70666G01 SPRING COMPRESSION ......c.ovuvieeieeeseseesesseeseeseess s sssseeseseesessennes 1
98 70645G01 GASKET (RACK LOADER) .....oveeeieeeeeeseseseeseeses s esssees s 1
99 652259 COVER (RACK LOADER) .....oeeeeeteeeee e 1
100 | 71102G01 HEX WASHER HEAD SCREW, 1/4" - 20 X 3/4" LG ...covvveveereeseesrenrnnene. 2
101 | 10389G3 GREASE FITTING, STRAIGHT .....oviveeieeeseeeeeeeeeeev s esenes s 1
102 | 70695G01 TIE ROD END = OUTER ..o 1
103 * GROMMET - TIE ROD END ...t 1
104 * SLOTTED NUT, 7/16" = 20 ...eoeeoeeeeeeeeeeeeeeeeeeeeseeseeeeeeneen s 1
105
106 | 74694G01 ROD END (INNER) .....covuviveiveseeseeeseee s s seeenessees e sn s 1
107 | 70961G01 BELLOWS, RACK COVER ......oooieieeeeeeeeeeeeeeeeeeeeeeeee oo, 1
108 | 12416G2 WEDGE CLAMP (NYLON), 11.8" LG.....ovuovovereereeeeseeeseeneeseenseeseenesnesnenenn. 1
109 | 11391G8 CLAMP (SS), 181" DIA w..ovovoieeeeeeeeeeeeee e 1

Page M-15




FRONT SUSPENSION/STEERING

Notes:

Service Parts Manual Page M-16



Front of Vehicle

To
Carburetor

G CARB FUEL TANK ASSEMBLY (WITHOUT SWITCH) includes items 3 - 10

a CARB FUEL TANK ASSEMBLY (WITH SWITCH) includes items 5 - 13

° FLUOR FUEL TANK (WITHOUT SENDER UNIT) includes item 4

EARLY PRODUCTION VEHICLES

Page N-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

1 645033 CARB FUEL TANK ASSEMBLY (WITHOUT SWITCH)

(INCLUDES ITEMS 3 - 10) (TERRAIN 250 ONLY).......o.cvvereereeerresresrnenne. 1
2 645034 CARB FUEL TANK ASSEMBLY (WITH SWITCH)

(INCLUDES ITEMS 5 - 13) (TERRAIN 500 & 1000 ONLY) ....cc..vvorverrrennenn.. 1
3 * FLUOR FUEL TANK (WITHOUT SENDER UNIT) (INCLUDES ITEM 4) . 1
4 * FUEL TANK (WITHOUT SENDER UNIT) ..o 1
5 18287G3 SIPHON TUBE ASSEMBLY ... 1
6 606068 ROLLOVER VALVE GROMMET ....c.coveveieeeeeeeeoeeee e 1
7 625826 EPA FUEL TANK LABEL ... 1
8 606067 ROLLOVER VALVE ......coveeeeeeeeeeeeeeeeeeoee e see e eeee e eeeeeeeeesseeeeeseseens 1
9 633423 FUEL TANK CAP (RATCHET) .....vooveoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
10 70988G01 SIPHON TUBE GROMMET......oocveeeeeeeeeeeeeeeeeeeeee e 1
11
12 * NON FLUOR FUEL TANK (WITH SENDER UNIT) w...vvvoeveevereeereeeseennes 1
13 633024G02 PRESS FIT FUEL SENDER .......ooouioveooeeoeeeeeeeeeeeeeeseeeeeeeee e eee e 1
14
15
16 606966 LOW PRESSURE FUEL HOSE (CARB), 3/16" 1.D X 3/8 0.D X 34" LG ........ 1
17 607546 LOW PRESSURE FUEL HOSE (CARB), 3/16" 1.D X 3/8 0.D X 17" LG ........ 1
18 32372G6 BLACK TRIM, 6.25" LONG ........coveiveeeeeeeeseeeeseesseeeeeesee e 1
19 17618G1 NYLON CLAMP ...t 2
20 606963 TUBING CLAMP, 3/16" 1.D....eoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseees e ee e eeeneneees 2
21 18292G1 HOSE CLAMP, .50 DIA ... 7
22 | 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG ... eeeeeeeeeeeeeee e 1
23 | 00559G8 FLAT WASHER, 5/16" .......oveeveeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee s es e 4
24 11098G6 LOCK NUT, 5/16" = L8 ...eveeeeeeeeoeeeeeeeeseeeseeeeeeseeeeeeeeeeeeseeesess s esee e 3
25 70483G01 SPACER, 5/16" = 18 ......eveeeeeeeeeeeeeeeeeeeeeeee e ee e ee oo 1
26 615346 HOSE REDUCER, 1/4" 1.D X 3/16" ......eoeveeeeeeeeeeee oo 1
27 611181 FUEL SHUT-OFF VALVE .......oveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1
28
29 615350 FUEL SYSTEM HOSE, 2" LG ov.oveoveeeeeeeeee oo 3

Page N-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 72084G01 FUEL LINE FILTER ..ooiiiiiiii e 1
31 606969 FUEL SYSTEM HOSE, .25 1.D X .50 O.D X 8" LG....ccevvviiiiiiiiiiiiriiiiiineceeee, 1
32
33
34 11391G4 HOSE CLAMP, .25 - .63 DIA ...ooiiiiiiiiiii e 2
35 604597 CARB FUEL SYSTEM HOSE, .25 1.D X .50 O.D X 26" LG.......ccccovvvrrrrireeennnn, 1
36
37 602061 FUEL PUMP ..ot 1
38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4" - 14 X .75" LG ..... 2
39
40 606310 CARBON CANISTER MOUNTING BRACKET ......cooiiiiiiiiiieiiiiieecciiieeees 1
41 10570G11 RIVET, 3/16" DIA X .70 ..ttt 2
42
43
44 606071 CARBON CANISTER ..ottt 1

Page N-3



FUEL SYSTEM

Notes:

Service Parts Manual Page N-4



o FUEL LINE ASSEMBLY includes items 2 - 8

Crankcase
To Pulse -
Carburetor

LATE PRODUCTION VEHICLES

Page N-5




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 649515 FUEL LINE ASSEMBLY (INCLUDES ITEMS 2 - 8) ..o, 1
2 649570 HOSE, .312" 1.D. X .562" O.D. X 9" LG ....eeveoeeeeeeeeeeeeeeeeeseeeeeeeeeeneene 1
3 615350 HOSE, 2" LG oo seeeeeeeee e eeee e es e 1
4 649873 CLAMP, 172" O.D. ettt se e 2
5 611181 SHUT-OFF VALVE ..ot 1
6 72084G01 FUEL FILTER ooocvoeeeeeeeeeeeeeee e ees e es e 1
7 649874 CLAMP, 9/16" O.D. ..o eeee e eeee e s e 2
8 649577 CONNECTOR, 5/16" 1.D. +.veoveeeerereeeeoeeeeeeeeseeeeeeeeeeeeeesee e eeeeseeeeeesee. 1
9 18292G1 (oI Y |3 7 o Y o OO 3
10
11 606071 CARBON CANISTER .......iveieeeeeeeeeeeeeeeeeeeeseee e seeeee e ee e eeees s seeeseese s s 1
12 606310 CANISTER BRACKET ..ot ee e ee e ee e ee e eeesee e s se e 1
13 10570G11 RIVET (SS), 3/16" X .70 ...oeoeeeeeeeeeeeeeeeeeeeeeeeeesee e see e 2
14
15 602061 FUEL PUMP ...t 1
16 | 00114G6 HEX WASHER HEAD BOLT, 1/4" - 10 X 3/4" LG w..vvevvveeeeeeeeeeeeeeeeseeeneenre. 2
17
18 27184G14 FUEL SYSTEM TUBE ...t 1
19 18292G1 CLAMP, 1/2" O.D. veoveeeeeeeeeeeeeeeee oo ee e ee e 2
20 606966 HOSE, 3/16" 1.D. X 34" LG..eoveoeeeeeeeeeseeeeeeeeeeeeeeeeeeseeeesee s ee e 1
21 606963 CLAMP, 3/16" L.D. .o 2
22
23 604597 FUEL HOSE, 26" LG....eoveeeeeeee e e e eeeeeeeeeeeeeeeeeeeeseee e eeee e 1
24 18292G1 CLAMP, 1/2" O.D. oooveeeeeeeeeeeeeee e ee e ee e ee e ee s 1
25
26 17618G1 NYLON CLAMP, 7" LG (NOT ILLUSTRATED)........vveeeereeeeeeeeeeeeseseeeeesneon. 2
27 32372G6 VINYL TRIM, 6.25" LG w.eoeeeeeeeeeeeeeeeeeeeeeeeeesee e eeee s 1
28
29 615350 FUEL HOSE, 2" LG oo 1
30
31 | 00438G8 HEX HEAD BOLT, 5/16" - 18 X 5/8" LG ......evveeeeeeeeeeseeeeeeeeeeeeeseeeeeeeeseeeee. 1

Page N-6



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 70483G01 SPACER ..ot 1
33 00559G8 FLAT WASHER, 5/16" ..ottt 4
34 11098G6 LOCK NUT, 5/16" - 18 ...ttt ettt 3

Page N-7




FUEL SYSTEM

Notes:

Service Parts Manual Page N-8



FUEL TANK ASSEMBLY (WITH SENDER UNIT)
includes items 3 -9

FUEL TANK ASSEMBLY (WITHOUT SENDER UNIT)
includes items 3 - 8, 10

LATE PRODUCTION VEHICLES

Page N-9




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 656139 FUEL TANK ASSEMBLY (WITH SENDER UNIT)

(INCLUDES ITEMS 3 - 9) 1oiiiiiiiiiiee ettt 1
2 656138 FUEL TANK ASSEMBLY (WITHOUT SENDER UNIT)

(INCLUDES ITEMS 3 - 8, 10) ..eieiiiiiiiie ittt 1
3 646306 FUEL TANK L 1
4 646837 G A P et e e 1
5 646838 SEAL. .. 1
6 647810 GROMMET .ot 1
7 647809 ROLLOVER VALVE .....ooiiiiiiiii et 1
8 635688 FUEL CAP <.t a e e 1
9 656144 FUEL PICKUP WITH SENDER ASSEMBLY .......cccociiiiiiiiiiiiieee, 1
10 656135 FUEL PICKUP WITHOUT SENDER ASSEMBLY ......cccocoviiiiiiiiiiiiiiiieeee, 1

Page N-10



FUEL SYSTEM

Notes:

Page N-11 Service Parts Manual



FUEL SYSTEM

Notes:

Service Parts Manual Page N-12



0 REAR AXLE includes items 2 - 16

Page P-1



REAR AXLE

FOR VEHICLES MANUFACTURED FROM APRIL 2014

Service Parts Manual Page P-2



DETAIL A

@ REAR AXLE, 11.47:1 includes items 21 - 81
@ AXLE CASE L COMPLETE includes items 22 - 30, 42
@AXLE CASE R COMPLETE includes items 31, 37 - 41
@ DIFFERENTIAL CASE includes items 52, 65, 67 and 68
@DIFFERENTIAL ASSEMBLY includes items 64, 66 and 70
@DIFFERENTIAL CASE WI/LSD includes items 52, 65, 67 and 68
@DIFFERENTIALASSEMBLY WILSD includes items 82, 66 and 70

@ REAR AXLE W/LSD, 11.47:1 includes items 21 - 63, 65 - 80, 82 - 83

Page P-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 627891 REAR AXLE (INCLUDES ITEMS 2 - 16) ..coocvviiiieiiiiiiiee e 1
2 26770G01 OIL DRAIN PLUG ...t s 2
3 26771G01 GASKET, TAMM ..ot e e e e e e e e e e e e e e eeeaeearenes 2
4
5
6
7 72259G01 OIL SEAL 28 X 47 X OMM ...t 3
8 26823G01 FLANGED HEX HEAD BOLT M8 X 1.25 X 100 LG....uuuiviiiiieeeeiiiiiieeeiiies 10
9 72260G01 FLANGED HEX HEAD BOLT M10 X 1.5 X 23 LG..evvvvvviieeeeiiiieiiieeeee 10
10 607940 AXLE TUBE (PASSENGER SIDE) ....ccccoiiiiiiiiiiiiiiiiieeee e 1
11 607939 AXLE TUBE (DRIVER SIDE)....ccciiiiiiiiiiiiiiieeeeee e 1
12 607946 AXLE SHAFT (PASSENGER SIDE)......cccoiiiiiiiiiiiiieiece e 1
13 607945 AXLE SHAFT (DRIVER SIDE) ..ottt 1
14 26811G01 BALL BEARING. ......cttitiiiiii et e e e e e e e e e e e eeeees 2
15 26814G01 SNAP RING, 52MM ..ot 2
16 606403 SLOTTED HEX NUT, M22 X 1.5 ..ot ee e 2
17
18
19 670468 REAR AXLE, 11.47:1 (INCLUDES ITEMS 21 - 81)

(FOR VEHICLES MANUFACTURED FROM APRIL 2014)....cccviiiiiiiiiiiiiians 1
20 670470 REAR AXLE WI/LSD, 11.47:1 (INCLUDES ITEMS 21 - 63, 65 - 80, 82 - 83)

(FOR VEHICLES MANUFACTURED FROM APRIL 2014)....cccvviiieiiiiiiiiiinns 1
21 639859 AXLE CASE L COMPLETE (INCLUDES ITEMS 22 - 30, 42) .....ccccvveee... 1
22 665887 GOVERNOR GEAR ... 1
23 639689 GOVERNOR SLEEVE ... 1
24 607904 FLAT WASHER ... 1
25
26 639698 GOVERNOR GEAR SHAFT ..o 1
27 639707 GOVERNOR SHAFT o 1
28 639736 FLAT WASHER, BMM ...cooiiiiiiiiiiiiiee et 2
29 607911 OIL SEAL, 6 X 10 X 2.5MM ...ttt 1
30 607913 RETAINING RING E5 ..ot 1

Page P-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 | 639738 OIL SEAL, 24 X 40 X IMM ... 2
32 | 26818G01 STEEL BALL .o es e es s 1
33 26819G01 SPRING ...ttt e e ee e ee et 1
34 | 26831G01 GASKET, 10 ee e 1
35 26820G01 FLANGED HEX HEAD BOLT, M10 X 1.25 X 12MM LG....cc..cvververrrrerenn 1
36 639865 AXLE CASE R COMPLETE (INCLUDES ITEMS 31, 37 - 41) .....oovvuenn..... 1
37 639746 SELECT SHAFT ..ottt ee e es e es e 1
38 607915 OIL SEAL, 13 X 22 X BMM ... 1
39 607916 SNAP RING, L3MM ... s 1
40 607917 SPACER, 13 X IMM ...t 1
41 640093 OIL SEAL, 28 X 47 X IMM ..o, 1
42 607919 AIR BREATHER .....oovoiveeeeeoeee e 1
43 639747 OIL DRAIN PLUG ... 2
44 | 639748 GASKET, TAMM ... 2
45 26785G01 BALL BEARING (6204)........vveeeereeeeeeeeeeeeseeeeseeeseeseeesseeeseseeeeee s 2
46 665888 GOVERNOR GEAR, 34 ... 1
47 607920 PIN, 6 X 12U ..o 1
48 639750 INPUT SHAFT ..ot ee e es e 1
49 607922 BALL BEARING (B2/28) ......veoveeeeeseeeeeeeeeseeeeeeeeeeseeesseeesesseseseeseeeesesenes 1
50 639868 BALL BEARING (TMB202) w.....vooveeeeeeeeeeeeeeeseeeeeee e 2
51 639755 COUNTER SHAFT ...t 1
52 640744 BALL BEARING (B006)............veooveeeeeeeeeeeeeesereseeeeeeesseseseeseeeseeeeeees 1
53 | 639758 GEAR, B4 ...t e e s et 1
54 | 639869 KNOCK PIPE ... eeee e see e 2
55 | 639760 BALL BEARING: (B304).......eeoveeveeeeeeeeeeeeeeeeeeeeeeeseeeeeseeeseesseessee e 2
56 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG......cc..ccvovrverrrrerenns 1
57 639769 GEAR, 17 oot 1
58 28689G01 COLLAR, 24 X 7.5MM ... 1
59 639771 GEAR, 52 ..o 1
60 670697 CENTER SHAFT ..ot ee e 1
61 639774 CLUTCH PINooeeee et ee e 1

Page P-5




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
62 670696 GEAR, BL c.o.oovoeeeeoeeeseeseeeeee s 1
63 639797 SPACER, 20 X 2MM .......ooveeeieeieeieeeeeeeeeeeeeseeseee e sne s e, 2
64 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 52, 65, 67 AND 68)....... 1
65 639800 DIFFERENTIAL PAIR GEAR ... 1
66 26808G01 HEX HEAD BOLT, M10 X 1.25 X 26MM LG........oovvreeeeeeeinisrsnenene 6
67 28723G01 DIFFERENTIAL SHAFT «..ovoveeeeeeeeeeeeesees e 1
68 28697G01 SPRING PIN, 4 X 40L ....oovoeoeeeseeeeseeeeseeeeeeeeeseeeeeee s, 1
69 639801 BALL BEARING (6007) ....cvovoeeeeeeeeeeeeeeeeeeseeseeseees oo 1
70 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 69). ......c..coovvvveererrereenene. 1
71 607938 CASTLED NUT, M22 - 1.5 ..o, 2
72 639876 AXLE SHAFT L COMPLETE (INCLUDES ITEM 74)......ooovveeeeeeerereene. 1
73 639881 AXLE SHAFT R COMPLETE (INCLUDES ITEM 74) ....oovovieeeeeeene. 1
74 639836 BALL BEARING (6205DD).........oveveeverresresreieeeseeseesseseessesseeneessssesnens 2
75 607939 AXLE CASE L COMPLETE ......ovuveieeseeeeeeeeeeeeseeeeeseseessesneenesn s 1
76 607940 AXLE CASE R COMPLETE ..o eeeeseese e 1
77 26814G01 SNAP RING, 52MM ..o, 2
78 639839 FLANGED HEX HEAD BOLT, M8 X 1.25 X 60MM LG ........cccoovverreennnn. 9
79 639840 FLANGED HEX HEAD BOLT, M10 X 1.25 X 25MM LG .......coovoveeeennn. 10
80 639844 SHIFT SHAFT COMPLETE ..., 1
81 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 64, 66 AND 70) .......... 1
82 640098 DIFFERENTIAL CASE W/LSD

(INCLUDES ITEMS 52, 65, 67 AND 68) .......o.oveeerererenrnrnrsnnnens. 1
83 639847 DIFFERENTIAL ASSEMBLY W/LSD
(INCLUDES ITEMS 82, 66 AND 70)..........cviveeeeeeeereseesrssssesseneeseeneen. 1

Page P-6



REAR AXLE

Notes:

Page P-7 Service Parts Manual



REAR AXLE

Notes:

Service Parts Manual Page P-8



@ 5 ““‘\\‘““‘
00—

\
4
)

Front of the Vehicle

Page Q-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605722 HEAVY DUTY LEAF SPRING......oooiiiiiiiiec e 2
2 605445 LEAF SPRING BUSHING, FRONT .......utiiiiiiiiiiiieene e 2
3 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3.5 LG ...ccuiiiiiiiiiiiiiie e 2
4 00643G1 FLAT WASHER, .411 I.D. X 1.00 O.D. X .06 .....ccoiiiiiiiiiiieeereeee e 2
5 12262G1 FLANGED LOCK NUT, 3/8" = 16...ccuviieiirie i 2
6 652246 REAR SUSPENSION PLATE ... 2
7
8
9
10 70289G02 SPLIT STEEL SPACER ... 4
11 624030 FLANGED BUSHING......oottiiiiiiiiiiiii et 8
12 604961 SHACKLE PLATE ...ttt e e 4
13 00665G9 HEX HEAD BOLT (SS), 3/8"- 16 X 3.5 LG ...ooviiiiiiiiiiiiiee e 4
14 11098G5 LOCK NUT, 3/8" = 16...eeiiiiiiiiiiieiiiiieie ettt e s 4
15
16
17
18 605958 AXLE BRACKET, DRIVER SIDE ......ccooiiiiiiiiiiiineee e 1
19 605938 AXLE BRACKET, PASSENGER SIDE.......cccccoiiiiiiiiieeeeece e 1
20
21 32195G3 U-BOLT, 3/8" - 16 X 5" X 2.875" X 2" .. ittt 4
22
23 00643G1 FLAT WASHER, .411 I.D. X 1.00 O.D. X .06 .....ccooiiiiiiiiiiiieeneiee e 8
24 11098G5 LOCK NUT, 3/8" = 16 ...eeiieiiiiiiiie ittt ettt e e e e 8
25
26
27 642085 SHOCK ABSORBER........cciiiiiiiiiit et 2
28 10435G1 SHOCK ABSORBER WASHER........ooiiiiiie e 8
29 10194G1 RUBBER SHOCK BUSHING ...t 8
30 00532G6 HEX NUT, 3/8" = 24 ..ottt 4
31 10044G01 VINYL CAP..coeoieeeee ettt e e e e e e 2

Page Q-2



REAR SUSPENSION (TERRAIN 250)

Notes:

Page Q-3 Service Parts Manual



REAR SUSPENSION (TERRAIN 250)

Notes:

Service Parts Manual Page Q-4



“ ////, “““ @

- /// \ \gn «,,
2 Hul‘@“He‘®1@ @
N AQY,/

o
L
S
>
o
<
S
b
S
i
[
o
—
L

Page Q-5



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605722 HEAVY DUTY LEAF SPRING (TERRAIN 1000 ONLY) ...ccovovvrirrieeinieeerneeens 2
2 605445 LEAF SPRING BUSHING, FRONT .......utiiiiiiiiiiiieene e 2
3 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3.5 LG ...ccuiiiiiiiiiiiiiie e 2
4 00643G1 FLAT WASHER, .411 I.D. X 1.00 O.D. X .06 .....ccoiiiiiiiiiiieeereeee e 2
5 12262G1 FLANGED LOCK NUT, 3/8" = 16...ccuviieiirie i 2
6 605721 HEAVY DUTY LEAF SPRING (TERRAIN 500 ONLY) ....cccuviiieeiiiriene e 2
7
8
9
10 70289G02 SPLIT STEEL SPACER ... 4
11 624030 FLANGED BUSHING......oottiiiiiiiiiiiii et 8
12 652245 SHACKLE PLATE ...ttt e e 4
13 00665G9 HEX HEAD BOLT (SS), 3/8"-16 X 3.5 LG ceeiiiiiiiiiiieiiie e 4
14 11098G5 LOCK NUT, 3/8" = 16...eeiiiiiiiiiiieiiiiieie ettt e s 4
15
16
17 605977 REAR SUSPENSION PLATE (TERRAIN 500 ONLY)......coeiiiiiiiieeenieneiineens 2
18 652629G103| SPRING PLATE, DRIVER SIDE (TERRAIN 1000 ONLY) ...covvvveiiiiiiiieeeeeee, 1
19 652629G203] SPRING PLATE, PASSENGER SIDE (TERRAIN 1000 ONLY).......cccceevieene 1
20 70492G01 RUBBER BUMPER (TERRAIN 1000 ONLY) ...cotiiiiiiiiiiesiiiiiiee e 2
21 32195G3 U-BOLT, 3/8" - 16 X 5" X 2.875" X 2" ...ttt 4
22 652580 REAR SUSPENSION PLATE ... 2
23 00643G1 FLAT WASHER, .411 I.D. X 1.00 O.D. X .06 .....ccooiiiiiiriiiieeeneiee e 8
24 11098G5 LOCK NUT, 3/8" = 16...eeiieiiiiiieieiiiiiee ettt sttt ea e e neeeas 8
25 608654 SPLIT LOCK WASHER, M10 (TERRAIN 1000 ONLY) ..ccciiiiiiiieeinireeee e 2
26 00974G01 HEX NUT, M10 (TERRAIN 1000 ONLY) ..eoiiiiiiiiieiiiiiiiee st 2
27 642085 SHOCK ABSORBER......cciiii e 2
28 10435G1 SHOCK ABSORBER WASHER.......ooiiiiiii e 8
29 10194G1 RUBBER SHOCK BUSHING ...ttt 8
30 00532G6 HEX NUT, 3/8" = 24 ..ottt 4
31 10044G01 VINYL CAP..coceeeeei ettt e e e e e e 2

Page Q-6



REAR SUSPENSION (TERRAIN 500 & 1000)

Notes:

Page Q-7 Service Parts Manual



REAR SUSPENSION (TERRAIN 500 & 1000)

Notes:

Service Parts Manual Page Q-8



Front of Vehicle

This ROPS was tested in
accordance with the

requirements of ISO 3471
per ANSI/ROHVA 1 Test GVW: 700 kgs (1545 Ibs)

Vehicle Models:
CUSHMAN Hauler 800 and 1200 G, E, XG, XE
Hauler Pro, Pro X, 4

B o e
E=ZG0) 7 Joubls

o252

The protection offered by this ROPS
will be impaired if it has been
subjected to any modification or
structural damage. This ROPS
must be replaced after a rollover.

Page R-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 640293 ROPS SEAT SUPPORT ... .ottt 1
2
3 640183 ROPS BOTTOM (PASSENGER SIDE).......cociiiiiiiiaiiiiiieee e 1
4 640182 ROPS BOTTOM (DRIVER SIDE) ....ccoiuuiiiiieiiiiiiiee et 1
5 629023 FRONT CROSSBAR TUBE .....cociiiiiiie et 1
6 00427G2 HEX HEAD BOLT, 3/8" - 16 X L 1/4" LG ..coeiiiiieeiee it 4
7 00571G2 FLAT WASHER, 5/18” ...ttt 8
8 11098G5 LOCK NUT, 3/8" = L6 ...eeiiiiiiiiiieeiiiiiie ettt e e snneeas 4
9
10 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG ..ceeiiiiieeie et 4
11 630643 LOCK NUT, 3/8" = 16...eeiiiiiiiiiiiie ittt ettt 4
12
13 642582 ROPS CERTIFICATION DECAL....cotiiiiiiiiie et 1

Page R-2




° ROPS UPPER KIT includes items 2 - 7

° ROPS UPPER HARDWARE KIT includes items 8 - 9

@ ROPS ACCESSORY HARDWARE KIT includes items 16 - 20

e ROPS ACCESSORY KIT includes items 15, 23 - 30

D
/
ROPS Bottom

/ (Ref only)

a%

Front of Vehicle

o

Page R-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 631578 ROPS UPPER KIT (INCLUDES ITEMS 2 - 7) coveoveeveeeeeee oo 1
2 631576 ROPS TOP WELDMENT ..o see e 1
3 629080 CONNECTOR REAR (DRIVER SIDE) .....coovoiveiieeeeeeeeeeeeeeeeeeseesseenee 1
4 629079 CONNECTOR REAR (PASSENGER SIDE).......c..vvvmiemieereerieeoseerssensnns 1
5 629082 CONNECTOR FRONT (DRIVER SIDE) ......ovveioeoeeeeeeeeeeeeeeeseeeeseeeseeeneen. 1
6 629081 CONNECTOR FRONT (PASSENGER SIDE) .......cvvveeveeereeseeseesereresenns 1
7 629328 ROPS UPPER HARDWARE KIT (INCLUDES ITEMS 8 - 9)......covovveenn... 1
8 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG ...veeveeeeeeeeereeeeeeeeeeeseeeeeneee 16
9 630643 LOCK NUT, 3/8" = 16 ....veoveoeeeeeeeeeeeeeeeee oo 16
10
11
12
13
14
15 640434 ROPS ACCESSORY HARDWARE KIT (INCLUDES ITEMS 16 - 20)....... 1
16 610753 HEX HEAD BOLT, 7/16" - 20 X 17 LG w...eoveeeeeeeeeeeeeeeeeeeeeeeeseeeeeseeoe 4
17 609569 HEX HEAD BOLT, 7/16" - 20 X 3/4" LG ....veoveeeeeeee oo 4
18 | 00734G3 LOCK NUT, 7/16" = 20 ... 8
19 612255 PAN HEAD TORX SCREW, 12 = 14 X 1" LG ..o 2
20 630763 CARRIAGE BOLT (SS), 1/4" - 20 X .75" LG vooeveeveeeeeeeeeeeeeseeeeesseeseenn. 4
21
22 640436 ROPS ACCESSORIES KIT (INCLUDES ITEMS 15, 23 - 30)......cc.coovriunnenn. 1
23 611774 GRAB HANDLE ...t eee e 1
24 | 612254 GRAB HANDLE MOUNT ..ottt eeeeeseeeee e eeeeeeeeeeeeees s 2
25 629454 SIDE DOOR NET (PAIR) (NOT ILLUSTRATED)........oovvoeeeeeeeeeseeeenenes 1
26 649134 SEAT BELT RETRACTOR.......coveeeeeeoeeeeeeeeee e 2
27 628577 HEADREST ...t eeeeeeee e ee et se e 2
28 629642 CLAMP GUARD ...ttt 2
29 629666 HEADREST PLATE ..o oo eee e 2
30 627786 CLAMP ..ot 2

Page R-4



ROPS

Notes:

Page R-5 Service Parts Manual



ROPS

Notes:

Service Parts Manual Page R-6



@ SEAT BACK ASSEMBLY includes items 15 - 16

@ SEAT BOTTOM ASSEMBLY includes items 19 - 32

SEAT BACK SUPPORT (TERRAIN 250 & 500)

Page S-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71262G04 SEAT BACK SUPPORT (TERRAIN 250 & 500 ONlY) .........oveeveeerererreerreresens 1
2 00715G2 FLANGED HEX HEAD SCREW, 5/16 - 18 X 13/16" LG

(TERRAIN 250 & 500 ONIY) vvoveevereeeeeeeeeeeeeseeseeeeeeseeeseeseeeseeseessesseesseeeeesseesens 1
3 00438G8 HEX HEAD CAP SCREW, 5/16 - 18 X 3/4" LG
(TERRAIN 250 & 500 ONIY) rvvoeoverereeeeeeeeeeeeeeseeeseeseesseeeseeeseeseeesesseeeseeeeeesssens 2
4 00642G8 WASHER, 5/16" (TERRAIN 250 & 500 ONlY) ........vveverreererereseereresseresesenns 2
5 11098G6 LOCK NUT, 5/16 - 18 (TERRAIN 250 & 500 ONlY) .......cvvvererrereeerrreeeerrneens. 2
6
7 71263G01 ACCESS COVER (TERRAIN 250 & 500 ONlY)........ovvoreeereerereeeereressrerenenes 1
8 18436G1 DRIVE RIVET (TERRAIN 250 & 500 ONIY).......vcrveeeereeeeeeerereseeseeseesseeesees 3
9 605056 HEX SCREW W/PTCHLOGC, 1/4 = 20 X 1" ov.veveeeeeeeeeeeeeeeereeeereeseeesee e 4
10 652243G03 | SEAT BACK SUPPORT BRACKET ....ecveteeeeeeeeeveeeeeeseeseeeseeeeeeseeseeeseesessesenes 2
11 00427G2 HEX HEAD CAP SCREW, 3/8 - 16 X 1 1/4" LG....veeveeeeeeeeeeeeeeeeeeeeeeeseeeee 4
12 00560G1 FLAT WASHER, 3/8" (TERRAIN 250 & 500 ONlY)........c..vveereereerreersrrsrrneenn. 2
13 11098G5 LOCK NUT, 3/8 - 16 (TERRAIN 250 & 500 ONIY) .....vervrrerrerreeeeeerseererseeene. 2
14 71274G* SEAT BACK ASSEMBLY (INCLUDES ITEMS 15 - 16)......veveeveeeeeereeereerrenns
71274G01 WHITE
71274G02 BLACK
71274G03 TAN
71274G04 GRAY
71274G05 OYSTER
71274G07 BROWN
15 18144G* BACK REST COVER......ovoieeeieeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeees e 1
18144G2 WHITE
18144G3 BLACK
18144G4 TAN
18144G5 GRAY
18144G6 OYSTER
18144G8 BROWN
16 74889G01 SEAT BACK COVER ...t eeeeeeeeeseees e eseee e 1
17 00664G7 LOCK WASHER (SS), L/4" veeeeeeeeeeeeeeeeeeeeeeeeseeeeeesseeesessesseeseseseseesses s 4
18 629269G** | SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 19 - 32) .vvoevoeveeeeeereerenes 1
629269G0105 WHITE
629269G0104 GRAY
629269G0101 OYSTER
629269G0103 TAN
629269G0107 BROWN
629269G0106 BLACK
19 71602G* VINYL SEAT BOTTOM ..oocoooeeieeeeeeeee e eeeeeeeeeeeesee 1

Page S-2



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

71602G01 WHITE

71602G02 GRAY

71602G03 OYSTER

71602G04 TAN

71602G07 BROWN

71602G06 BLACK
20
21
22
23
24
25 71610G01 SEAT HINGE ...t ee e 2
26 | 00720G08 FLAT HEAD PHILLIPS SCREW, #12 - 14 X 1" LG. ..cv.vveoevereeeeeeeeeeeenes 6
27 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG .....ceveoveererrererenns 1
28 617644 HIP RESTRAINT (PASSENGER SIDE) .......eeiveeeeeieeeeeeeeeeeseeseeeseeeeseenenes 1
29 617645 HIP RESTRAINT (DRIVER SIDE) ....coveoiveeeeeeeeeeeeeeeeseeeeseeseeeeseeseeeesesenes 1
30
31
32 71012G01 VINYL TRIM (SEAT BOTTOM) ... 1
33 | 00571G2 FLAT WASHER, 5/16 (TERRAIN 1000 ONlY) .....c.veoevereeeeereeeeeeeseeeessseseesne. 5
34 11098G6 LOCK NUT, 5/16 - 18 (TERRAIN 1000 ONIY) ..........ooveervereerreeseeseeseeseeeeneoe. 5
35 | 00560G1 WASHER, 3/8" (TERRAIN 1000 ONIY) ... 4
36 11098G5 LOCK NUT, 3/8 - 16 (TERRAIN 1000 ONlY) .......eoveeeveereereereeeeeeereeeseeseresnens. 4
37 609567 SEAT BACK SUPPORT BRACKET (TERRAIN 1000 ONly) .....c.ovverreererenne. 1
38 | 00438G8 HEX HEAD CAP SCREW, 5/16 - 18 X 3/4" LG (TERRAIN 1000 Only) .......... 5

Page S-3




SEATING

Notes:

Service Parts Manual Page S-4



SEAT BACK ASSEMBLY (BLACK)
includes items 17, 18

SEAT BOTTOM ASSEMBLY (BLACK)
includes items 26 - 34

LOWER ROPS HARDWARE KIT
includes items 45 - 48

Front of Vehicle

Page S-5



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 609567 SEAT BACK SUPPORT (TERRAIN 1000 0NlY) .......vvooveeereeeeereeeeesseeeseeeeneenn. 1
2 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG .......ovveoveeiereereeereesresnneone 1
3 00438G8 HEX HEAD BOLT, 5/16" = 18 X 1" LG ....vooveeeeeeeeeeeeeeeeeseeeseeeseeeseeeneeeeneens 5
4 00642G8 LOCK WASHER, 5/16" ......veoeveeeeeeeeeeeseeeeeeeeeseeseeeeseeeeeee e eeeeeeeeesennenn 2
5 11098G6 LOCK NUT, 5/16" - 18.....ooveeeeeoeeeeeeeseeeeeseeeseeeseeeseesseeesee e eeeeneseessnneone 2
6 71262G03 | SEAT BACK SUPPORT (TERRAIN 250 ONlY) ......cvvoiveeireeeeeesseesreeseenneenne
7 609575 CLOSEOUT BED COVER (TERRAIN 1000 ONly).......ov.ovvervrerireerreeereesneenn. 1
8 18436G1 DRIVE RIVET ... es e 3
9
10
11 00427G2 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG o..ovveiveeesveeeeeeeeceseeneens 4
12 | 00571G2 FLAT WASHER, 5/16" ......vveeeeeeee oo eeeee e e esee e eeeeeseeeesee e 14
13 | 11098G5 LOCK NUT, 318" = 16.....veoeeeeeeeereeseeieseeeeeeseeeseesseesesesses e seesneseese s 4
14
15
16 | 71274G02 SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 17, 18)........oovrnen..n. 1
17 | 18144G3 VINYL COVER ......oooivoieeeeeeeseeseeeeseeeeesees e asee s eneeee 1
18 | 74889G01 SEAT BACK COVER (PLASTIC) ...oveoveeeeeeeeoeeeeeeeeseeeseeese e 1
19 | 634703 AIR CLEANER BRACKET (TERRAIN 1000 ONlY) w.....veovveveeeeeeeere s, 1
20 | 00114G6 HEX HEAD WASHER BOLT, 1/4 - 10 X 3/4" LG ...eovveeeeeeeeeeeeeeeeeeereeeeeeeeenes 2
21 | 16705G1 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X 1" LG.......ovvververen, 4
22 | 01110G01 FLAT WASHER (SS), 1/4" ....ovooeeoeeeeeeeeeeeeeeee e 4
23 | 00664G7 LOCK WASHER (SS), /4" .....vooeeeoeeeeeeeeeeeee oo 4
24
25 | 629269G1306| SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 26 - 34)............... 1
26 | 17074G1 SOILING SLAB (NOT ILLUSTRATED).........ovveiveeiereeeeeeseeeeeesee s 2
27 | 71012G01 VINYL TRIM (SEAT BOTTOM) ... 1
28 | 71610G01 SEAT HINGE ..o 1
29 | 00720G08 FLAT HEAD PHILLIPS SCREW, #12 - 14 X 1" LG...oocoovveeveeeereeereesenens 3
30 | 615169 VINYL SEAT BOTTOM COVER (BLACK) ......covveorveeeeeeeeeereeeeeeseeenee. 1
31 | 605503 SEAT BOTTOM PADDING (FOAM) ......coveeeeieeeeeeeeeeee e 1

Page S-6



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 645492 SEAT BOTTOM ...t eeeees s eeeee e 1
33 23222G1 FLAT STAPLE, 3/8" (NOT ILLUSTRATED) ......cvveiveeeeeeeeeeeeeeeeeeeeeeseenees AR
34 | 23223G1 FLAT STAPLE (NOT ILLUSTRATED) ....coveeeeeeeeeeeeeeseeeeeee e eeeeseeseees AR
35
36
37 617402 SEAT STRAP ...ttt e e s 1
38 71398G01 FLANGED HEX HEAD SCREW, 1/4" - 20 X 1 1/4" LG e...vooveeeeeeeeeeereeeereane. 1
39 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG .....covvoeeeveieeeeeeeeneane. 4
40 16469G1 FENDER WASHER, 1/4" ..o 1
41 640674G01 | SEAT SIDE COVER (DRIVER SIDE) .........iveoeeieeeeeeeeeeeseesseeseeeeseeeeeesseeesee. 1
42 640674G02 | SEAT SIDE COVER (PASSENGER SIDE) ....ovoiveiveeeeeeeeesreoeeeesseeeeeeseeeeseee. 1
43
44 | 642823 LOWER ROPS HARDWARE KIT (INCLUDES ITEMS 45 - 48)..........cco.......... 1
45 | 00560G3 FLAT WASHER, 1/2" ..o 2
46 | 00734G3 LOCK NUT, 7/16" = 20 ....eeeeeeeeeeeeeeeeeseeseeeseeseeeseeeseeeseeeeseesseseeeesseses s 2
47 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 X 1 1/4" LG .....vveeveereereernes 2
48 631973 BUCKLE AND BRACKET ASSEMBLY........vveiveeeeeeeeeeeeeeeeeseeseseesneeeeeesenes 2

Page S-7




SEATING

Notes:

Service Parts Manual Page S-8



a SEAT BACK ASSEMBLY includes items 2 - 6

SPLIT SEAT BOTTOM ASSEMBLY }M N\ \//;
includes items 13 - 14 e
/

SEAT BOTTOM ASSEMBLY (DRIVER SIDE)
includes items 15, 17 - 20

SEAT BOTTOM ASSEMBLY (PASSENGER SIDE)
includes items 16 - 20

Page S-9



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 626618G05 | SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 = 6).....ovovvereeeereeerenrnneneenn. 1
2 75840G** SEAT BACK CUSHION ..o, 2
3 626607 SEAT BACK PLATE ...t eeese e, 1
4 00664G7 LOCK WASHER (SS), 14" ... 4
5 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG .....cveevenr. 4
6 27336G01 WARINING DECAL......oovoveieeireeeeeeeeeeeseeeeeeeeeeeseesees s 2
7
8 00664G7 LOCK WASHER (SS), 14" ..o 4
9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG...ovovvovververresrenenns 4
10 10570G11 RIVET, 3/16" X .70" .. eoeeeeeeeeeeeeeseeeseesees s en e 8
11
12 642838 SPLIT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 13 - 14) .................. 1
13 628111G05 SEAT BOTTOM ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 15, 17 = 20) ....cvvveeeeeeeseeesssesesesseseeseeneessesssnennen. 1
14 628112G05 SEAT BOTTOM ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 16 = 20) .....cvoveirereeeeeseseesesessesssneseseseeneenee s, 1
15 75833G** SEAT BOTTOM (DRIVER SIDE) ....covuivieeieseeeeeeeeeeeeeeeeeseeseeseessennes 1
16 75834G** SEAT BOTTOM (PASSENGER SIDE) ......veveieeeeeeeeeeeeeeeeeeeeesveseenns 1
17 75847G01 SEAT HINGE ... 1
18 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG......ovovvennen. 3
19 17074G1 SOILING SLAB ...ttt 2
20 23223G1 STAPLE (NOT ILLUSTRATED)......eeeeeveeeeeeseeeeeeseeeeeeseeseeseesseseenens 8
21 640674G01 | SEAT SIDE COVER (DRIVER SIDE) .....cooovviveieeeeseeseeereseeeeeseneeneeneeneen. 1
22 640674G02 | SEAT SIDE COVER (PASSENGER SIDE)......c.ovoveieiieeieseeeseesereneeseneene. 1
23
24 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG ...ovoveeeeeeeeeeeeeeen. 4

Page S-10




SEATING

Notes:

Page S-11 Service Parts Manual



SEATING

Notes:

Service Parts Manual Page S-12



0 STARTER / GENERATOR includes items 2 - 17

0 HEADBAND KIT includes item 18

\
~N

AN

\

N

OO

Page T-1



Page T-2



STARTER / GENERATOR

FOR VEHICLES MANUFACTURED FROM APRIL 2014

Page T-3 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660379 STARTER / GENERATOR (INCLUDES ITEMS 2 - 17) .cveviiiieeieee e 1
2 612029 HEX NUT e 1
3 612030 LOCK WASHER ....ooiiiiiiiieiiiieie ettt 1
4 625716 PULLEY, 2.5" O.D. oottt 1
5 654715 DRIVE END HEAD .....cooiiiiiiii e 1
6 612033 BEARING ... 1
7 612034 RETAINING RING ....ooiiiiiiiiiiiii e 1
8 612035 WOODRUFF KEY ..ottt 1
9 612036 ARMATURE ASSEMBLY ...t 1
10 654716 FRAME AND FIELD ASSEMBLY ....cotiiiiiiiiiiiiiiiie e 1
11 612038 BRUSH LEAD AND TERMINAL PACKAGE .........ovviiiiiiiiiiiieee 1
12 654717 BRUSH BOX ASSEMBLY ...ttt 1
13 656659 BRUSH SPRING .....ooiiiiiiiiiiice s 4
14 612043 WAVY WASHER ....oiiiiiiii e 1
15 612044 BEARING ...t 1
16 612045 COMMUTATOR END HEAD .....coiiiiitieeeee et 1
17 658172 HEADBAND KIT (INCLUDES ITEM 18).....ccoiiiiiiiiiieeiiiee e 1
18 654718 HEADBAND ....ooiiiiiiiiiiiie e 1
19
20
21
22 606235 HEX BOLT, M10 - 1.25 X 20 ..ccieiiiiiiiriireeeen et 2
23 606279 HEX NUT, ML0 - 1.25. . it 2
24 606261 HEX BOLT, M8 - 1.25 X 20 ...ieiiieiiiiiiiitee ettt e e 3
25 602141 STARTER / GENERATOR BRACKET .....cttiiiiiiiiiiiee et 1
26 602145 TENSIONER BRACKET ... 1
27 606261 HEX BOLT, M8 - 1.25 X 20 ...ieiiiiiii ittt 1
28 606256 HEX BOLT, M10 - 1.25 X 25 ...ttt 9
29 606255 HEX JAM NUT, M10 - 1.25 ... 1
30 606274 HEX FLANGE NUT, M10 - 1.25 ... e 1
31 630587 STARTER / GENERATOR BELT......cotiiiiiiiiiii it 1

Page T-4



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 12064G6 PUSH NUT, 5/L6" ..ottt 1
33 629763 TENSIONER BOLT ...ttt 1
34 603884 CABLE GUIDE BRACKET ..o ciiiii ittt 1
35
36 631972 STARTER / GENERATOR SUPPORT BRACKET

(FOR VEHICLES MANUFACTURED FROM APRIL 2014) .....ccccoveeiiiiiieeenns 1
37 607103 WIRE ASSEMBLY, 6 AWG, 42" LG ....cooiiiiiiiiiieeeeeeeeeee e 1
38 25682G01 RUBBER BOOT ...oiiiiiiiiiiiieiie ittt et e e e s e eeneee e 3

Page T-5




STARTER / GENERATOR

Notes:

Service Parts Manual Page T-6



° ALUMINUM BED, ELECTRIC LIFT includes items 14, 43 - 60
e ALUMINUM BED, MANUAL LIFT includes items 3 - 6, 14, 43

@ ALUMINUM BED, LARGE includes items 15 - 42

Page U-1



Do

Quter N}@\@
——
@’2)\

Seat Frame
Support

Page U-2






When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 620482 ALUMINUM BED, ELECTRIC LIFT (INCLUDES ITEMS 14, 43 - 60) ............ 1
2 620481 ALUMINUM BED, MANUAL LIFT (INCLUDES ITEMS 3 - 6, 14, 43).............. 1
3 71537G02 GAS SPRING ...coiiiiiiiiie e 1
4 602904 TETHER CABLE ASSEMBLY ...ttt 1
5 21683G1 COTTER PIN ...t 1
6 14443G12 CLEVIS PIN, 172" X 2.22" ...ttt 1
7
8 74962G01 LATCH BED ..ottt 1
9 652440G03 LATCH RETAINER BRACKET ...coeiiiiiiiie e 1
10 652442G03 LATCH KEEPER PLATE ....ooiiiii e 2
11 71538G01 LATCH TORSION SPRING ......oottiiiiiiiiiiiiiiee e 1
12 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X .62" LG....ccvvvieiiiiieie e 4
13 71704G01 HANDLE GRIP ...ttt 2
14 612612 ALUMINUM BED, LARGE (INCLUDES ITEMS 15-42) .....cccccovviiieeeee 1
15 612957 PAN HEAD SCREW, M5 X 15.9MM LG......ccvviiiiiiiiiiiiiirieiccineeen 6
16 * HEX HEAD BOLT, 1/4" - 20 X .375" LG ..ccvieieeeiiiiiee e 4
17 612959 TORX SCREW, 1/4" - 20 X 1/2" LG...evviiiriie it 28
18 * FLAT WASHER, L1/4™ ...ttt 4
19 * HEX NUT, 3/8" =16 ..ccoiiiiiieeiiiiiie ettt e e e 2
20 * EDGE PROTECTOR ...ttt 1
21 * EDGE PROTECTOR ...ooiiiiiiiiiee e 1
22 * EDGE PROTECTOR ... 2
23 612965 CLEVIS PIN L. 3
24 * BED BOTTOM ..ooiiiiiiiiiie ittt 1
25 * SIDE PANEL (DRIVER SIDE) .....cccvvtiiiiieiiieie e 1
26 * SIDE PANEL (PASSENGER SIDE) ...ccccoiiiiiiiiiiiiieeeeeee e 1
27 * FRONT PANEL ...cotiiiiiiiiiii e 1
28 612970 TAILGATE oot e e 1
29 612971 PIVOT PIN ettt 2
30 612972 TAILGATE HINGE (DRIVER SIDE).......c.cvviiiiiiiiieieee e 1
31 612973 RUE PIVOT RING ... 3

Page U-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 612974 LEVELING PAD ...ttt 2
33 * BUMPER INSERT (RUBBER) ......cociiiiiiiiiiiiiiiee e 4
34 612976 DRAW LATCH ASSEMBLY ...ttt 2
35 612977 DRAW LATCH KEEPER......coiiiiiiiiiiieie e 2
36 612978 TAILGATE HINGE (PASSENGER SIDE) ...cocoiviiiiieiiieiec e 1
37 614440 MAT RETAINER ..ottt 1
38 * RIVET oottt e e e e 9
39 * HINGE SUPPORT ....oiiiiiitiiiee et 2
40 * NUT e 2
41 * B O LT ettt e 1
42 * RUBBER MAT ..ttt e e 1
43 624030 FLANGED BUSHING ...ttt 4
44 17618G1 NYLON CLAMP (NOT ILLUSTRATED) ...ccciiitiiiiieiiiriieee e 8
45 74165G02 CIRCUIT BREAKER MOUNTING BRACKET ....ocvviiiiiiiiiiiiiiiiriececeeeen 1
46 00150G4 ROUND HEAD SLOTTED SCREW, #10-24 X 1/2" LG.....coccvvveviereinnn, 2
47 00565G5 LOCK WASHER, #L0....cciiiiiiiie i 2
48 00526G3 HEX NUT, #10 - 24, ..o 2
49 27680G01 TOGGLE SWITCH ..ottt 1
50 27447G01 TOGGLE GUARD ASSEMBLY ..ottt 1
51 10570G9 RIVET (ALUMINUM), 1/8" X 11/32” LG....vvveiriee it 2
52 25976G14 14 GAWIRE (RED 5") coiiiiiiiiiii ittt 1
53 14443G11 CLEVIS PIN, 1/2” X L 3/4" LG..eteeieiiiiieiee et 1
54 27613G01 SPACER. ... et 2
55 21683G1 COTTER PIN, 15/32" X 2 13/16" LG ...eeeiieieiiiie e 1
56 651950 DUMP HARNESS (48V) (NOT ILLUSTRATED) ......occvieeeiiiiieee e 1
57 11845G3 INSULATED CABLE CLAMP, 11/16" (NOT ILLUSTRATED)) .......ccceeneee. 2
58 00532G3 HEX NUT, 5/16" - 18 (NOT ILLUSTRATED) ....coccvviiiiieiiieeeeeee e 2
59 21320G3 CIRCUIT BREAKER (B0 AMP 12V) ....cviiiiriieiee e 1
60 27612G02 ELECTRIC ACTUATOR, 12V......cccciiiiiiiiiiieie e 1
61 35980G02 BED LOAD DECAL, 500 LBS (TERRAIN 1000 ONLY) ....ccovcuirieeiiiiinreeeninnen, 1
62 606405 E-Z-GO NAMEPLATE ...ttt 1

Page U-5




TRUCK BED - METAL

Notes:

Service Parts Manual Page U-6



0 36" PLASTIC BED ASSEMBLY includes items 2 - 11

Page U-7



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72647G01 36" PLASTIC TRUCK BED ASSEMBLY (INCLUDES ITEMS 2 - 11).............. 1
2 72648G01 36" PLASTIC BED ...ttt 1
3 72649G01 36" PLASTIC TAILGATE ....oiiiiiiieiiiii e 1
4 73450G01 BOWED ANGLE .....ooiiiiiiiiiiiieie et 1
5 73454G01 PIVOT SHAFT ..t 2
6 73455G02 TAILGATE CABLE ASSEMBLY ....oooiiiiiiiieee 2
7 00415G2 HEX HEAD BOLT, 1/4" - 20 X L 1/4" LGt 2
8 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4" LG ..eoiiiiiiicieeeiee e 2
9 73449G01 TAILGATE CAP .ottt 1
10 16705G2 PAN HEAD PHILLIPS SCREW, 1/4" - 2 X 5/8" LG.....cooviiieveeiieeee e 4
11 16816G5 RACHET FASTENER ..o 4
12
13
14 16812G2 RATCHET FASTENER ....oviiiiiiiiii e 2
15 600821 LABEL EZGO ..ottt 2
16 74821G05 BED CAPACITY LABEL (250 LB) ...ceeiiitiiiieiiiiiiiie ettt 1
17 71055G01 RIVET (ALUMINUM), 3/168"......coiiiirrieiirie et 5
18
19
20
21
22
23

Page U-8




TRUCK BED - PLASTIC

Page U-9 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
24 76423G01 TRUCK BED FRAME ... ..ottt 1
25 71283G02 ELECTRIC LIFT BRACKET ...t 1
26 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG ..cciiiiieiee it 4
27 00642G8 FLAT WASHER, B5/18" ...ttt 8
28 11098G6 LOCK NUT, 5/L16"- 18.....iiiiiiieeiiiieistee e 2
29 00415G6 HEX HEAD BOLT, 1/4" - 20 X L 3/4" LG ..coeiioiieeie ettt 2
30 14390G4 LOCK NUT, L/4" = 20 ...eiiieiiiiieee ettt 2
31 00462G7 HEX HEAD BOLT, 7/16" - 14 X .875" LG ..cciiiiiiiieiiiiiieee e 2
32 00734G1 LOCK NUT, 7/16" = 14 ..ottt 2
33
34
35
36
37
38

Page U-10



Page U-11



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
39 71571G01 CLEVIS PIN, .50" X 5.25" ....oooeooveoeeeeeeesee e eeee e 2
40 | 00571G5 FLAT WASHER, 5/16" .......oveeveeeeeeeee oo eeeeeeeeeeeeeeeeeeeee s 2
41 21683G1 COTTER PIN, 15/32" X 2 13/16" ....veeeeeeeeeeeeereeeeeeeeeeeeeeeeeseeeeeeeeeseeseeeeee 2
42 71537G02 GAS SPRING ...t eeeeee e e e e e eee e e e s es e reen e 1
43 | 01118G01 HEX HEAD BOLT WITH PATCHLOCK, 1/4" - 20 X .62" LG «....vvvoeveeeeeeeenen. 8
44 | 00642G7 FLAT WASHER, 1/4" ... 8
45 71569G02 GAS SPRING CHANNEL.......veveeeeeieeeeeeeeeeeeee e eeee e 1
46 624030 FLANGED BUSHING ......ceoeeeeeeeeeeteeeseeeeeeeeeeeeeseeeeeeeseses s ese e 4
47 602904 CABLE ASSEMBLY ... see e 1
48
49
50
51 14443G10 CLEVIS PIN, .50 X 3" ..ot eeeeeeeeeseeeeee e e ee oo 1
52 14443G12 CLEVIS PIN, 172" X 1 3/4™ oo 1
53 21683G1 HAIR CLIP. ...t 1
54 | 72339G02 HEAT SHIELD ...t eneeeeee 1
55
56

Page U-12




AS VIEWED FROM THE BOTTOM

Page U-13



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
57 74962G01 BED LATCH WELDMENT ....ooiiiiiiiiie e 1
58 652440G03 BRACKET ..ottt 1
59 652442G03 LATCH PLATE oottt 2
60 71538G01 TORSION SPRING ....oooiiiiiiiiiiiiiii et 1
61
62
63 01118G01 HEX HEAD CAP SCREW, 1/4" - 2 X 5/8" LG ....coviiiiiiiie e 4
64 71704G01 HANDLE GRIP ...t 2
65 70113G01 ADJUSTABLE BUMPER.......coiiiiiiiiiiiee e 2
66 11027G1 LOCK NUT, 5/16" - 18...ceiiiiiiiiieiiiiieee ettt 2
67 652444G03 BUMPER BRACKET ...ttt 2
68
69
70 602977 LATCH PLATE (DRIVER SIDE) .....cttiiiiiiiiiiiiiieie e 1
71 602978 LATCH PLATE (PASSENGER SIDE)........cuvtiiiiiiiiieiiiieee e 1
72 01014G03 CARRIAGE BOLT, 1/4" - 20 X .75" LG..iitiiiee ittt 4
73 00559G7 FLAT WASHER, 1/4" ...t 4
74 14390G4 LOCK NUT, 1/4" = 20 ...eiiiiiiieeiie ettt 4
75
76
77
78
79

Page U-14




@ ELECTRIC DUMP KIT includes items 81 - 98

\Ce

Front of Vehicle

Old Battery
System

Front of Vehicle
BLK Lead (ﬂ

RED Lead

Front of Vehicle

“

To

g’\ Control
Harness ——
T -

Rear Frame
Member

Positive RED
(+)

Page U-15



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
80 74164G04 ELECTRIC DUMP KIT (INCLUDES ITEMS 81 - 98) ......ovveiiiiiiriieenee e 1
81 27612G02 ELECTRIC ACTUATOR ...ttt 1
82 27680G01 TOGGLE SWITCH...cciiiiiiii e 1
83 27447G01 TOGGLE GUARD ..ottt e 1
84 74165G02 CIRCUIT BREAKER MOUNTING BRACKET .....coovciiieeiiienee e 1
85 00150G4 ROUND HEAD SLOTTED SCREW, #10-24 X 3/8" LG .....ccovvcveereeene 2
86 00565G5 LOCK WASHER, #L0 ....cciiiiiiiiiieeeeneeee e 2
87 21320G3 CIRCUIT BREAKER 15A, 24V ...t 1
88 17618G1 WIRE TIE ... 8
89 00526G3 HEX NUT, #8 = 32 ..o 2
90 10570G9 RIVET (ALUMINUM), 1/8" X 11/32".....eeeieiiiiiiee e 2
91 25976G14 14 GAWIRE ASSEMBLY (RED 5") ..uviiiiiiiiiiieeiiiiee e 1
92 71489G01 READ INSTRUCTIONS DECAL ...ttt 1
93
94 651950 WIRE HARNESS, ELECTRIC DUMP........cooiiciiiiiiiiiiieeeeeee e 1
95 14443G10 CLEVIS PIN, 50" X 3" ottt 1
96 14443G11 CLEVIS PIN, .50" X 1.92" ... e 1
97 21683G1 COTTER PIN, 15/32" X 2 13/16" ....cciiiiieeee e 2
98 27613G01 SPACER, .75" O.D. X .50" I.D. .ciiiiiiiiieinee e 2
99
100
101
102

Page U-16




TRUCK BED - PLASTIC

Page U-17 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

103 71547G02 OUTRIGGER CHANNEL ...t 1
104 00642G7 FLAT WASHER, #4 - 5/16".......co it 8
105 01118G01 HEX HEAD BOLT, 1/4" - 20 X .62" LG ...ovviiiiiiiiiiie et 8
106
107
108
109
110
111

Page U-18



TRUCK BED - PLASTIC

Notes:

Page U-19 Service Parts Manual



TRUCK BED - PLASTIC

Notes:

Service Parts Manual Page U-20



Page U-21



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 73451G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) ......ooveoeeeeeeeeeeeeeeeeeeeeenne 1
2 * PLASTIC BED, 40" .......ooeeeeeeeeeeeeeeeee e ee e ee e seeeeeee e 1
3 73454G01 PIVOT SHAFT ...ttt eee e ee e 2
4 73460G01 SHOULDER BOLT, 1/4" = 20 X 3/4" LG ...veeveeeeeeeeeeeeeeeeeeeseeeeceseeeseneons 2
5 73455G01 TAILGATE CABLE ... 1
6 73450G01 BOWED ANGLE ... 1
7 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8" LG ....vevveereeeeereeeereerereeseesenns 4
8 73449G01 TAILGATE CAP ..ottt 1
9 16818G5 RATCHET FASTENER ......ovvooeeeoeeeeeeeeeeeeeeeeeeeeeeee e eee e 4
10
11 00415G2 HEX HEAD CAP SCREW, 1/4" - 20 X 1 1/4" LG .ecvveeveeeeeseeeeeeeeeeersenns 2
12 74821G01 BED CAPACITY LABEL .....oveoeeoeeeeeeseeeeeeeeeeeeeeeeeeeeeseees oo 1
13 71055G01 RIVET (ALUMINUM), 3/16" X 1" ....vooeeeeoeeeeee oo 5
14
15
16
17 606405 =TT =5 cTo YT 1
18 16816G2 RATCHET FASTNER ..o oot eeee e 4
19
20

Page U-22




Page U-23



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
21 70113G01 ADJUSTABLE RUBBER BUMPER........cocoiiiiiiiii e 2
22 11027G1 LOCK NUT, 5/16" - 18...cciiiiiiiieeiiiieieee sttt 2
23
24
25 74962G01 BED LATCH ...ttt 1
26 71538G01 LATCH TORSION SPRING.......ccooiiiiiiiiiiiii s 1
27 652442G03 LATCH PLATE oot 2
28 652440G03 RETAINER BRACKET ...ttt e e e e 1
29 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG ....ceeviieviiireeiiii e 4
30
31 71704G01 HANDLE GRIP ... 2
32
33
34 71570G01 BUSHING......ooiiiiiiiiii e 2
35 71571G01 CLEVIS PIN, 50" X 5.25" ..ot 2
36 00571G5 FLAT WASHER, 5/18" ...ttt 2
37 21683G1 HAIR CLIP ...ttt 2
38 624030 FLANGED BUSHING........ooiiiiiiiiiiiiiiii e 4
39 71569G02 SPRING CHANNEL ..ot 1
40 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG .....ccociiiiiieiiiieiee e 8
41 602904 BED TETHER CABLE. ...t 1
42 00642G7 FLAT WASHER, /4" ...ttt 8
43 652444G03 BRACKET, BUMPER ......oiitiiiiiiiiiicieeet e 2
44 71537G02 GAS SPRING ..ottt 2
45 14443G10 CLEVIS PIN, 1/2" X 2 - 27/32" ...ttt 1
46 14443G12 CLEVIS PIN, 1/2" X 1 3/4" ..ottt 1
47 21683G1 HAIR CLIP oot 2
48
49
50

Page U-24




on some models

@ ELECTRIC DUMP KIT includes items 56 - 66

RED from Actuator

Page U-25




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
51 | 00642G7 FLAT WASHER, /4" ..o eesee e 8
52 | 01118G01 HEX HEAD CAP SCREW, 1/4" = 20 X 5/8" LG .....veoovveeerereeeeseeeeeeesreeereeeenees 8
53 | 71547G02 | OUTRIGGER CHANNEL ......oiveeieeeeeeeeeeeeeeeeeeee s eeeeeeeeeeseeeseeees e eeeeeeseee e 1
54
55 | 74164G01 ELECTRIC DUMP KIT (INCLUDES ITEMS 56 = B6) .........ovvererrerreeessrrsrreennees 1
56 | 27612G02 ELECTRIC ACTUATOR, 12V, 1500 LBS........ovveeveereeeeereresrsesreeseesse. 1
57 | 27680G01 TOGGLE SWITCH....o.eoeeeeeeeeeeeeeeeeeeee e eeeee e 1
58 | 27447G01 TOGGLE GUARD.........covvoieeeeeeeeeeeeeeeee e 1
50 | 74165G02 CIRCUIT BREAKER MOUNTING BRACKET ......ovveoeveeeeeereeeeeeeeseessenns 1
60 | 00150G4 ROUND HEAD SLOTTED SCREW, #10 - 24 X 3/8" LG .......ovvrveereneene.. 2
61 | 00565G5 LOCK WASHER, #10 .......oveeeeeeeeeeeeeeseeeeeeeeeseeseeeeeeee s eeee e 2
62 | 21320G4 CIRCUIT BREAKER, 15A, 24V .......oivooiveieeeeeeoeeeeeseeeeeeeeseeeeeee e 1
63 | 17618G1 Y=Y =TS 8
64 | 00526G3 HEX NUT, #10 = 24 oo 2
65 | 10570G9 RIVET, 5/32" X 555" w..oooeeeeeeeeeeeeeeeeeeeseseeeeeeeeeseeseeeees e es e eseeseesee e 2
66 | 25976G14 14 GAWIRE (RED 5") .....oovooeeeeeeeeeeeeseeeeee oo 1
67
68
69 | 27613G01 | SPACER,.750.D. X .50 I.D. (NOT ILLUSTRATED) ....coociiverireeeereeerrseresenns 2
70 | 651950 DUMP HARNESS .......oovoiveomeeeeeeeeeeeeeeeeee s e s seeee oo 1
71
72 | 71489G01 DECAL ..ot 1
73
74
75
76
77 | 72339G02 PLASTIC BED HEAT SHIELD (GASOLINE VEHCLES ONLY) ......ovveervennn. 1

Page U-26




TRUCK BED - PLASTIC

Notes:

Page U-27 Service Parts Manual



TRUCK BED - PLASTIC

Notes:

Service Parts Manual Page U-28



a CANOPY STRUTS KIT includes items 3 - 8 e HARDWARE KIT includes items 9 - 17

™

Front of
Vehicle

%//@/ : \ Front of \ = L P \
9/ | Vehide | //:‘\ \
1 \\ : :

@ CANOPY ASSEMBLY, REINFORCED (BLACK)
includes items 19 - 24

@ REINFORCEMENT BAR ASSEMBLY
includes items 21 - 22

y \ seat back support
Burper
L=k
\CS —
% | s‘

Front of
Vehicle Front of
_@ Vehicle seat
(c)
Z/

Page V-1



@ FULL WINDSHIELD KIT includes items 33 - 38

0 SPLIT WINDSHIELD KIT includes items 34 - 37, 42, 43 REAR VIEW MIRROR

25 @@%@ (46

ENCLOSURE
!
1%
Windshield
Retainer =

i

Page V-2



@ FULL WINDSHIELD KIT includes items 73, 76

FOR VEHICLES MANUFACTURED FROM

15T DECEMBER 2014

SPLIT WINDSHIELD, KIT CLIP ON
(INCLUDES ITEMS 86, 58)

SPLIT WINDSHIELD ASSEMBLY
(INCLUDES ITEMS 87 - 96)

@ FULL WINDSHIELD ASSEMBLY includes items 57, 74, 75

@ FULL WINDSHIELD HARDWARE KIT includes items 77 - 82

@ SPLIT WINDSHIELD KIT includes items 50, 58
(FOR VEHICLES MANUFACTURED BEFORE 15T DECEMBER 2014)

@ SPLIT WINDSHIELD ASSEMBLY includes items 51 - 57

@ SPLIT WINDSHIELD HARDWARE KIT includes items 59 - 64, 94 - 96

Page V-3




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1
2 638362 CANOPY STRUTS KIT (INCLUDES ITEMS 3 -8) ..ccciiveiiiieeeeereee e 1
3 638092G01 CANOPY SUPPORT (DRIVER SIDE FRONT) ..ot 1
4 638092G02 CANOPY SUPPORT (PASSENGER SIDE FRONT) .....ccccviiiiiiiiiie e 1
5 626084 CANOPY SUPPORT (DRIVER SIDE REAR) .....ccciiiiieiiieeneee e 1
6 626085 CANOPY SUPPORT (PASSENGER SIDE REAR) .....oovviiiiiiieiiieieee 1
7 617641 CANOPY SUPPORT (CROSS TUBE).....cccciiiiiiieeiiiiiiee e 1
8 624119 HARDWARE KIT (INCLUDES ITEMS 9 - 17) .eooiiiiiieeiiiee e 1
9 619586 SPACER, 3/47 ...ttt 2
10 11098G6 LOCK NUT, 5/16" - 18...ccii it 4
11 00438G7 HEX HEAD BOLT, 5/16" - 18 X 7/8" LG ....cceiviiiiieeiiiiiiee e 4
12 11098G5 LOCK NUT, 3/8" = 16 ...eeeiiiiiiiiiee ettt 8
13 00428G2 HEX HEAD BOLT, 3/8"- 16 X 2 1/4” LG ..ooeeviieeeree e 8
14 00560G1 FLAT WASHER, 3/8".....ciii i 16
15 00915G1 FLAT WASHER, L1/47 ..ottt 5
16 601476 LOCK NUT, MB = 1 .t 5
17 * TORX BOLT, M6 - 1 X 4A0MM LG ..o 5
18 651139 CANOPY ASSEMBLY, REINFORCED (BLACK)

(INCLUDES ITEMS 19 - 24) ..ooiiiiiitiie ettt 1
19 639044 CANOPY (BLACK) ...ttiieieiitieeee ettt ettt e e e 1
20 651138 REINFORCEMENT BAR ASSEMBLY (INCLUDES ITEMS 21 - 22) ........ 1
21 639438 REINFORCEMENT BAR ....ooiiiiiiiiie e 1
22 820951 BUMPER ....ootiiiiiiiiii e 3
23 00559G4 FLAT WASHER, O.D .45" X 1.D .19" ..ot 2
24 608290 PHILLIPS HEAD SELF TAPPING SCREW, #10 - 16 X .72" LG............... 2
25 624829 TOP ENCLOSURE (BLACK) ...ieiiiiiiiesieee it 1
26 624830 TOP ENCLOSURE (GRAY) ..coiitiiieee ittt e et nnreeee e 1
27 624831 TOP ENCLOSURE (GREEN) ....eiiiiiiiiiiiiee sttt 1
28 624832 TOP ENCLOSURE (WHITE) ..etiiiiiiiiiiieee ittt 1
29 624833 TOP ENCLOSURE (TAN) .oeiiiitiieiieie it e e e 1
30 * VELCRO oot AR

Page V-4



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

31
32 71966G03 FULL WINDSHIELD KIT (INCLUDES ITEMS 33 - 38) ..., 1
33 71960G01 FULL WINDSHIELD ... eeeeseeeseeeeeeseeesses s 1
34 * HEX HEAD BOLT, 1/4" - 20 X 1 3/4" LG w...ooveoeeeeeeeeeeeeee e 2
35 * FLAT WASHER (SS), 14" <.eooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s 4
36 * RUBBER GROMMET .....oivuiieeieeeeeeeeeeeeee e eseeeseeeseseeeeseeseeeseeeseeseseseees 2
37 * LOCK NUT (SS), 1/4" = 20 ..eoeeereseeeeeeeeeeeeeeeeeseeseeeeeeeesesseeeeee e 2
38 615662 SASH, 26" LG ..o 2
39
40
41 71966G04 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 34 - 37, 42, 43).....oovvmerean.. 1
42 617544 SPORT WINDSHIELD ..o 1
43 615661 SASH, 12" LG oo 2
44
45
46 27924G01 MIRROR ASSEMBLY ......oovoiveeeeeeeoeeeeeeeeeeeeeeeeeseee e eee e 1
47
48
49 625932 SPLIT WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 50, 58)

(FOR VEHICLES MANUFACTURED BEFORE 1ST DECEMBER 2014)........ 1
50 * SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 51 - 57)................ 1
51 * WINDSHIELD LOWER .......coveiveieeeeees e eeeeeeeeeeeeseeeeeseeseesee e 1
52 * WINDSHIELD UPPER ........civeieeieeeeeeseeeeseeeeseeeeeeeeeeseeseeseeseses e 1
53 * HINGE ..o 1
54 * LeT=T0)1Y 1Y 1= S 2
55 * UPPER LATCH. ...t 2
56 * LOWER LATCH ... 2
57 * WARNING DECAL......covoeeeeveeeeeeseeeeeeseeeeseeeeseeeeeeeeeseeeseeeeeesseses s, 1
58 625928 HARDWARE KIT, SPLIT WINDSHIELD

(INCLUDES ITEMS 59 - 64, 94 = 96) ......ovvoveoeeeeeeeeeeeeeeeeeeeseeeeeseeeseeesenes 1

59 * TUBE CLAMP, 1.5" DIA .....oivoeeeeeeeeeeeeeeeeeeeeeeeee e 2
60 * FASTENER GROMMET ... seeeeseeeseeeeees e, 2

Page V-5




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 * PAN HEAD BOLT, 3/8"- 16 X 1 1/2" LG ..oeeivieeeiieee e 2
62 * LOCK NUT, 3/8" = 16 ...reieeiiiiiiiie ettt 2
63 306981 FLAT WASHER, 3/8".....cii it 4
64 * GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 65, 66)................ 2
65 * GROMMET, /4" ...t 1
66 * SLEEVE, 1/4" ..o 1
67
68
69
70
71
72 625931 FULL WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 73, 76).........cccee... 1
73 * FULL WINDSHIELD ASSEMBLY (INCLUDES ITEMS 57, 74, 75)........... 1
74 * FULL WINDSHIELD ...ttt 1
75 * GROMMET ... 2
76 * HARDWARE KIT, FULL WINDSHIELD (INCLUDES ITEMS 77 - 82)....... 1
77 * TUBE CLAMP, 15" DIA. ...t 4
78 * FASTENER GROMMET ....oooviiiiiiiiiiiiiiieeen 4
79 * PAN HEAD BOLT, 3/8"-16 X L 1/2" LG ..eeeeiiiiieeeeiiieee e 4
80 * LOCK NUT, 3/8" = 168 ...ueieieiiiiiieee ettt e 4
81 * FLAT WASHER, 3/8" ...t 8
82 * GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 83, 84) ................ 2
83 * GROMMET, L/4" ...t 1
84 * SLEEVE, 1/4" ..o 1
85 638372 SPLIT WINDSHIELD KIT, CLIP ON (INCLUDES ITEMS 86, 58)

(FOR VEHICLES MANUFACTURED FROM 1ST DECEMBER 2014)........... 1
86 638120 SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 87 - 96) .............. 1
87 603201 LOWER WINDSHIELD LATCH .....ooiiiiiiieeeeeeeeeeereeeeen e 2
88 71963G01 DECAL ..ttt 1
89 638054 LOWER SPLIT WINDSHIELD ......oooviiiiiiiiieeieeceeee e 1
90 638070 HINGE ... ... 1

Page V-6



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 604115 GROMMET ..ot 2
92 619621 UPPER WINDSHIELD LATCH .....cuiiiiiiiiiiiiiieeeieeee e 2
93 638053 UPPER SPLIT WINDSHIELD........outiiiiiiiiiiieeeieeeen e 1
94 00753G7 TRUSS HEAD PHILLIPS SCREW, 1/4" - 20 X 2.5" LG ...cccevvverenee 2
95 00650G7 FLAT WASHER, L1/4" ...t 4
96 00550G1 HEX NUT, 1/4" = 20 ..cii ittt 2

Page V-7




WEATHER PROTECTION

Notes:

Service Parts Manual Page V-8



Front of Vehicle

°WINDSHIELD KIT (FULL) includes items 2 - 14

@WINDSHIELD KIT (SPLIT) includes items 19 - 38

Page V-9



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 627079 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 2 - 14) ....ocoiiiiiiieeeee e 1
2 * WINDSHIELD ...ttt 1
3 * AWNING MOLDING (ALUMINUM).....ciiiiiiiiiiaiiiieie et 1
4 * TEXTILE SKIRT PLACEHOLDER........outtiiiiiiiiiiieeiiieeeeeeee e 1
5 * PLASTIC CLAMP ...t 4
6 * HEX NUT Lo 6
7 * FLAT WASHER ...ttt 12
8 * HEX HEAD BOLT ..ottt 4
9 * WINDSHIELD GROMMET .....otviiiiiiiiiiiee e 6
10 * FLAT WASHER ...ttt 8
11 * HEX NUT e e e 4
12 * HEX HEAD BOLT ..ottt 4
13 * CRUSH SLEEVE ...t 6
14 * HEX HEAD BOLT ..ottt 2
15
16
17
18 627080 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 19 - 38)....cccoiiiiiiiiiiiiiieeeeens 1
19 * WINDSHIELD ...ttt 1
20
21 * AWNING MOLDING (ALUMINUM)......coiiiiiiiiiiinree e 1
22 * TEXTILE SKIN PLACEHOLDER.........ccctiiiiiiiiieieeee e 1
23 * PLASTIC CLAMP ..ottt 2
24 * UPPER METAL SEAL....ooiiiiiiiiiiie et 1
25 * UNIGRIP ...t e 1
26 * TEXTILE STRAP ... 6
27
28 * HEX NUT e e e 2
29 * HEX HEAD BOLT ...oviiiiiiieiiee et 2
30 * FLAT WASHER ...ttt 4
31 * GROMMET ... 2

Page V-10



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 * FLAT WASHER ..o 10
33 * HEX NUT Lo 4
34 * HEX HEAD BOLT ...ttt e e e e 4
35 * CRUSH SLEEVE ....coiiiiii ettt 2
36 * HEX HEAD BOLT ...t 2
37 * BUMPER......ottiiiiiiiii e 2
38 * HEX NUT Lottt e e e e e e e 2

Page V-11




WEATHER PROTECTION

Notes:

Service Parts Manual Page V-12



o ® e
@/Mq\ﬁw

Vehicle shown for reference only

°TOP CANOPY KIT includes items 2, 3

e HARDWARE KIT includes items 4 - 9

Page V-13



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 628584 TOP CANOPY KIT (INCLUDES ITEMS 2, 3).....ovuivuireereeeeereeeeseeesiesesesneenenes 1
2 627077 TOP CANOPY ..ot 1
3 628585 HARDWARE KIT (INCLUDES ITEMS 4 = 9) ....oouveeeieeeeeeeeeeeese s 1
4 * RUBBER SPACER .........oiviveeeeeeeeeeeseseeeeeeeeseees e es e, 4
5 * CHRISTMAS TREE PUSH RIVET ....cc.ooiveieeseseeeeeeeeneeneeeeenennen. 4
6 * HEX HEAD BOLT, M6 - 1 X 20MM LG.....c..ovoevevereeeeeseeeeeesesiesene 8
7 * FLAT WASHER, /4" ..ot 8
8 * CLAMP (2 PIECE) ...eveoeeoeeeeee e 4
9 * HEX NUT, M6 = Lo 8

Page V-14



WEATHER PROTECTION

Notes:

Page V-15 Service Parts Manual



WEATHER PROTECTION

Notes:

Service Parts Manual Page V-16



° WHEEL AND TIRE ASSY, TURF SAVER includes items 2 - 4

o WHEEL AND TIRE ASSY (DRIVER SIDE) includes items 7 - 9

e WHEEL AND TIRE ASSY (PASSENGER SIDE) includes items 7 - 9

@ WHEEL AND TIRE ASSY (DRIVER SIDE) includes items 12 - 14

m WHEEL AND TIRE ASSY (PASSENGER SIDE) includes items 12 - 14

G SPEEDRACER TIRE & WHEEL, 10X7, (DRIVER SIDE) includes items 18 - 20

@ SPEEDRACER TIRE AND WHEEL, 10X7, (PASSENGER SIDE) includes items 22 - 24

(Style of tire may differ from tire shown)

¢

Page W-1



WHEELS AND TIRES

Service Parts Manual Page W-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 28442G03 WHEEL AND TIRE ASSY, TURF SAVER (INCLUDES ITEMS 2 - 4)

(FOR VEHICLES MANUFACTURED UNTIL 140CT2016) .......ccvveeiiriieeeennnns 1
2 28442G02 TIRE, 20 X 10 - 10 TURF SAVER .....cociiiiiiiie 1
3 15172G02 WHEEL RIM (BLACK, 4 LUG) ...ooiiiiiiiiiiee e 1
4 11657G1 VALVE STEM ... 1
5 74842G03 WHEEL AND TIRE ASSY (DRIVER SIDE) (INCLUDES ITEMS 7 - 9)............ 1
6 74842G04 WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 7 - 9) ... 1
7 74842G05 TIRE, 21 X 11 - 10 TRAILWOLF ....ooiiiiiiiiiiiiieeeeee e 1
8 1015239014 WHEEL RIM (BLACK, 4 LUG) ....ooiiiiiie it 1
9 012007 VALVE STEM ... 1
10 28630G04 WHEEL AND TIRE ASSY (DRIVER SIDE) (INCLUDES ITEMS 12 - 14)......... 1
11 28630G05 WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 12 - 14) 1
12 28630G01 TIRE, 22 X 9-10 STRYKER ...t 1
13 15172G02 WHEEL RIM (BLACK, 4 LUG) ....otiiiiiiiieeeie e 1
14 11657G1 VALVE STEM ...ttt 1
15 14723G1 LUG NUT, 1727 = 20 .ottt et AR
16
17 606240 SPEEDRACER TIRE & WHEEL, 10X7 (DRIVER SIDE)

(INCLUDES ITEMS 18 - 20).....cuitiieiiiiiiee ettt e e e e 2
18 606139 SPEED RACER, 10X7 (DRIVER SIDE)........cccciiiiiiiiiiiiiieeiiee e 1
19 606152 WHEEL, 10" DIAMOND FINISHED WHEEL.........ccvvvviiiiiiiiiiiiiiieee, 1
20 604915 VALVE STEM, CHROME ... 1
21 606179 SPEEDRACER TIRE AND WHEEL, 10X7 (PASSENGER SIDE)

(INCLUDES ITEMS 22 - 24) ...ttt 2
22 606139 SPEED RACER, 10X7 (DRIVER SIDE)........cccciiiiiiiiiiiiiiie e 1
23 606152 WHEEL, 10 " DIAMOND FINISHED ......cccoiiiiiiiiiiieeeee e 1
24 604915 VALVE STEM (CHROME)....cciiiiiiiiiii ittt 1
25 605310 CHROME LUG NUTS, 1/2" = 20 ..ottt 4
26 608910 DIAMOND WHEEL CAP ... 1
27
28 12091G2 SPINDLE CAP ..ottt 2
29 608914 10 " TERA TRAC (FRONT/REAR) ..ooiiiiiiitiiie ettt 2

Page W-3



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 601353 WHEEL CAP ..ottt 4
31 605310 CHROME LUG NUT (FRONT/REAR)......cttiiiiiiiiiie et 8
32 650164 O-RING ... a e 4
33
34 604930 PATHFINDER TIRE (FRONT/REAR) (DRIVER SIDE) ......cccooiiiiiiiniiiiiiieene 1
35 605228 PATHFINDER TIRE (FRONT/REAR) (PASSENGER SIDE).........cccccveivivneen. 1

Page W-4



WHEELS AND TIRES

Notes:

Page W-5 Service Parts Manual



WHEELS AND TIRES

Notes:

Service Parts Manual Page W-6



®

A Textron Company

E-Z-GO Division of Textron Inc.,
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor, an authorized Branch,
Genuine E-Z-GO Parts & Accessories Department or at www.shopezgo.com.

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron Inc.

Technical Communications Department



	SP_625475_U-WEATHER PROTECTION_JUNE2013.pdf
	1 75048G01 SPACER, 1/2” 2
	2 624174 CANOPY STRUTS KIT (INCLUDES ITEMS 3 - 8) 1
	3 626077 CANOPY SUPPORT, (DRIVER SIDE FRONT) 1
	4 626078 CANOPY SUPPORT, (PASSENGER SIDE FRONT) 1
	5 626084 CANOPY SUPPORT, (DRIVER SIDE REAR) 1
	6 626085 CANOPY SUPPORT, (PASSENGER SIDE REAR) 1
	7 617641 CANOPY SUPPORT, CROSS TUBE 1
	8 624119 HARDWARE KIT (INCLUDES ITEMS 9 - 16) 1
	9 619586 SPACER, 3/4” 2
	10 11098G6 LOCK NUT, PLASTIC INSERT, 5/16" - 18 4
	11 00438G7 HEX HEAD BOLT, 5/16" - 18 X 7/8” LG 4
	12 11098G5 LOCK NUT, PLASTIC INSERT, 3/8" - 16 8
	13 00428G2 HEX HEAD BOLT, 3/8" - 16 X 2 1/4” LG 8
	14 00560G1 FLAT WASHER, 3/8" 16
	15 00915G1 FLAT WASHER, 1/4” 5
	16 601476 LOCK NUT, M6 - 1 5
	17 618256 BLACK CANOPY, 1
	18 602063 TORX BOLT, M6 - 1 X 40MM LG 5
	19
	20
	21
	22
	23 624829 TOP ENCLOSURE (BLACK) 1
	24 624830 TOP ENCLOSURE (GRAY) 1
	25 624831 TOP ENCLOSURE (GREEN) 1
	26 624832 TOP ENCLOSURE (WHITE) 1
	27 624833 TOP ENCLOSURE (TAN) 1
	28 * VELCRO AR
	29
	30
	31
	32 71966G03 FULL WINDSHIELD KIT (INCLUDES ITEMS 33 - 38) 1
	33 71960G01 FULL WINDSHIELD 1
	34 71956G03 HEX HEAD BOLT, 1/4" - 20 X 1 3/4” LG 2
	35 71956G04 FLAT WASHER (SS), 1/4” 4
	36 71956G06 RUBBER GROMMET 2
	37 71956G05 LOCK NUT (SS), 1/4" - 20 2
	38 615662 SASH, 26" LG 2
	39
	40
	41 71966G04 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 34 - 37, 42 - 43) 1
	42 617544 SPORT WINDSHIELD 1
	43 615661 SASH, 12" LG 2
	44
	45
	46 27924G01 MIRROR ASSEMBLY 1
	47
	48
	49 625932 SPLIT WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 50, 58) 1
	50 625930 SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 51 - 57) 1
	51 625898 WINDSHIELD LOWER 1
	52 625899 WINDSHIELD UPPER 1
	53 603705 HINGE 1
	54 604115 GROMMET 2
	55 619621 UPPER LATCH 2
	56 603201 LOWER LATCH 2
	57 71963G01 WARNING DECAL 1
	58 625928 HARDWARE KIT, SPLIT WINDSHIELD (INCLUDES ITEMS 59 - 69) 1
	59 619078 TUBE CLAMP, 1.5" DIA 2
	60 604116 FASTENER GROMMET 2
	61 619082 PAN HEAD BOLT, 3/8" - 16 X 1 1/2" LG 2
	62 00891G1 LOCK NUT, 3/8" - 16 2
	63 306981 FLAT WASHER, 3/8" 4
	64 624785 GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 65 - 66) 2
	65 624780 GROMMET, 1/4" 1
	66 624778 SLEEVE, 1/4" 1
	67 *** PAN HEAD BOLT, 1/4" - 20 X 2 1/2" LG 2
	68 *** FLAT WASHER, 1/4" 4
	69 *** NYLOCK NUT, 1/4" - 20 2
	70
	71
	72 625931 FULL WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 73, 76) 1
	73 625927 FULL WINDSHIELD ASSEMBLY (INCLUDES ITEMS 57, 74 - 75) 1
	74 625904 FULL WINDSHIELD 1
	75 604115 GROMMET 2
	76 625929 HARDWARE KIT, FULL WINDSHIELD (INCLUDES ITEMS 77 - 87) 2
	77 619078 TUBE CLAMP, 1.5" DIA 4
	78 604116 FASTENER GROMMET 4
	79 619082 PAN HEAD BOLT, 3/8" - 16 X 1 1/2" LG 4
	80 00891G1 LOCK NUT, 3/8" - 16 4
	81 306981 FLAT WASHER, 3/8" 8
	82 624785 GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 83 - 84) 2
	83 624780 GROMMET, 1/4" 1
	84 624778 SLEEVE, 1/4" 1
	85 *** PAN HEAD BOLT, 1/4" - 20 X 2 1/2" LG 2
	86 *** FLAT WASHER, 1/4" 4
	87 *** NYLOCK NUT, 1/4" - 20 2

	SP_625475_U-WEATHER PROTECTION_JUNE2013.pdf
	1 75048G01 SPACER, 1/2” 2
	2 624174 CANOPY STRUTS KIT (INCLUDES ITEMS 3 - 8) 1
	3 626077 CANOPY SUPPORT, (DRIVER SIDE FRONT) 1
	4 626078 CANOPY SUPPORT, (PASSENGER SIDE FRONT) 1
	5 626084 CANOPY SUPPORT, (DRIVER SIDE REAR) 1
	6 626085 CANOPY SUPPORT, (PASSENGER SIDE REAR) 1
	7 617641 CANOPY SUPPORT, CROSS TUBE 1
	8 624119 HARDWARE KIT (INCLUDES ITEMS 9 - 16) 1
	9 619586 SPACER, 3/4” 2
	10 11098G6 LOCK NUT, PLASTIC INSERT, 5/16" - 18 4
	11 00438G7 HEX HEAD BOLT, 5/16" - 18 X 7/8” LG 4
	12 11098G5 LOCK NUT, PLASTIC INSERT, 3/8" - 16 8
	13 00428G2 HEX HEAD BOLT, 3/8" - 16 X 2 1/4” LG 8
	14 00560G1 FLAT WASHER, 3/8" 16
	15 00915G1 FLAT WASHER, 1/4” 5
	16 601476 LOCK NUT, M6 - 1 5
	17 618256 BLACK CANOPY, 1
	18 602063 TORX BOLT, M6 - 1 X 40MM LG 5
	19
	20
	21
	22
	23 624829 TOP ENCLOSURE (BLACK) 1
	24 624830 TOP ENCLOSURE (GRAY) 1
	25 624831 TOP ENCLOSURE (GREEN) 1
	26 624832 TOP ENCLOSURE (WHITE) 1
	27 624833 TOP ENCLOSURE (TAN) 1
	28 * VELCRO AR
	29
	30
	31
	32 71966G03 FULL WINDSHIELD KIT (INCLUDES ITEMS 33 - 38) 1
	33 71960G01 FULL WINDSHIELD 1
	34 71956G03 HEX HEAD BOLT, 1/4" - 20 X 1 3/4” LG 2
	35 71956G04 FLAT WASHER (SS), 1/4” 4
	36 71956G06 RUBBER GROMMET 2
	37 71956G05 LOCK NUT (SS), 1/4" - 20 2
	38 615662 SASH, 26" LG 2
	39
	40
	41 71966G04 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 34 - 37, 42 - 43) 1
	42 617544 SPORT WINDSHIELD 1
	43 615661 SASH, 12" LG 2
	44
	45
	46 27924G01 MIRROR ASSEMBLY 1
	47
	48
	49 625932 SPLIT WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 50, 58) 1
	50 625930 SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 51 - 57) 1
	51 625898 WINDSHIELD LOWER 1
	52 625899 WINDSHIELD UPPER 1
	53 603705 HINGE 1
	54 604115 GROMMET 2
	55 619621 UPPER LATCH 2
	56 603201 LOWER LATCH 2
	57 71963G01 WARNING DECAL 1
	58 625928 HARDWARE KIT, SPLIT WINDSHIELD (INCLUDES ITEMS 59 - 64) 1
	59 619078 TUBE CLAMP, 1.5" DIA 2
	60 604116 FASTENER GROMMET 2
	61 619082 PAN HEAD BOLT, 3/8" - 16 X 1 1/2" LG 2
	62 00891G1 LOCK NUT, 3/8" - 16 2
	63 306981 FLAT WASHER, 3/8" 4
	64 624785 GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 65 - 66) 2
	65 624780 GROMMET, 1/4" 1
	66 624778 SLEEVE, 1/4" 1
	67
	68
	69
	70
	71
	72 625931 FULL WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 73, 76) 1
	73 625927 FULL WINDSHIELD ASSEMBLY (INCLUDES ITEMS 57, 74 - 75) 1
	74 625904 FULL WINDSHIELD 1
	75 604115 GROMMET 2
	76 625929 HARDWARE KIT, FULL WINDSHIELD (INCLUDES ITEMS 77 - 82) 2
	77 619078 TUBE CLAMP, 1.5" DIA 4
	78 604116 FASTENER GROMMET 4
	79 619082 PAN HEAD BOLT, 3/8" - 16 X 1 1/2" LG 4
	80 00891G1 LOCK NUT, 3/8" - 16 4
	81 306981 FLAT WASHER, 3/8" 8
	82 624785 GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 83 - 84) 2
	83 624780 GROMMET, 1/4" 1
	84 624778 SLEEVE, 1/4" 1

	SP_625475_U-WEATHER PROTECTION_JUNE2013.pdf
	1 75048G01 SPACER, 1/2” 2
	2 624174 CANOPY STRUTS KIT (INCLUDES ITEMS 3 - 8) 1
	3 626077 CANOPY SUPPORT, (DRIVER SIDE FRONT) 1
	4 626078 CANOPY SUPPORT, (PASSENGER SIDE FRONT) 1
	5 626084 CANOPY SUPPORT, (DRIVER SIDE REAR) 1
	6 626085 CANOPY SUPPORT, (PASSENGER SIDE REAR) 1
	7 617641 CANOPY SUPPORT, CROSS TUBE 1
	8 624119 HARDWARE KIT (INCLUDES ITEMS 9 - 16) 1
	9 619586 SPACER, 3/4” 2
	10 11098G6 LOCK NUT, PLASTIC INSERT, 5/16" - 18 4
	11 00438G7 HEX HEAD BOLT, 5/16" - 18 X 7/8” LG 4
	12 11098G5 LOCK NUT, PLASTIC INSERT, 3/8" - 16 8
	13 00428G2 HEX HEAD BOLT, 3/8" - 16 X 2 1/4” LG 8
	14 00560G1 FLAT WASHER, 3/8" 16
	15 00915G1 FLAT WASHER, 1/4” 5
	16 601476 LOCK NUT, M6 - 1 5
	17 618256 BLACK CANOPY, 1
	18 602063 TORX BOLT, M6 - 1 X 40MM LG 5
	19
	20
	21
	22
	23 624829 TOP ENCLOSURE (BLACK) 1
	24 624830 TOP ENCLOSURE (GRAY) 1
	25 624831 TOP ENCLOSURE (GREEN) 1
	26 624832 TOP ENCLOSURE (WHITE) 1
	27 624833 TOP ENCLOSURE (TAN) 1
	28 * VELCRO AR
	29
	30
	31
	32 71966G03 FULL WINDSHIELD KIT (INCLUDES ITEMS 33 - 38) 1
	33 71960G01 FULL WINDSHIELD 1
	34 71956G03 HEX HEAD BOLT, 1/4" - 20 X 1 3/4” LG 2
	35 71956G04 FLAT WASHER (SS), 1/4” 4
	36 71956G06 RUBBER GROMMET 2
	37 71956G05 LOCK NUT (SS), 1/4" - 20 2
	38 615662 SASH, 26" LG 2
	39
	40
	41 71966G04 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 34 - 37, 42 - 43) 1
	42 617544 SPORT WINDSHIELD 1
	43 615661 SASH, 12" LG 2
	44
	45
	46 27924G01 MIRROR ASSEMBLY 1
	47
	48
	49 625932 SPLIT WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 50, 58) 1
	50 625930 SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 51 - 57) 1
	51 625898 WINDSHIELD LOWER 1
	52 625899 WINDSHIELD UPPER 1
	53 603705 HINGE 1
	54 604115 GROMMET 2
	55 619621 UPPER LATCH 2
	56 603201 LOWER LATCH 2
	57 71963G01 WARNING DECAL 1
	58 625928 HARDWARE KIT, SPLIT WINDSHIELD (INCLUDES ITEMS 59 - 64) 1
	59 619078 TUBE CLAMP, 1.5" DIA 2
	60 604116 FASTENER GROMMET 2
	61 619082 PAN HEAD BOLT, 3/8" - 16 X 1 1/2" LG 2
	62 00891G1 LOCK NUT, 3/8" - 16 2
	63 306981 FLAT WASHER, 3/8" 4
	64 624785 GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 65 - 66) 2
	65 624780 GROMMET, 1/4" 1
	66 624778 SLEEVE, 1/4" 1
	67
	68
	69
	70
	71
	72 625931 FULL WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 73, 76) 1
	73 625927 FULL WINDSHIELD ASSEMBLY (INCLUDES ITEMS 57, 74 - 75) 1
	74 625904 FULL WINDSHIELD 1
	75 604115 GROMMET 2
	76 625929 HARDWARE KIT, FULL WINDSHIELD (INCLUDES ITEMS 77 - 82) 1
	77 619078 TUBE CLAMP, 1.5" DIA 4
	78 604116 FASTENER GROMMET 4
	79 619082 PAN HEAD BOLT, 3/8" - 16 X 1 1/2" LG 4
	80 00891G1 LOCK NUT, 3/8" - 16 4
	81 306981 FLAT WASHER, 3/8" 8
	82 624785 GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 83 - 84) 2
	83 624780 GROMMET, 1/4" 1
	84 624778 SLEEVE, 1/4" 1

	SP_625475_M-FRONT SUSPENSION AND STEERING (TERRAIN 250)_13JUNE2013.pdf
	1 602512 FRONT AXLE 1
	2
	3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648G01 BEARING 1
	6 70749G01 BEARING, DP4 1
	7 25146G1 GREASE SEAL 1
	8 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862G1 LUG BOLT, 1/2" - 20 X 1 7/32" LG 4
	11 12093G1 SLOTTED NUT, 1" - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091G2 SPINDLE CAP 2
	14
	15
	16 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	19 00560G3 FLAT WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (SS) 2
	22 14390G6 LOCK NUT, 1/2" - 13 2
	23
	24
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 HEX NUT, 3/8" - 24 4
	31 10044G01 VINYL CAP 2
	32
	33
	34 70989G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163G03 SPRING PLATE 4
	36
	37 00734G1 LOCK NUT, 7/16" - 14 11
	38 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 11
	39
	40
	41 74605G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965G01 STEERING RACK COVER & BEARING 1
	43 * STEERING BOX INSTALLATION TAG 1
	44 * JAM NUT, 1/2" - 20 1
	45 70750G01 RETAINING RING (EXTERNAL) 1
	46 15112G1 BALL BEARING 1
	47 70603G01 PINION 1
	48 70751G01 RETAINING RING (INTERNAL) 1
	49 70638G01 SEAL PINION 1
	50 70604G01 RACK STEERING 1
	51 01053G01 SET SCREW, #10 - 32 X 1/4" LG 1
	52 70590G01 RACK LOADER 1
	53 70666G01 SPRING COMPRESSION 1
	54 70645G01 RACK LOADER GASKET 1
	55 70591G01 RACK LOADER COVER 1
	56 71102G01 CAP SCREW, 1/4" - 20 X 3/4" 2
	57 10389G3 GREASE FITTING, STRAIGHT 1
	58 70695G01 RACK BALL JOINT (INCLUDES ITEMS 59 - 70) 1
	59
	60
	61
	62
	63 70961G01 RACK BOOT 1
	64 12416G2 WIRE TIE 1
	65 11391G8 WIRE TIE 1
	66
	67 50641G1 RUBBER BOOT 1
	68 50209G2 SLOTTED NUT, 7/16" - 20 1
	69 74602G01 ROD END (INNER) 1
	70 10387G2 COTTER PIN, 3/32" X 1" LG 1
	71
	72
	73
	74 00464G6 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 2
	75 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LG 1
	76 70667G02 SPACER, 1.21" LG 2
	77 70667G04 SPACER (SHORT), 0.69" LG 1
	78 00532G7 HEX NUT, 7/16" - 14 1
	79 00560G2 FLAT WASHER, 7/16" 7
	80 00734G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83
	84
	85 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 105) 1
	86 70610G03 STEERING COLUMN 1
	87 28569G01 STEERING COLUMN BUSHING 1
	88 01022G01 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG 1
	89 70607G01 STEERING SHAFT 1
	90
	91
	92
	93
	94 15112G1 BALL BEARING 1
	95
	96
	97
	98 70580G01 INTERMEDIATE SHAFT 1
	99 01055G01 HEX HEAD BOLT, M8 X 1.25 - 6G 2
	100 00565G8 LOCK WASHER, 5/16" 2
	101
	102 70751G01 RETAINING RING (INTERNAL) 1
	103 70888G01 RETAINING RING (EXTERNAL) 1
	104
	105 70887G01 WAVE WASHER 1
	106 602980 STEERING WHEEL PREMIUM 1
	107 71147G01 STEERING WHEEL COVER 1
	108 602979 STEERING WHEEL 1
	109 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG WITH PATCHLOCK 4
	110 00879G1 LOCK WASHER, 3/8" 4
	111
	112
	113 14390G2 LOCK NUT, 5/8" - 18 1
	114
	115 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 116, 119 - 122) 1
	116 70897G02 THREADED ROD 1
	117 70604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 74603G01 THREADED ROD (24" LG) 1
	119 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123 00734G1 LOCK NUT, 7/16" - 14 2

	SP_625475_C-BODY_SEPTEMBER2013.pdf
	1 70662G01 UPPER FLOORPAN 1
	2 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 7
	6 70452G01 ACCESS COVER 1
	7
	8
	9 71413G01 SPLASH PANEL 1
	10 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	11 74443G01 LABEL (ANTI-ROLLBACK) 1
	12
	13
	14 71102G02 SELF TAPPING SCREW, 1/4" - 20 X 1/2" LG 3
	15 71055G01 RIVET (ALUMINUM), 3/16" X 1 1/8" LG 1
	16
	17 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 18 - 23) 1
	18 74523G01 FRONT BASKET 1
	19 74522G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	20 74522G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	21 00725G1 CARRIAGE BOLT (SS), 3/8" - 16 X 1" LG 4
	22 00891G1 LOCK NUT, 3/8" - 16 4
	23 71931G01 LABEL, FRONT BASKET (WARNING) 1
	24 619206 DECAL, E-Z-GO COWL 1
	25 71151G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 26 - 30) 1
	26 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	27 71154G01 DEFLECTOR (DRIVER SIDE) 1
	28 00614G5 PAN HEAD SCREW, #8 - 18 X 5/8" LG 4
	29 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	30 71152G01 INSTRUMENT PANEL 1
	31 601781 LABEL (SAFETY) 1
	32 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	33 35968G01 LABEL (T-HOLDER COVER) 1
	34 00414G6 HEX HEAD BOLT, 1/4" -20 X 3/4" LG 2
	35 618653 FASCIA BRACKET 1
	36 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 6
	37 613274 FENDER FLARE (PASSENGER SIDE) 1
	38 614378 FENDER FLARE (DRIVER SIDE) 1
	39 71115G01 VINYL TRIM 2
	40 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 10
	41 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 2
	42 15058G1 ALUMINUM RIVET, 0.87" 2
	43 75459G01 GLOVE BOX DOORS (BOTH SIDES) (TERRAIN 500 & 1000 ONLY) 1
	44 75459G02 GLOVE BOX DOOR (DRIVER SIDE) (TERRAIN 500 & 1000 ONLY) 1
	45 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) (TERRAIN 500 & 1000 ONLY) 1
	46 613273 FRONT FASCIA 1
	47 617643 COWL GRILL COVER 1
	48 70725G02 FRONT SHIELD BRACE 2
	49 613036G** COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	50 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 7
	51 16469G1 FENDER WASHER, 9/32" 2
	52 01038G01 SWAGEFORM SCREW, 1/4" - 20 X 0.7" LG 4
	53 617620 BRUSHGUARD 1
	54 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	55 75048G02 SPACER, 0.328 X 1.31 2
	56 70663G06 FLOOR MAT WITH HORN HOLES, DIAMOND PLATE (TERRAIN 500 AND 1000 ONLY) 1
	57 00905G8 LOCK WASHER, 5/16" 4
	58 00440G2 HEX HEAD BOLT, 5/16" - 18" X 2 1/4" LG 4
	59 75048G04 SPACER, 0.328" X 0.75" 2
	60 00559G8 FLAT WASHER, 5/16" 4
	61 70663G07 FLOOR MAT, DIAMOND PLATE (TERRAIN 250 ONLY) 1
	62 70135G01 PEDAL PIVOT COVER 1
	63 70244G03 SPLASH PANEL 1
	64 00715G2 HEX HEAD BOLT, 5/16" - 18 X 4/5" LG 4
	65 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 2
	66 00559G8 FLAT WASHER, 5/16" 2
	67 11098G6 LOCK NUT (SS), 5/16" - 18 2
	68 600496 BATTERY TRAY 1
	69 00715G2 HEX HEAD BOLT, 5/16" - 18 X 4/5" LG AR
	70 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 3
	71 00571G2 FLAT WASHER, 5/16" 1
	72 00565G8 LOCK WASHER, 5/16" 1
	73 70629G01 SPLASH PANEL 1
	74 00106G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 2
	75
	76 629423 CHROME BRUSHGUARD 1
	77
	78 605763 SEAT FRAME (TERRAIN 1000 ONLY) 1
	79 00715G2 SCREW, 5/16" - 18 X 4/5" LG 2
	80
	81 603728 PEWTER PINSTRIPING TAPE 1
	82 75372G04 BLACK PINSTRIPING TAPE 1
	83 75372G08 SILVER PINSTRIPING TAPE 1
	84 609143G** SEAT WRAP WITH LOUVERS (TERRAIN 250 ONLY) (See COLOR CODE in HOW TO USE Section) 1
	85 10570G10 RIVET (SS), 5/32" X 9/16" LG 8
	86 71609G01 SEAT HINGE PLATE 2
	87 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	88 20271G02 HOLE PLUG (TERRAIN 500 & 1000 ONLY) 1
	89 609168G1** SIDE PANEL (DRIVER SIDE) (TERRAIN 1000 ONLY) (See COLOR CODE in HOW TO USE Section) 1
	90 609168G2** SIDE PANEL (PASSENGER SIDE) (TERRAIN 1000 ONLY) (See COLOR CODE in HOW TO USE Section) 1
	91 10570G10 RIVET (SS), 5/32" X 9/16" LG 4
	92 10570G12 RIVET (ALUMINUM), 1/4" X 9/16" LG 4
	93 16469G1 FENDER WASHER, 1/4" 4
	94 609047G1** SIDE PANEL (DRIVER) (TERRAIN 250 & 500 Only) (See COLOR CODE in HOW TO USE Section) 1
	95 609047G2** SIDE PANEL (PASSENGER) (TERRAIN 250 & 500 ONLY) (See COLOR CODE in HOW TO USE Section) 1
	96 618886 ROCKER PANEL (DRIVER SIDE) (TERRAIN 1000 ONLY) 1
	97 618885 ROCKER PANEL (PASSENGER SIDE) (TERRAIN 1000 ONLY) 1
	98 71440G03 BRACE (DRIVER SIDE) (TERRAIN 1000 ONLY) 1
	99 71440G04 BRACE (PASSENGER SIDE) (TERRAIN 1000 ONLY) 1
	100
	101
	102
	103 00789G2 PHILLIPS HEAD SCREW, #10 - 24 X 1 1/4" LG 2
	104 23726G4 SPACER, 1/4" 4
	105 00660G5 FLAT WASHER (SS), #10 2
	106 14390G10 LOCK NUT, #10 - 24 2
	107
	108
	109
	110 16705G1 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG 4
	111 23726G4 SPACER, 1/4" 4
	112
	113 14390G4 LOCK NUT, 1/4" - 20 4
	114 74893G01 FENDER (DRIVER SIDE) (TERRAIN 1000 ONLY) 1
	115 74893G02 FENDER (PASSENGER SIDE) (TERRAIN 1000 ONLY) 1
	116
	117
	118 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 10
	119 618358 ROCKER PANEL, DRIVER SIDE (TERRAIN 250 & 500 ONLY) 1
	120 618359 ROCKER PANEL, PASSENGER SIDE (TERRAIN 250 & 500 ONLY) 1
	121 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	122 74890G01 REAR PANEL 1
	123 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 4
	124 74891G01 SEAT FILLER PANEL (DRIVER SIDE) (TERRAIN 500 & 1000 ONLY) 1
	125 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) (TERRAIN 500 & 1000 ONLY) 1
	126 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	127 619180 DECAL, E-Z-GO LOGO (TERRAIN 500) 2
	128 74099G01 LABEL (TILT WARNING) 2
	129 619178 DECAL, E-Z-GO LOGO (TERRAIN 250) 2
	130 619181 DECAL, E-Z-GO LOGO (TERRAIN 1000) 2
	131 605694 SEAT FRAME (TERRAIN 500 & 1000 ONLY) 1
	132 00715G2 HEX HEAD BOLT, 5/16" - 18 X 4/5" LG 2
	133 15058G6 RIVET (ALUMINUM), 3/16" X 15/16" LG 2
	134
	135
	136
	137 74892G01 FENDER (DRIVER SIDE) (TERRAIN 250, 500 and 1000) 1
	138 74892G02 FENDER (PASSENGER SIDE) (TERRAIN 250, 500 and 1000) 1
	139 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) (TERRAIN 250 & 500 ONLY) 1
	140 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) (TERRAIN 250 & 500 ONLY) 1
	141 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 10
	142 14390G4 LOCK NUT, 1/4" - 20 4
	143 00642G7 FLAT WASHER, 1/4" 8
	144 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	145
	146
	147
	148 74348G02 HITCH RECEIVER 1
	149 00198G8 FLAT HEAD SLOTTED SCREW, 5/16" - 18 X 3/4" LG 1
	150 00571G2 FLAT WASHER, 5/16" 1
	151 11098G6 LOCK NUT (SS), 5/16" - 18 1
	152 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 4
	153 00922G3 FLAT WASHER, 7/16" 4
	154 00734G1 LOCK NUT, 7/16" - 14" 4
	155
	156
	157
	158 74492G02 HEAVY DUTY BALL HITCH KIT (INCLUDES ITEMS 164, 170 - 174) 1
	159 74492G04 ANGLE HITCH KIT (INCLUDES ITEMS 165, 170, 171) 1
	160 74492G06 CLEVIS HITCH KIT (INCLUDES ITEMS 166, 170, 171, 175, 176) 1
	161 74492G08 DROP ANGLE HITCH KIT (INCLUDES ITEMS 167, 170, 171) 1
	162 74492G10 DROP BALL HITCH KIT (INCLUDES ITEMS 168, 170 - 174) 1
	163 74492G12 DROP CLEVIS HITCH KIT (INCLUDES ITEMS 169, 170, 171, 175, 176) 1
	164 74351G02 HEAVY DUTY HITCH 1
	165 74339G02 ANGLE HITCH 1
	166 74338G02 CLEVIS HITCH 1
	167 74489G02 DROP ANGLE HITCH 1
	168 74491G02 DROP BALL HITCH 1
	169 74495G02 DROP CLEVIS HITCH 1
	170 21317G1 CLEVIS PIN, 5/8" X 3" LG 1
	171 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	172 31757G1 HITCH BALL, 1 7/8" 1
	173 00566G6 LOCK WASHER, 3/4" 1
	174 00702G2 HEX NUT, 5/16" - 18 1
	175 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	176 19314G1 COTTER PIN, 2 1/2" LG 1
	177 27731G01 ASH TRAY 1
	178 27736G01 GASKET 1
	179 75108G02 BRACKET 1
	180 00100G4 FLAT SLOTTED HEAD SCREW, #10 - 16 X 1/2" LG 4
	181 74533G01 SWIVEL GUN HOLDER WITHBASE PLATE (TERRAIN 500 & 1000 ONLY) 1
	182 74365G01 GUN HOLDER REMOVABLE FLOOR MOUNT (TERRAIN 500 & 1000 ONLY) 1

	SP_625475_T-TRUCK BED (PLASTIC)_11DEC2013.pdf
	51 00642G7 FLAT WASHER, 1/4" 8
	52 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 8
	53 71547G02 OUTRIGGER CHANNEL 1
	54
	55 74164G01 ELECTRIC DUMP KIT (INCLUDES ITEMS 56 - 66) 1
	56 27612G02 ELECTRIC ACTUATOR, 12V, 1500 LBS 1
	57 27680G01 TOGGLE SWITCH 1
	58 27447G01 TOGGLE GUARD 1
	59 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	60 00150G4 ROUND HEAD SLOTTED SCREW, #10 - 24 X 3/8" LG 2
	61 00565G5 LOCK WASHER, #10 2
	62 21320G4 CIRCUIT BREAKER, 15A, 24V 1
	63 17618G1 WIRE TIE 8
	64 00526G3 HEX NUT, #10 - 24 2
	65 10570G9 RIVET, 5/32" X .55" 2
	66 25976G14 14 GA WIRE (RED 5") 1
	67
	68
	69 27613G01 SPACER, .75 O.D. X .50 I.D. (NOT ILLUSTRATED) 2
	70 74613G01 HARNESS 1
	71
	72 71489G01 DECAL 1
	73
	74
	75
	76
	77 72339G02 PLASTIC BED HEAT SHIELD (GASOLINE VEHCLES ONLY) 1
	1 72647G01 36" PLASTIC TRUCK BED ASSEMBLY (INCLUDES ITEMS 2 - 11) 1
	2 72648G01 36" PLASTIC BED 1
	3 72649G01 36" PLASTIC TAILGATE 1
	4 73450G01 BOWED ANGLE 1
	5 73454G01 PIVOT SHAFT 2
	6 73455G02 TAILGATE CABLE ASSEMBLY 2
	7 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	8 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4" LG 2
	9 73449G01 TAILGATE CAP 1
	10 16705G2 PAN HEAD PHILLIPS SCREW, 1/4" - 2 X 5/8" LG 4
	11 16816G5 RACHET FASTENER 4
	12
	13
	14 16812G2 RATCHET FASTENER 2
	15 600821 LABEL EZGO 2
	16 74821G05 BED CAPACITY LABEL (250 LB) 1
	17 71055G01 RIVET (ALUMINUM), 3/16" 5
	18
	19
	20
	21
	22
	23
	103 71547G02 OUTRIGGER CHANNEL 1
	104 00642G7 FLAT WASHER, #4 - 5/16" 8
	105 01118G01 HEX HEAD BOLT, 1/4" - 20 X .62" LG 8
	106
	107
	108
	109
	110
	111
	24 76423G01 TRUCK BED FRAME 1
	25 71283G02 ELECTRIC LIFT BRACKET 1
	26 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG 4
	27 00642G8 FLAT WASHER, 5/16" 8
	28 11098G6 LOCK NUT, 5/16"- 18 2
	29 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 3/4" LG 2
	30 14390G4 LOCK NUT, 1/4" - 20 2
	31 00462G7 HEX HEAD BOLT, 7/16" - 14 X .875" LG 2
	32 00734G1 LOCK NUT, 7/16" - 14 2
	33
	34
	35
	36
	37
	38
	39 71571G01 CLEVIS PIN, .50" X 5.25" 2
	40 00571G5 FLAT WASHER, 5/16" 2
	41 21683G1 COTTER PIN, 15/32" X 2 13/16" 2
	42 71537G02 GAS SPRING 1
	43 01118G01 HEX HEAD BOLT WITH PATCHLOCK, 1/4" - 20 X .62" LG 8
	44 00642G7 FLAT WASHER, 1/4" 8
	45 71569G02 GAS SPRING CHANNEL 1
	46 624030 FLANGED BUSHING 4
	47 602904 CABLE ASSEMBLY 1
	48
	49
	50
	51 14443G10 CLEVIS PIN, .50 X 3" 1
	52 14443G12 CLEVIS PIN, 1/2" X 1 3/4" 1
	53 21683G1 HAIR CLIP 1
	54 72339G02 HEAT SHIELD 1
	55
	56
	57 74962G01 BED LATCH WELDMENT 1
	58 71477G02 BRACKET 1
	59 71099G02 LATCH PLATE 2
	60 71538G01 TORSION SPRING 1
	61
	62
	63 01118G01 HEX HEAD CAP SCREW, 1/4" - 2 X 5/8" LG 4
	64 71704G01 HANDLE GRIP 2
	65 70113G01 ADJUSTABLE BUMPER 2
	66 11027G1 LOCK NUT, 5/16" - 18 2
	67 74947G01 BUMPER BRACKET 2
	68
	69
	70 602977 LATCH PLATE (DRIVER SIDE) 1
	71 602978 LATCH PLATE (PASSENGER SIDE) 1
	72 01014G03 CARRIAGE BOLT, 1/4" - 20 X .75" LG 4
	73 00559G7 FLAT WASHER, 1/4" 4
	74 14390G4 LOCK NUT, 1/4" - 20 4
	75
	76
	77
	78
	79
	1 73451G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 73447G01 PLASTIC BED, 40" 1
	3 73454G01 PIVOT SHAFT 2
	4 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4" LG 2
	5 73455G01 TAILGATE CABLE 1
	6 73450G01 BOWED ANGLE 1
	7 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8" LG 4
	8 73449G01 TAILGATE CAP 1
	9 16818G5 RATCHET FASTENER 4
	10
	11 00415G2 HEX HEAD CAP SCREW, 1/4" - 20 X 1 1/4" LG 2
	12 74821G01 BED CAPACITY LABEL 1
	13 71055G01 RIVET (ALUMINUM), 3/16" X 1" 5
	14
	15
	16
	17 606405 LABEL EZGO 1
	18 16816G2 RATCHET FASTNER 4
	19
	20
	80 74164G04 ELECTRIC DUMP KIT (INCLUDES ITEMS 81 - 98) 1
	81 27612G02 ELECTRIC ACTUATOR 1
	82 27680G01 TOGGLE SWITCH 1
	83 27447G01 TOGGLE GUARD 1
	84 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	85 00150G4 ROUND HEAD SLOTTED SCREW, #10 - 24 X 3/8" LG 2
	86 00565G5 LOCK WASHER, #10 2
	87 21320G3 CIRCUIT BREAKER 15A, 24V 1
	88 17618G1 WIRE TIE 8
	89 00526G3 HEX NUT, #8 - 32 2
	90 10570G9 RIVET (ALUMINUM), 1/8" X 11/32" 2
	91 25976G14 14 GA WIRE ASSEMBLY (RED 5") 1
	92 71489G01 READ INSTRUCTIONS DECAL 1
	93
	94 74163G01 WIRE HARNESS, ELECTRIC DUMP 1
	95 14443G10 CLEVIS PIN, .50" X 3" 1
	96 14443G11 CLEVIS PIN, .50" X 1.92" 1
	97 21683G1 COTTER PIN, 15/32" X 2 13/16" 2
	98 27613G01 SPACER, .75" O.D. X .50" I.D. 2
	99
	100
	101
	102
	21 70113G01 ADJUSTABLE RUBBER BUMPER 2
	22 11027G1 LOCK NUT, 5/16" - 18 2
	23
	24
	25 74962G01 BED LATCH 1
	26 71538G01 LATCH TORSION SPRING 1
	27 71099G02 LATCH PLATE 2
	28 71477G02 RETAINER BRACKET 1
	29 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 4
	30
	31 71704G01 HANDLE GRIP 2
	32
	33
	34 71570G01 BUSHING 2
	35 71571G01 CLEVIS PIN, .50" X 5.25" 2
	36 00571G5 FLAT WASHER, 5/16" 2
	37 21683G1 HAIR CLIP 2
	38 624030 FLANGED BUSHING 4
	39 71569G02 SPRING CHANNEL 1
	40 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 8
	41 602904 BED TETHER CABLE 1
	42 00642G7 FLAT WASHER, 1/4" 8
	43 74947G01 BRACKET, BUMPER 2
	44 71537G02 GAS SPRING 2
	45 14443G10 CLEVIS PIN, 1/2" X 2 - 27/32" 1
	46 14443G12 CLEVIS PIN, 1/2" X 1 3/4" 1
	47 21683G1 HAIR CLIP 2
	48
	49
	50

	SP_625475_C-BODY_APRIL2014.pdf
	1 637534 UPPER FLOORPAN 1
	2 14601G11 RIVET (ALUMINUM), 3/16” X 9/16" LG 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 7
	6 70452G01 ACCESS COVER 1
	7
	8
	9 71413G01 SPLASH PANEL 1
	10 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	11 74443G01 LABEL (ANTI-ROLLBACK) 1
	12
	13
	14 71102G02 SELF TAPPING SCREW, 1/4" - 20 X 1/2" LG 3
	15 71055G01 RIVET (ALUMINUM), 3/16" X 1 1/8" LG 1
	16
	17 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 18 - 23) 1
	18 74523G01 FRONT BASKET 1
	19 74522G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	20 74522G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	21 00725G1 CARRIAGE BOLT (SS), 3/8" - 16 X 1" LG 4
	22 11098G5 LOCK NUT, 3/8" - 16 4
	23 71931G01 LABEL, FRONT BASKET (WARNING) 1
	24 619206 DECAL, E-Z-GO COWL 1
	25 71151G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 26 - 30) 1
	26 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	27 71154G01 DEFLECTOR (DRIVER SIDE) 1
	28 00614G5 PAN HEAD SCREW, #8 - 18 X 5/8" LG 4
	29 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	30 71152G01 INSTRUMENT PANEL 1
	31 601781 LABEL (SAFETY) 1
	32 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	33 35968G01 LABEL (T-HOLDER COVER) 1
	34 00414G6 HEX HEAD BOLT, 1/4" -20 X 3/4" LG 2
	35 618653 FASCIA BRACKET 1
	36 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 6
	37 613274 FENDER FLARE (PASSENGER SIDE) 1
	38 614378 FENDER FLARE (DRIVER SIDE) 1
	39 71115G01 VINYL TRIM 2
	40 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 10
	41 71597G01 SELF THREADING NUT, 5MM X 10MM X 15MM 2
	42 15058G1 ALUMINUM RIVET, .87" 2
	43 75459G01 GLOVE BOX DOORS (BOTH SIDES) (TERRAIN 500 & 1000 ONLY) 1
	44 75459G02 GLOVE BOX DOOR (DRIVER SIDE) (TERRAIN 500 & 1000 ONLY) 1
	45 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) (TERRAIN 500 & 1000 ONLY) 1
	46 613273 FRONT FASCIA 1
	47 617643 COWL GRILL COVER 1
	48 70725G02 FRONT SHIELD BRACE 2
	49 613036G** COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	50 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 7
	51 16469G1 FENDER WASHER, 9/32" 2
	52 01038G01 SWAGEFORM SCREW, 1/4" - 20 X .7" LG 4
	53 617620 BRUSHGUARD 1
	54 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	55 75048G02 SPACER, .328 X 1.31 2
	56 70663G06 FLOORMAT WITH HORN HOLES, DIAMOND PLATE (TERRAIN 500 AND 1000 ONLY) 1
	57 00565G8 LOCK WASHER, 5/16" 4
	58 00440G2 HEX HEAD BOLT, 5/16" - 18" X 2 1/4" LG 4
	59 75048G04 SPACER, .328" X .75" 2
	60 00559G8 FLAT WASHER, 5/16" 4
	61 70663G07 FLOORMAT, DIAMOND PLATE (TERRAIN 250 ONLY) 1
	62 70135G01 PEDAL PIVOT COVER 1
	63 70244G03 SPLASH PANEL 1
	64 00715G2 HEX HEAD BOLT, 5/16" - 18 X 4/5" LG 4
	65 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 2
	66 00559G8 FLAT WASHER, 5/16" 2
	67 11098G6 LOCK NUT (SS), 5/16" - 18 2
	68 600496 BATTERY TRAY 1
	69 00715G2 HEX HEAD BOLT, 5/16" - 18 X 4/5" LG AR
	70 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 3
	71 00571G2 FLAT WASHER, 5/16" 1
	72 00565G8 LOCK WASHER, 5/16" 1
	73 70629G01 SPLASH PANEL 1
	74 00106G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 2
	75
	76
	77
	78
	79
	80
	81
	82
	83
	84 609143G** SEAT WRAP WITH LOUVERS (TERRAIN 250 ONLY) (See COLOR CODE in HOW TO USE Section) 1
	85 10570G10 RIVET (SS), 5/32" X 9/16" LG 8
	86 71609G01 SEAT HINGE PLATE 2
	87 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	88 20271G02 HOLE PLUG (TERRAIN 500 & 1000 ONLY) 1
	89 609168G1** SIDE PANEL (DRIVER SIDE) (TERRAIN 1000 ONLY) (See COLOR CODE in HOW TO USE Section) 1
	90 609168G2** SIDE PANEL (PASSENGER SIDE) (TERRAIN 1000 ONLY) (See COLOR CODE in HOW TO USE Section) 1
	91 10570G10 RIVET (SS), 5/32" X 9/16" LG 4
	92 10570G12 RIVET (ALUMINUM), 1/4" X 9/16" LG 4
	93 16469G1 FENDER WASHER, 1/4" 4
	94 609047G1** SIDE PANEL (DRIVER) (TERRAIN 250 & 500 Only) (See COLOR CODE in HOW TO USE Section) 1
	95 609047G2** SIDE PANEL (PASSENGER) (TERRAIN 250 & 500 ONLY) (See COLOR CODE in HOW TO USE Section) 1
	96 618886 ROCKER PANEL (DRIVER SIDE) (TERRAIN 1000 ONLY) 1
	97 618885 ROCKER PANEL (PASSENGER SIDE) (TERRAIN 1000 ONLY) 1
	98 71440G03 BRACE (DRIVER SIDE) (TERRAIN 1000 ONLY) 1
	99 71440G04 BRACE (PASSENGER SIDE) (TERRAIN 1000 ONLY) 1
	100
	101
	102
	103 00789G2 PHILLIPS HEAD SCREW, #10 - 24 X 1 1/4" LG 2
	104 23726G4 SPACER, 1/4" 4
	105 00660G5 FLAT WASHER (SS), #10 2
	106 14390G10 LOCK NUT, #10 - 24 2
	107
	108
	109
	110 16705G1 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG 4
	111 23726G4 SPACER, 1/4" 4
	112
	113 14390G4 LOCK NUT, 1/4" - 20 4
	114 74893G01 FENDER (DRIVER SIDE) (TERRAIN 1000 ONLY) 1
	115 74893G02 FENDER (PASSENGER SIDE) (TERRAIN 1000 ONLY) 1
	116
	117
	118 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 10
	119 618358 ROCKER PANEL, DRIVER SIDE (TERRAIN 250 & 500 ONLY) 1
	120 618359 ROCKER PANEL, PASSENGER SIDE (TERRAIN 250 & 500 ONLY) 1
	121 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	122 74890G01 REAR PANEL 1
	123 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 4
	124 74891G01 SEAT FILLER PANEL (DRIVER SIDE) (TERRAIN 500 & 1000 ONLY) 1
	125 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) (TERRAIN 500 & 1000 ONLY) 1
	126 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	127 619180 DECAL, E-Z-GO LOGO (TERRAIN 500) 2
	128 74099G01 LABEL (TILT WARNING) 2
	129 619178 DECAL, E-Z-GO LOGO (TERRAIN 250) 2
	130 619181 DECAL, E-Z-GO LOGO (TERRAIN 1000) 2
	131 605694 SEAT FRAME 1
	132 00715G2 HEX HEAD BOLT, 5/16" - 18 X 4/5" LG 2
	133 15058G6 RIVET (ALUMINUM), 3/16" X 15/16" LG 2
	134
	135
	136
	137 74892G01 FENDER (DRIVER SIDE) (TERRAIN 250, 500 and 1000) 1
	138 74892G02 FENDER (PASSENGER SIDE) (TERRAIN 250, 500 and 1000) 1
	139 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) (TERRAIN 250 & 500 ONLY) 1
	140 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) (TERRAIN 250 & 500 ONLY) 1
	141 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 10
	142 14390G4 LOCK NUT, 1/4" - 20 4
	143 00642G7 FLAT WASHER, 1/4" 8
	144 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	145
	146
	147
	148 74348G02 HITCH RECEIVER 1
	149 00198G8 FLAT HEAD SLOTTED SCREW, 5/16" - 18 X 3/4" LG 1
	150 00571G2 FLAT WASHER, 5/16" 1
	151 11098G6 LOCK NUT (SS), 5/16" - 18 1
	152 00463G4 HEX HEAD BOLT, 7/16" - 14 X 1 1/2" LG 4
	153 00922G3 FLAT WASHER, 7/16" 4
	154 00734G1 LOCK NUT, 7/16" - 14" 4
	155
	156
	157
	158 74492G02 HEAVY DUTY BALL HITCH KIT (INCLUDES ITEMS 164, 170 - 174) 1
	159 74492G04 ANGLE HITCH KIT (INCLUDES ITEMS 165, 170, 171) 1
	160 74492G06 CLEVIS HITCH KIT (INCLUDES ITEMS 166, 170, 171, 175, 176) 1
	161 74492G08 DROP ANGLE HITCH KIT (INCLUDES ITEMS 167, 170, 171) 1
	162 74492G10 DROP BALL HITCH KIT (INCLUDES ITEMS 168, 170 - 174) 1
	163 74492G12 DROP CLEVIS HITCH KIT (INCLUDES ITEMS 169, 170, 171, 175, 176) 1
	164 74351G02 HEAVY DUTY HITCH 1
	165 74339G02 ANGLE HITCH 1
	166 74338G02 CLEVIS HITCH 1
	167 74489G02 DROP ANGLE HITCH 1
	168 74491G02 DROP BALL HITCH 1
	169 74495G02 DROP CLEVIS HITCH 1
	170 21317G1 CLEVIS PIN, 5/8" X 3" LG 1
	171 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	172 31757G1 HITCH BALL, 1 7/8" 1
	173 00566G6 LOCK WASHER, 3/4" 1
	174 00702G2 HEX NUT, 5/16" - 18 1
	175 14443G10 CLEVIS PIN, 1/2" X 3" LG 1
	176 19314G1 COTTER PIN, 2 1/2" LG 1
	177 27731G01 ASH TRAY 1
	178 27736G01 GASKET 1
	179 75108G02 BRACKET 1
	180 00100G4 FLAT SLOTTED HEAD SCREW, #10 - 16 X 1/2" LG 4
	181 74533G01 SWIVEL GUN HOLDER WITHBASE PLATE (TERRAIN 500 & 1000 ONLY) 1
	182 74365G01 GUN HOLDER REMOVABLE FLOOR MOUNT (TERRAIN 500 & 1000 ONLY) 1

	SP_625475_J-ELECTRICAL_APRIL 2014.pdf
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G1 TERMINAL COVER 3
	3 00715G2 HEX WASHER HEAD BOLT, 5/16" - 18 X .875" LG 4
	4
	5 24775G1 BATTERY, 12V DEKA 1
	6 600497 BATTERY, 12V, HD 1
	7 600496 BATTERY TRAY WELDMENT 1
	8
	9
	10 72101G02 BATTERY HOLD DOWN 1
	11 00438G6 HEX BOLT, 5/16 - 18 X 3/4” LG 3
	12 00565G8 LOCK WASHER, 5/16” 1
	13 00571G2 FLAT WASHER (SS), 5/16” 1
	14
	15
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 2
	19 11027G1 LOCK NUT, 5/16" - 18 2
	20 26676G01 FLANGED BOLT, M6 X 1.0 X 23 MM 1
	21 606264 HEX FLANGE BOLT, M6 -1 X 20 MM LG 1
	22
	23 25972G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	24 605821 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED) AR
	26 73049G01 COVER FNR 1
	27 16469G1 FENDER WASHER, 1/4” 1
	28 00114G6 HEX WASHER HEAD BOLT, 1/4" - 14 X 3/4” LG 1
	29
	30
	31 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) 1
	32 73057G01 BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 00415G4 HEX HEAD BOLT, 1/4" - 20 X 1 1/4” LG 1
	35 11027G2 LOCK NUT, 1/4" - 20 1
	36 25972G33 WIRE ASSEMBLY 6 GA 1
	37 603282 RELAY 1
	38 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	39 612813 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16” 2
	43 * NUT, 5/16" - 24 2
	44 00559G5 LOCK WASHER, # 10 2
	45 14390G10 LOCKNUT, #10-24 2
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47 11027G2 LOCK NUT, 1/4" - 20 1
	48 73446G01 FASTON TAB, 90° 2
	49 25978G56 18 GA WIRE (BLACK 5 3/4”) 1
	50 12914G01 PUSH ON MALE TERMINAL 1
	51 35211G01 FUSE BLOCK 1
	52 00379G2 RIVET, 1/8” X 13/16” LG 2
	53 35212G01 15 AMP FUSE (TERRAIN 500 & 1000 ONLY) 3
	54 25972G33 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56 00567G5 LOCK WASHER, #10 1
	57 32860G1 HORN 1
	58 00414G5 HEX HEAD BOLT, 1/4" - 20 X 5/8” LG 1
	59 00559G7 FLAT WASHER (SS), 1/4" 1
	60 14390G4 LOCK NUT, 1/4" - 20 1
	61 605639 KEY SWITCH WIRING HARNESS (TERRAIN 250 & 500 ONLY) 1
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET, 3/16” X 1" LG (ALUMINUM) 2
	67 00526G4 HEX NUT, #10-32 1
	68 605830 KEY SWITCH WIRING HARNESS, (TERRAIN 1000 ONLY) 1
	69 606285 FUEL GUAGE, INDICATOR HARNESS (TERRAIN 1000 ONLY) 1
	70 17618G1 NYLON CLAMP (TERRAIN 1000 ONLY) 2
	71 73290G03 BUZZER 1
	72 00567G7 LOCK WASHER (EXTERNAL TOOTH TYPE), 1/4" 1
	73 00532G1 HEX NUT , 1/4" - 20 1
	74 614497 HEADLIGHT W/O TRSIG (PASSENGER SIDE) 1
	75 614501 HEADLIGHT W/O TRSIG (DRIVER SIDE) 1
	76 618556 LED HEADLIGHT W/O TRSIG (PASSENGER SIDE) 1
	77 618555 LED HEADLIGHT W/O TRSIG (DRIVER SIDE) 1
	78 71597G01 SELF THREADING NUT, 5X 10 X 15 MM 8
	79
	80 01041G01 RIVET, BULBEX 5/32 2
	81 622712 TURN SIGNAL KIT (INCLUDES ITEMS 82 - 87) 1
	82 611810 TURN SIGNAL SWITCH (INCLUDES ITEM 83) 1
	83 21640G1 TURN SIGNAL FLASHER 1
	84 32307G3 FLEX LOOM, 3/8” 1
	85 17618G1 CLAMP 2
	86 619102 TURN SIGNAL BULB 2
	87 20965G3 STEERING COLUMN COVER 1
	88 605560 CONTROL HARNESS (TERRAIN 250 & 500 ONLY) 1
	89 605821 CONTROL HARNESS (TERRAIN 1000 ONLY) 1
	90 22674G1 FUSE BLOCK 1
	91 18392G1 15 AMP FUSE 3
	92 01041G01 BULBEX RIVET, 5/32" 2
	93 32739G2 TAILLIGHT ASSEMBLY (TERRAIN 250 AND 500 ONLY) 2
	94 619153 TRUCK WIRE ACCESSORY HARNESS (TERRAIN 1000 ONLY) 1
	95 606045 WIRE HARNESS (ACCESSORY) 1
	96
	97 33639G01 IGNITION SWITCH (WITH LIGHTS) 1
	98 33639G02 IGNITION SWITCH (WITH LIGHTS, GROUP KEY) (TERRAIN 500 & 1000 ONLY) 1
	99 33639G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) (TERRAIN 500 & 1000 ONLY) 1
	100 00568G6 LOCK WASHER, 3/4” 1
	101 17137G1 FACE NUT, 3/4" - 20 1
	102 17618G1 NYLON CLAMP 1
	103 605830 WIRE HARNESS (KEY SWITCH) 1
	104 601015 STD CONSOLE PLATE INSERT (TERRAIN 250 ONLY) 1
	105 71181G01 STD CONSOLE PLATE DECAL (TERRAIN 250 ONLY) 1
	106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) (TERRAIN 500 & 1000 ONLY) 1
	107 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) (TERRAIN 500 & 1000 ONLY) 1
	108 21553G1 FUEL GAUGE (TERRAIN 500 & 1000 ONLY) 1
	109 23474G1 INDICATOR LIGHT (TERRAIN 500 & 1000 ONLY) 1
	110 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	111 25978G122 18 GA WIRE (RED 6") (TERRAIN 500 & 1000 ONLY) 1
	112 33623G02 DRIVE RIVET, 3/16” X 3/8” LG 2
	113
	114 74693G01 CONSOLE PLATE W/ POWER OUTLET (TERRAIN 500 & 1000 ONLY) (INCLUDES ITEMS 117 - 119) 1
	115 74693G02 CONSOLE PLATE W/ PLUG (TERRAIN 250 ONLY) (INCLUDES ITEMS 116 - 117) 1
	116 20271G10 HOLE PLUG 1
	117 73522G03 CONSOLE INSERT PLATE 1
	118 71078G01 12V POWER OUTLET 1
	119 14601G10 ALUMINUM RIVET, 5/32" 2
	120 33623G02 DRIVE RIVET, 3/16” X 3/8” LG 3
	121 71081G01 WIRE HARNESS (TERRAIN 500 & 1000 ONLY) 1
	122 17618G1 WIRE TIE (TERRAIN 500 & 1000 ONLY) 5
	123 35212G01 15 AMP FUSE (TERRAIN 500 & 1000 ONLY) 1
	124
	125 617074 HOUR METER 1
	126 603721 HOUR METER BRACKET 1
	127 606254 WIRE HARNESS (HOUR METER) 1
	128 00439G1 HEX HEAD BOLT, 5/16" X 18 X 1 1/8" LG 1
	129 75048G01 SPACER, .328" X .75" X.50" LG 1
	130 11098G6 LOCK NUT, 5/16" - 18 1

	SP_625475_L-ENGINE MOUNTING_APRIL2014.pdf
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 BOLT, M10 - 1.25 X 25 8
	4 606279 NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6 606259 BOLT, M10 - 1.25 X 45 4
	7 603823 FLAT WASHER, M10 X 22 - 2.5 4
	8 606279 NUT, M10 - 1.25 4
	9 608020 BOLT, M10 - 1.25 X 34 4
	10 606246 FLAT HEAD SCREW, M6-1 X 12 4
	11 602146 DIFFERENTIAL PLATE 1
	12 72016G01 TUBE SPACER 2
	13 00428G8 HEX HEAD 3/8 - 16, UNC X 2.75 2
	14 11098G5 PLASTIC INSERT LOCK NUT, 3/8-16 2
	15 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 19) 1
	16 625345 FRONT MOUNT BRACKET 1
	17 605757 RUBBER BUMPER 2
	18 00974G01 HEX - NUT, M10 X 1.5 2
	19 608654 SPLIT LOCK WASHER, 10MM 2
	20 70269G02 CROSSMEMBER BRACE 1
	21 00438G7 SCREW, CAP HEX HEAD 5/16 - 18 UNC 2
	22 00559G8 FLAT WASHER, 5/16 2
	23 01109G01 PLASTIC INSERT LOCK NUT, 5/16-18 UNC 2
	24 606962 TUBE CLAMP, DBL - 0.72 2
	25 606264 HEX BOLT, M6 - 1 X 20 1
	26 606265 HEX BOLT, M6 - 1 X 12 1
	27 00560G2 B TYPE NARROW FLAT WASHER, 7/16 2
	28 27184G12 TUBE, (FUEL SYSTEM) 1
	29 00643G1 FLAT WASHER, 3/8 X 1.0 X .063 2
	30 630776 ENGINE PAN (FOR VEHICLES MANUFACTERED FROM APRIL 2014) 1

	SP_625475_P-REAR AXLE_APRIL2014.pdf
	1 627891 REAR AXLE (INCLUDES ITEMS 2 - 16) 1
	2 26770G01 OIL DRAIN PLUG 2
	3 26771G01 GASKET, 14 MM 2
	4
	5
	6
	7 72259G01 OIL SEAL 28 X 47 X 9 MM 3
	8 26823G01 FLANGED HEX HEAD BOLT M8 X 1.25 X 100 LG 10
	9 72260G01 FLANGED HEX HEAD BOLT M10 X 1.5 X 23 LG 10
	10 607940 AXLE TUBE (PASSENGER SIDE) 1
	11 607939 AXLE TUBE (DRIVER SIDE) 1
	12 607946 AXLE SHAFT (PASSENGER SIDE) 1
	13 607945 AXLE SHAFT (DRIVER SIDE) 1
	14 26811G01 BALL BEARING 2
	15 26814G01 SNAP RING, 52 MM 2
	16 606403 SLOTTED HEX NUT, M22 X 1.5 2
	17
	18 632513 REAR AXLE, 11.47:1 (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	19 637674 REAR AXLE WITH LSD, 11:47.1 (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	SP_625475_S-STARTER GENERATOR_APRIL2014.pdf
	1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCKWASHER 1
	4 625716 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL PKG 1
	12 612039 BRUSH SPRING 4
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 3
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 HEX BOLT, M10 - 1.25 X 20 2
	23 606279 HEX NUT, M10 - 1.25 2
	24 606261 HEX BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 HEX BOLT, M8 - 1.25 X 20 1
	28 606256 HEX BOLT, M10 - 1.25 X 25 9
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 HEX FLANGE NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 629763 TENSIONER BOLT 1
	34 603884 CABLE GUIDE BRACKET 1
	35
	36 631972 STARTER / GENERATOR SUPPORT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	37 607103 WIRE ASSEMBLY, 6 AWG, 42" LG 1
	38 25682G01 RUBBER BOOT 3

	SP_625475_M-FRONT SUSPENSION AND STEERING (TERRAIN 250)_14 MAR 2014.pdf
	1 602512 FRONT AXLE 1
	2
	3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648G01 BEARING 1
	6 70749G01 BEARING, DP4 1
	7 25146G1 GREASE SEAL 1
	8 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862G1 LUG BOLT, 1/2" - 20 X 1 7/32" LG 4
	11 12093G1 SLOTTED NUT, 1" - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091G2 SPINDLE CAP 2
	14
	15
	16 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	19 00560G3 FLAT WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (SS) 2
	22 14390G6 LOCK NUT, 1/2" - 13 2
	23
	24
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 HEX NUT, 3/8" - 24 4
	31 10044G01 VINYL CAP 4
	32
	33
	34 70989G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163G03 SPRING PLATE 4
	36
	37 00734G1 LOCK NUT, 7/16" - 14 11
	38 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 11
	39
	40
	41 74605G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965G01 STEERING RACK COVER & BEARING 1
	43 * STEERING BOX INSTALLATION TAG 1
	44 * JAM NUT, 1/2" - 20 1
	45 70750G01 RETAINING RING (EXTERNAL) 1
	46 15112G1 BALL BEARING 1
	47 70603G01 PINION 1
	48 70751G01 RETAINING RING (INTERNAL) 1
	49 70638G01 SEAL PINION 1
	50 70604G01 RACK STEERING 1
	51 01053G01 SET SCREW, #10 - 32 X 1/4" LG 1
	52 70590G01 RACK LOADER 1
	53 70666G01 SPRING COMPRESSION 1
	54 70645G01 RACK LOADER GASKET 1
	55 70591G01 RACK LOADER COVER 1
	56 71102G01 CAP SCREW, 1/4" - 20 X 3/4" 2
	57 10389G3 GREASE FITTING, STRAIGHT 1
	58 70695G01 TIE ROD END - OUTER (INCLUDES ITEMS 59 - 60) 1
	59 * GROMMET - TIE ROD END 1
	60 * SLOTTED NUT, 7/16" - 20 1
	61
	62
	63 70961G01 RACK BOOT 1
	64 12416G2 WIRE TIE 1
	65 11391G8 WIRE TIE 1
	66
	67
	68
	69 74602G01 ROD END (INNER) 1
	70 10387G2 COTTER PIN, 3/32" X 1" LG 1
	71
	72
	73
	74 00464G8 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 2
	75 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LG 1
	76 70667G02 SPACER, 1.21" LG 2
	77 70667G04 SPACER (SHORT), 0.69" LG 1
	78 00532G7 HEX NUT, 7/16" - 14 1
	79 00560G2 FLAT WASHER, 7/16" 7
	80 00734G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83
	84
	85 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 105) 1
	86 70610G03 STEERING COLUMN 1
	87 28569G01 STEERING COLUMN BUSHING 1
	88 01022G01 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG 1
	89 70607G01 STEERING SHAFT 1
	90
	91
	92
	93
	94 15112G1 BALL BEARING 1
	95
	96
	97
	98 70580G01 INTERMEDIATE SHAFT 1
	99 01055G01 HEX HEAD BOLT, M8 X 1.25 - 6G 2
	100 00565G8 LOCK WASHER, 5/16" 2
	101
	102 70751G01 RETAINING RING (INTERNAL) 1
	103 70888G01 RETAINING RING (EXTERNAL) 1
	104
	105 70887G01 WAVE WASHER 1
	106 602980 STEERING WHEEL PREMIUM 1
	107 71147G01 STEERING WHEEL COVER 1
	108 602979 STEERING WHEEL 1
	109 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG WITH PATCHLOCK 4
	110 00879G1 LOCK WASHER, 3/8" 4
	111
	112
	113 14390G2 LOCK NUT, 5/8" - 18 1
	114
	115 74604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 116, 119 - 122) 1
	116 74603G01 THREADED ROD 1
	117 70604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 74603G01 THREADED ROD (24" LG) 1
	119 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123 00734G1 LOCK NUT, 7/16" - 14 2

	SP_625475_P-REAR AXLE_APRIL2014.pdf
	1 627891 REAR AXLE (INCLUDES ITEMS 2 - 16) 1
	2 26770G01 OIL DRAIN PLUG 2
	3 26771G01 GASKET, 14 MM 2
	4
	5
	6
	7 72259G01 OIL SEAL 28 X 47 X 9 MM 3
	8 26823G01 FLANGED HEX HEAD BOLT M8 X 1.25 X 100 LG 10
	9 72260G01 FLANGED HEX HEAD BOLT M10 X 1.5 X 23 LG 10
	10 607940 AXLE TUBE (PASSENGER SIDE) 1
	11 607939 AXLE TUBE (DRIVER SIDE) 1
	12 607946 AXLE SHAFT (PASSENGER SIDE) 1
	13 607945 AXLE SHAFT (DRIVER SIDE) 1
	14 26811G01 BALL BEARING 2
	15 26814G01 SNAP RING, 52 MM 2
	16 606403 SLOTTED HEX NUT, M22 X 1.5 2
	17
	18 632513 REAR AXLE, 11.47:1 (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	19 637674 REAR AXLE WITH LSD, 11:47.1 (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	SP_625475_P-REAR AXLE_Oct2014.pdf
	1 627891 REAR AXLE (INCLUDES ITEMS 2 - 16) 1
	2 26770G01 OIL DRAIN PLUG 2
	3 26771G01 GASKET, 14MM 2
	4
	5
	6
	7 72259G01 OIL SEAL 28 X 47 X 9MM 3
	8 26823G01 FLANGED HEX HEAD BOLT M8 X 1.25 X 100 LG 10
	9 72260G01 FLANGED HEX HEAD BOLT M10 X 1.5 X 23 LG 10
	10 607940 AXLE TUBE (PASSENGER SIDE) 1
	11 607939 AXLE TUBE (DRIVER SIDE) 1
	12 607946 AXLE SHAFT (PASSENGER SIDE) 1
	13 607945 AXLE SHAFT (DRIVER SIDE) 1
	14 26811G01 BALL BEARING 2
	15 26814G01 SNAP RING, 52MM 2
	16 606403 SLOTTED HEX NUT, M22 X 1.5 2
	17
	18
	19 632513 REAR AXLE, 11.47:1 (INCLUDES ITEMS 21 - 81) (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	20 637674 REAR AXLE W/LSD, 11.47:1 (INCLUDES ITEMS 21 - 63, 65 - 80, 82 - 83) (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	21 639859 AXLE CASE L COMPLETE (INCLUDES ITEMS 22 - 30, 42) 1
	22 639686 GOVERNOR GEAR 1
	23 639689 GOVERNOR SLEEVE 1
	24 607904 FLAT WASHER 2
	25 607905 THRUST BEARING 1
	26 639698 GOVERNOR GEAR SHAFT 1
	27 639707 GOVERNOR SHAFT 1
	28 639736 FLAT WASHER, 6MM 2
	29 607911 OIL SEAL, 6 x 10 x 2.5MM 1
	30 607913 RETAINING RING E5 1
	31 639738 OIL SEAL, 24 x 40 x 9MM 2
	32 26818G01 STEEL BALL 1
	33 26819G01 SPRING 1
	34 26831G01 GASKET, 10 1
	35 26820G01 FLANGED HEX HEAD BOLT, M10 x 1.25 x 12MM LG 1
	36 639865 AXLE CASE R COMPLETE (INCLUDES ITEMS 31, 37 - 41) 1
	37 639746 SELECT SHAFT 1
	38 607915 OIL SEAL, 13 x 22 x 5MM 1
	39 607916 SNAP RING, 13MM 1
	40 607917 SPACER, 13 x 1MM 1
	41 640093 OIL SEAL, 28 x 47 x 9MM 1
	42 607919 AIR BREATHER 1
	43 639747 OIL DRAIN PLUG 2
	44 639748 GASKET, 14MM 2
	45 26785G01 BALL BEARING (6204) 2
	46 607921 GOVERNOR GEAR, 34 1
	47 607920 PIN, 6 x 12L 1
	48 639750 INPUT SHAFT 1
	49 607922 BALL BEARING (62/28) 1
	50 639868 BALL BEARING (TMB202) 2
	51 639755 COUNTER SHAFT 1
	52 640744 BALL BEARING (6006) 1
	53 639758 GEAR, 34 1
	54 639869 KNOCK PIPE 2
	55 639760 BALL BEARING (6304) 2
	56 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG 1
	57 639769 GEAR, 17 1
	58 28689G01 COLLAR, 24 x 7.5MM 1
	59 639771 GEAR, 52 1
	60 639772 CENTER SHAFT 1
	61 639774 CLUTCH PIN 1
	62 639777 GEAR, 61 1
	63 639797 SPACER, 20 x 2MM 2
	64 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	65 639800 DIFFERENTIAL PAIR GEAR 1
	66 26808G01 HEX HEAD BOLT, M10 x 1.25 x 26MM LG 6
	67 28723G01 DIFFERENTIAL SHAFT 1
	68 28697G01 SPRING PIN, 4 x 40L 1
	69 639801 BALL BEARING (6007) 1
	70 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 69). 1
	71 607938 CASTLED NUT, M22 - 1.5 2
	72 639876 AXLE SHAFT L COMPLETE (INCLUDES ITEM 74) 1
	73 639881 AXLE SHAFT R COMPLETE (INCLUDES ITEM 74) 1
	74 639836 BALL BEARING (6205DD) 2
	75 607939 AXLE CASE L COMPLETE 1
	76 607940 AXLE CASE R COMPLETE 1
	77 26814G01 SNAP RING, 52MM 2
	78 639839 FLANGED HEX HEAD BOLT, M8 x 1.25 x 60MM LG 9
	79 639840 FLANGED HEX HEAD BOLT, M10 x 1.25 x 25MM LG 10
	80 639844 SHIFT SHAFT COMPLETE 1
	81 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 64, 66 AND 70) 1
	82 640098 DIFFERENTIAL CASE W/LSD (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	83 639847 DIFFERENTIAL ASSEMBLY W/LSD (INCLUDES ITEMS 82, 66 AND 70) 1

	SP_625475_S-SEATING_ FEB 2015.pdf
	1 71262G04 SEAT BACK SUPPORT (TERRAIN 250 & 500 Only) 1
	2 00715G2 BOLT, 5/16 - 18 X 13/16" LG (TERRAIN 250 & 500 Only) 1
	3 00438G8 BOLT, 5/16 - 18 X 3/4" LG (TERRAIN 250 & 500 Only) 2
	4 00642G8 WASHER, 5/16" (TERRAIN 250 & 500 Only) 2
	5 11098G6 LOCK NUT, 5/16 - 18 (TERRAIN 250 & 500 Only) 2
	6
	7 71263G01 ACCESS COVER (TERRAIN 250 & 500 Only) 1
	8 18436G1 DRIVE RIVET (TERRAIN 250 & 500 Only) 3
	9 605056 HEX SCREW, 1/4 - 20 X 1" W/PTCHLOC 4
	10 624486 SEAT BACK SUPPORT BRACKET 2
	11 00427G2 BOLT, 3/8 - 16 X 1 1/4" LG 4
	12 00560G1 FLAT WASHER, 3/8" (TERRAIN 250 & 500 Only) 2
	13 11098G5 LOCK NUT, 3/8 - 16 (TERRAIN 250 & 500 Only) 2
	14 71274G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 15 - 16) 71274G01 WHITE 71274G02 BLACK 71274G03 TAN 71274G04 GRAY 71274G05 OYSTER 71274G07 BROWN
	15 18144G* BACK REST COVER 1 18144G2 WHITE 18144G3 BLACK 18144G4 TAN 18144G5 GRAY 18144G6 OYSTER 18144G8 BROWN
	16 74889G01 SEAT BACK COVER 1
	17 00664G7 LOCK WASHER, 1/4" (SS) 4
	18 629269G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 19 - 32) 1 629269G0105 WHITE 629269G0104 GRAY 629269G0101 OYSTER 629269G0103 TAN 629269G0107 BROWN 629269G0106 BLACK
	19 71602G** VINYL SEAT BOTTOM 1 71602G01 WHITE 71602G02 GRAY 71602G03 OYSTER 71602G04 TAN 71602G07 BROWN 71602G06 BLACK
	20
	21
	22
	23
	24
	25 71610G01 SEAT HINGE 2
	26 00720G08 SCREW, #12 - 14 X 1" LG. 6
	27 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 1
	28 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	29 617645 HIP RESTRAINT (DRIVER SIDE) 1
	30
	31
	32 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	33 00571G2 FLAT WASHER, 5/16 (TERRAIN 1000 Only) 5
	34 11098G6 LOCK NUT, 5/16 - 18 (TERRAIN 1000 Only) 5
	35 00560G1 WASHER, 3/8" (TERRAIN 1000 Only) 4
	36 11098G5 LOCK NUT, 3/8 - 16 (TERRAIN 1000 Only) 4
	37 609567 SEAT BACK SUPPORT BRACKET (TERRAIN 1000 Only) 1
	38 00438G8 BOLT, 5/16 - 18 X 3/4" LG (TERRAIN 1000 Only) 5
	1 609567 SEAT BACK SUPPORT (TERRAIN 1000 only) 1
	2 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 5
	4 00642G8 LOCK WASHER, 5/16" 2
	5 11098G6 LOCK NUT, 5/16" - 18 2
	6 71262G03 SEAT BACK SUPPORT (TERRAIN 250 Only)
	7 609575 CLOSEOUT BED COVER (TERRAIN 1000 Only) 1
	8 18436G1 DRIVE RIVET 3
	9 00560G3 FLAT WASHER, 1/2" 2
	10 00734G3 LOCK NUT, 7/16" - 20 2
	11 00427G2 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	12 00571G2 FLAT WASHER, 5/16" 14
	13 11098G5 LOCK NUT, 3/8" - 16 4
	14 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 x 1 1/4" LG 2
	15 631973 BUCKLE AND BRACKET ASSEMBLY 2
	16 71274G02 SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 17, 18) 1
	17 18144G3 VINYL COVER 1
	18 74889G01 SEAT BACK COVER (PLASTIC) 1
	19 634703 AIR CLEANER BRACKET (TERRAIN 1000 only) 1
	20 00114G6 HEX HEAD WASHER BOLT, 1/4 - 10 X 3/4" LG 2
	21 16705G1 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X 1" LG 4
	22 01110G01 FLAT WASHER (SS), 1/4" 4
	23 00664G7 LOCK WASHER (SS), 1/4" 4
	24
	25 629269G1306 SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 26 - 34) 1
	26 17074G1 SOILING SLAB (NOT ILLUSTRATED) 2
	27 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	28 71610G01 SEAT HINGE 1
	29 00720G08 FLAT HEAD PHILLIPS SCREW, #12 - 14 X 1" LG 3
	30 615169 VINYL SEAT BOTTOM COVER (BLACK) 1
	31 605503 SEAT BOTTOM PADDING (FOAM) 1
	32 629301 WOOD SEAT BOTTOM 1
	33 23222G1 FLAT STAPLE, 3/8" (NOT ILLUSTRATED) AR
	34 23223G1 FLAT STAPLE (NOT ILLUSTRATED) AR
	35
	36
	37 617402 SEAT STRAP 1
	38 71398G01 FLANGED HEX HEAD SCREW, 1/4" - 20 X 1 1/4" LG 1
	39 71204G01 FLANGED HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 x .85" LG 4
	40 16469G1 FENDER WASHER, 1/4" 5
	41 640674G01 SEAT SIDE COVER (DRIVER SIDE) 1
	42 640674G02 SEAT SIDE COVER (PASSENGER SIDE) 1
	43
	44 625743 OPERATOR INSTRUCTIONS DECAL (NOT ILLUSTRATED) 1
	1 626618G05 SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 75840G** SEAT BACK CUSHION 2
	3 626607 SEAT BACK PLATE 1
	4 00664G7 LOCK WASHER (SS), 1/4" 4
	5 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG 4
	6 27336G01 WARINING DECAL 2
	7
	8 00664G7 LOCK WASHER (SS), 1/4" 4
	9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	10 10570G11 RIVET, 3/16" X .70" 8
	11
	12 642838 SPLIT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 628111G05 SEAT BOTTOM ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 15, 17 - 20) 1
	14 628112G05 SEAT BOTTOM ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 16 - 20) 1
	15 75833G** SEAT BOTTOM (DRIVER SIDE) 1
	16 75834G** SEAT BOTTOM (PASSENGER SIDE) 1
	17 75847G01 SEAT HINGE 1
	18 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 3
	19 17074G1 SOILING SLAB 2
	20 23223G1 STAPLE (NOT ILLUSTRATED) 8
	21 640674G01 SEAT SIDE COVER (DRIVER SIDE) 1
	22 640674G02 SEAT SIDE COVER (PASSENGER SIDE) 1
	23 16469G1 FENDER WASHER, 1/4" 4
	24 71204G01 HEX HEAD WASHER HEAD BOLT W/PATCH LOCK, 1/4" - 20MM LG 4

	SP_625475_S-STARTER GENERATOR_APRIL2014.pdf
	1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCKWASHER 1
	4 625716 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL PKG 1
	12 612039 BRUSH SPRING 4
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 3
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 HEX BOLT, M10 - 1.25 X 20 2
	23 606279 HEX NUT, M10 - 1.25 2
	24 606261 HEX BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 HEX BOLT, M8 - 1.25 X 20 1
	28 606256 HEX BOLT, M10 - 1.25 X 25 9
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 HEX FLANGE NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 629763 TENSIONER BOLT 1
	34 603884 CABLE GUIDE BRACKET 1
	35
	36 631972 STARTER / GENERATOR SUPPORT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	37 607103 WIRE ASSEMBLY, 6 AWG, 42" LG 1
	38 25682G01 RUBBER BOOT 3

	SP_625475_U-TRUCK BED (PLASTIC)_FEB 2015.pdf
	51 00642G7 FLAT WASHER, 1/4" 8
	52 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 8
	53 71547G02 OUTRIGGER CHANNEL 1
	54
	55 74164G01 ELECTRIC DUMP KIT (INCLUDES ITEMS 56 - 66) 1
	56 27612G02 ELECTRIC ACTUATOR, 12V, 1500 LBS 1
	57 27680G01 TOGGLE SWITCH 1
	58 27447G01 TOGGLE GUARD 1
	59 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	60 00150G4 ROUND HEAD SLOTTED SCREW, #10 - 24 X 3/8" LG 2
	61 00565G5 LOCK WASHER, #10 2
	62 21320G4 CIRCUIT BREAKER, 15A, 24V 1
	63 17618G1 WIRE TIE 8
	64 00526G3 HEX NUT, #10 - 24 2
	65 10570G9 RIVET, 5/32" X .55" 2
	66 25976G14 14 GA WIRE (RED 5") 1
	67
	68
	69 27613G01 SPACER, .75 O.D. X .50 I.D. (NOT ILLUSTRATED) 2
	70 74613G01 HARNESS 1
	71
	72 71489G01 DECAL 1
	73
	74
	75
	76
	77 72339G02 PLASTIC BED HEAT SHIELD (GASOLINE VEHCLES ONLY) 1
	1 72647G01 36" PLASTIC TRUCK BED ASSEMBLY (INCLUDES ITEMS 2 - 11) 1
	2 72648G01 36" PLASTIC BED 1
	3 72649G01 36" PLASTIC TAILGATE 1
	4 73450G01 BOWED ANGLE 1
	5 73454G01 PIVOT SHAFT 2
	6 73455G02 TAILGATE CABLE ASSEMBLY 2
	7 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	8 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4" LG 2
	9 73449G01 TAILGATE CAP 1
	10 16705G2 PAN HEAD PHILLIPS SCREW, 1/4" - 2 X 5/8" LG 4
	11 16816G5 RACHET FASTENER 4
	12
	13
	14 16812G2 RATCHET FASTENER 2
	15 600821 LABEL EZGO 2
	16 74821G05 BED CAPACITY LABEL (250 LB) 1
	17 71055G01 RIVET (ALUMINUM), 3/16" 5
	18
	19
	20
	21
	22
	23
	103 71547G02 OUTRIGGER CHANNEL 1
	104 00642G7 FLAT WASHER, #4 - 5/16" 8
	105 01118G01 HEX HEAD BOLT, 1/4" - 20 X .62" LG 8
	106
	107
	108
	109
	110
	111
	24 76423G01 TRUCK BED FRAME 1
	25 71283G02 ELECTRIC LIFT BRACKET 1
	26 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG 4
	27 00642G8 FLAT WASHER, 5/16" 8
	28 11098G6 LOCK NUT, 5/16"- 18 2
	29 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 3/4" LG 2
	30 14390G4 LOCK NUT, 1/4" - 20 2
	31 00462G7 HEX HEAD BOLT, 7/16" - 14 X .875" LG 2
	32 00734G1 LOCK NUT, 7/16" - 14 2
	33
	34
	35
	36
	37
	38
	39 71571G01 CLEVIS PIN, .50" X 5.25" 2
	40 00571G5 FLAT WASHER, 5/16" 2
	41 21683G1 COTTER PIN, 15/32" X 2 13/16" 2
	42 71537G02 GAS SPRING 1
	43 01118G01 HEX HEAD BOLT WITH PATCHLOCK, 1/4" - 20 X .62" LG 8
	44 00642G7 FLAT WASHER, 1/4" 8
	45 71569G02 GAS SPRING CHANNEL 1
	46 624030 FLANGED BUSHING 4
	47 602904 CABLE ASSEMBLY 1
	48
	49
	50
	51 14443G10 CLEVIS PIN, .50 X 3" 1
	52 14443G12 CLEVIS PIN, 1/2" X 1 3/4" 1
	53 21683G1 HAIR CLIP 1
	54 72339G02 HEAT SHIELD 1
	55
	56
	57 74962G01 BED LATCH WELDMENT 1
	58 71477G02 BRACKET 1
	59 71099G02 LATCH PLATE 2
	60 71538G01 TORSION SPRING 1
	61
	62
	63 01118G01 HEX HEAD CAP SCREW, 1/4" - 2 X 5/8" LG 4
	64 71704G01 HANDLE GRIP 2
	65 70113G01 ADJUSTABLE BUMPER 2
	66 11027G1 LOCK NUT, 5/16" - 18 2
	67 74947G01 BUMPER BRACKET 2
	68
	69
	70 602977 LATCH PLATE (DRIVER SIDE) 1
	71 602978 LATCH PLATE (PASSENGER SIDE) 1
	72 01014G03 CARRIAGE BOLT, 1/4" - 20 X .75" LG 4
	73 00559G7 FLAT WASHER, 1/4" 4
	74 14390G4 LOCK NUT, 1/4" - 20 4
	75
	76
	77
	78
	79
	1 73451G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 * PLASTIC BED, 40" 1
	3 73454G01 PIVOT SHAFT 2
	4 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4" LG 2
	5 73455G01 TAILGATE CABLE 1
	6 73450G01 BOWED ANGLE 1
	7 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8" LG 4
	8 73449G01 TAILGATE CAP 1
	9 16818G5 RATCHET FASTENER 4
	10
	11 00415G2 HEX HEAD CAP SCREW, 1/4" - 20 X 1 1/4" LG 2
	12 74821G01 BED CAPACITY LABEL 1
	13 71055G01 RIVET (ALUMINUM), 3/16" X 1" 5
	14
	15
	16
	17 606405 LABEL EZGO 1
	18 16816G2 RATCHET FASTNER 4
	19
	20
	80 74164G04 ELECTRIC DUMP KIT (INCLUDES ITEMS 81 - 98) 1
	81 27612G02 ELECTRIC ACTUATOR 1
	82 27680G01 TOGGLE SWITCH 1
	83 27447G01 TOGGLE GUARD 1
	84 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	85 00150G4 ROUND HEAD SLOTTED SCREW, #10 - 24 X 3/8" LG 2
	86 00565G5 LOCK WASHER, #10 2
	87 21320G3 CIRCUIT BREAKER 15A, 24V 1
	88 17618G1 WIRE TIE 8
	89 00526G3 HEX NUT, #8 - 32 2
	90 10570G9 RIVET (ALUMINUM), 1/8" X 11/32" 2
	91 25976G14 14 GA WIRE ASSEMBLY (RED 5") 1
	92 71489G01 READ INSTRUCTIONS DECAL 1
	93
	94 74163G01 WIRE HARNESS, ELECTRIC DUMP 1
	95 14443G10 CLEVIS PIN, .50" X 3" 1
	96 14443G11 CLEVIS PIN, .50" X 1.92" 1
	97 21683G1 COTTER PIN, 15/32" X 2 13/16" 2
	98 27613G01 SPACER, .75" O.D. X .50" I.D. 2
	99
	100
	101
	102
	21 70113G01 ADJUSTABLE RUBBER BUMPER 2
	22 11027G1 LOCK NUT, 5/16" - 18 2
	23
	24
	25 74962G01 BED LATCH 1
	26 71538G01 LATCH TORSION SPRING 1
	27 71099G02 LATCH PLATE 2
	28 71477G02 RETAINER BRACKET 1
	29 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 4
	30
	31 71704G01 HANDLE GRIP 2
	32
	33
	34 71570G01 BUSHING 2
	35 71571G01 CLEVIS PIN, .50" X 5.25" 2
	36 00571G5 FLAT WASHER, 5/16" 2
	37 21683G1 HAIR CLIP 2
	38 624030 FLANGED BUSHING 4
	39 71569G02 SPRING CHANNEL 1
	40 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 8
	41 602904 BED TETHER CABLE 1
	42 00642G7 FLAT WASHER, 1/4" 8
	43 74947G01 BRACKET, BUMPER 2
	44 71537G02 GAS SPRING 2
	45 14443G10 CLEVIS PIN, 1/2" X 2 - 27/32" 1
	46 14443G12 CLEVIS PIN, 1/2" X 1 3/4" 1
	47 21683G1 HAIR CLIP 2
	48
	49
	50

	SP_625475_S-SEATING_ FEB 2015.pdf
	1 71262G04 SEAT BACK SUPPORT (TERRAIN 250 & 500 Only) 1
	2 00715G2 BOLT, 5/16 - 18 X 13/16" LG (TERRAIN 250 & 500 Only) 1
	3 00438G8 BOLT, 5/16 - 18 X 3/4" LG (TERRAIN 250 & 500 Only) 2
	4 00642G8 WASHER, 5/16" (TERRAIN 250 & 500 Only) 2
	5 11098G6 LOCK NUT, 5/16 - 18 (TERRAIN 250 & 500 Only) 2
	6
	7 71263G01 ACCESS COVER (TERRAIN 250 & 500 Only) 1
	8 18436G1 DRIVE RIVET (TERRAIN 250 & 500 Only) 3
	9 605056 HEX SCREW, 1/4 - 20 X 1" W/PTCHLOC 4
	10 624486 SEAT BACK SUPPORT BRACKET 2
	11 00427G2 BOLT, 3/8 - 16 X 1 1/4" LG 4
	12 00560G1 FLAT WASHER, 3/8" (TERRAIN 250 & 500 Only) 2
	13 11098G5 LOCK NUT, 3/8 - 16 (TERRAIN 250 & 500 Only) 2
	14 71274G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 15 - 16) 71274G01 WHITE 71274G02 BLACK 71274G03 TAN 71274G04 GRAY 71274G05 OYSTER 71274G07 BROWN
	15 18144G* BACK REST COVER 1 18144G2 WHITE 18144G3 BLACK 18144G4 TAN 18144G5 GRAY 18144G6 OYSTER 18144G8 BROWN
	16 74889G01 SEAT BACK COVER 1
	17 00664G7 LOCK WASHER, 1/4" (SS) 4
	18 629269G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 19 - 32) 1 629269G0105 WHITE 629269G0104 GRAY 629269G0101 OYSTER 629269G0103 TAN 629269G0107 BROWN 629269G0106 BLACK
	19 71602G** VINYL SEAT BOTTOM 1 71602G01 WHITE 71602G02 GRAY 71602G03 OYSTER 71602G04 TAN 71602G07 BROWN 71602G06 BLACK
	20
	21
	22
	23
	24
	25 71610G01 SEAT HINGE 2
	26 00720G08 SCREW, #12 - 14 X 1" LG. 6
	27 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 1
	28 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	29 617645 HIP RESTRAINT (DRIVER SIDE) 1
	30
	31
	32 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	33 00571G2 FLAT WASHER, 5/16 (TERRAIN 1000 Only) 5
	34 11098G6 LOCK NUT, 5/16 - 18 (TERRAIN 1000 Only) 5
	35 00560G1 WASHER, 3/8" (TERRAIN 1000 Only) 4
	36 11098G5 LOCK NUT, 3/8 - 16 (TERRAIN 1000 Only) 4
	37 609567 SEAT BACK SUPPORT BRACKET (TERRAIN 1000 Only) 1
	38 00438G8 BOLT, 5/16 - 18 X 3/4" LG (TERRAIN 1000 Only) 5
	1 609567 SEAT BACK SUPPORT (TERRAIN 1000 only) 1
	2 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 5
	4 00642G8 LOCK WASHER, 5/16" 2
	5 11098G6 LOCK NUT, 5/16" - 18 2
	6 71262G03 SEAT BACK SUPPORT (TERRAIN 250 Only)
	7 609575 CLOSEOUT BED COVER (TERRAIN 1000 Only) 1
	8 18436G1 DRIVE RIVET 3
	9 00560G3 FLAT WASHER, 1/2" 2
	10 00734G3 LOCK NUT, 7/16" - 20 2
	11 00427G2 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	12 00571G2 FLAT WASHER, 5/16" 14
	13 11098G5 LOCK NUT, 3/8" - 16 4
	14 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 x 1 1/4" LG 2
	15 631973 BUCKLE AND BRACKET ASSEMBLY 2
	16 71274G02 SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 17, 18) 1
	17 18144G3 VINYL COVER 1
	18 74889G01 SEAT BACK COVER (PLASTIC) 1
	19 634703 AIR CLEANER BRACKET (TERRAIN 1000 only) 1
	20 00114G6 HEX HEAD WASHER BOLT, 1/4 - 10 X 3/4" LG 2
	21 16705G1 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X 1" LG 4
	22 01110G01 FLAT WASHER (SS), 1/4" 4
	23 00664G7 LOCK WASHER (SS), 1/4" 4
	24
	25 629269G1306 SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 26 - 34) 1
	26 17074G1 SOILING SLAB (NOT ILLUSTRATED) 2
	27 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	28 71610G01 SEAT HINGE 1
	29 00720G08 FLAT HEAD PHILLIPS SCREW, #12 - 14 X 1" LG 3
	30 615169 VINYL SEAT BOTTOM COVER (BLACK) 1
	31 605503 SEAT BOTTOM PADDING (FOAM) 1
	32 629301 WOOD SEAT BOTTOM 1
	33 23222G1 FLAT STAPLE, 3/8" (NOT ILLUSTRATED) AR
	34 23223G1 FLAT STAPLE (NOT ILLUSTRATED) AR
	35
	36
	37 617402 SEAT STRAP 1
	38 71398G01 FLANGED HEX HEAD SCREW, 1/4" - 20 X 1 1/4" LG 1
	39 71204G01 FLANGED HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 x .85" LG 4
	40 16469G1 FENDER WASHER, 1/4" 5
	41 640674G01 SEAT SIDE COVER (DRIVER SIDE) 1
	42 640674G02 SEAT SIDE COVER (PASSENGER SIDE) 1
	43
	44 625743 OPERATOR INSTRUCTIONS DECAL (NOT ILLUSTRATED) 1
	1 626618G05 SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 75840G** SEAT BACK CUSHION 2
	3 626607 SEAT BACK PLATE 1
	4 00664G7 LOCK WASHER (SS), 1/4" 4
	5 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG 4
	6 27336G01 WARINING DECAL 2
	7
	8 00664G7 LOCK WASHER (SS), 1/4" 4
	9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	10 10570G11 RIVET, 3/16" X .70" 8
	11
	12 642838 SPLIT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 628111G05 SEAT BOTTOM ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 15, 17 - 20) 1
	14 628112G05 SEAT BOTTOM ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 16 - 20) 1
	15 75833G** SEAT BOTTOM (DRIVER SIDE) 1
	16 75834G** SEAT BOTTOM (PASSENGER SIDE) 1
	17 75847G01 SEAT HINGE 1
	18 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 3
	19 17074G1 SOILING SLAB 2
	20 23223G1 STAPLE (NOT ILLUSTRATED) 8
	21 640674G01 SEAT SIDE COVER (DRIVER SIDE) 1
	22 640674G02 SEAT SIDE COVER (PASSENGER SIDE) 1
	23 16469G1 FENDER WASHER, 1/4" 4
	24 71204G01 HEX HEAD WASHER HEAD BOLT W/PATCH LOCK, 1/4" - 20MM LG 4

	SP_625475_T-STARTER GENERATOR_FEB 2015.pdf
	1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCKWASHER 1
	4 625716 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL PKG 1
	12 612039 BRUSH SPRING 4
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 3
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 HEX BOLT, M10 - 1.25 X 20 2
	23 606279 HEX NUT, M10 - 1.25 2
	24 606261 HEX BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 HEX BOLT, M8 - 1.25 X 20 1
	28 606256 HEX BOLT, M10 - 1.25 X 25 9
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 HEX FLANGE NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 629763 TENSIONER BOLT 1
	34 603884 CABLE GUIDE BRACKET 1
	35
	36 631972 STARTER / GENERATOR SUPPORT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	37 607103 WIRE ASSEMBLY, 6 AWG, 42" LG 1
	38 25682G01 RUBBER BOOT 3

	SP_625475_U-TRUCK BED (PLASTIC)_FEB 2015.pdf
	51 00642G7 FLAT WASHER, 1/4" 8
	52 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 8
	53 71547G02 OUTRIGGER CHANNEL 1
	54
	55 74164G01 ELECTRIC DUMP KIT (INCLUDES ITEMS 56 - 66) 1
	56 27612G02 ELECTRIC ACTUATOR, 12V, 1500 LBS 1
	57 27680G01 TOGGLE SWITCH 1
	58 27447G01 TOGGLE GUARD 1
	59 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	60 00150G4 ROUND HEAD SLOTTED SCREW, #10 - 24 X 3/8" LG 2
	61 00565G5 LOCK WASHER, #10 2
	62 21320G4 CIRCUIT BREAKER, 15A, 24V 1
	63 17618G1 WIRE TIE 8
	64 00526G3 HEX NUT, #10 - 24 2
	65 10570G9 RIVET, 5/32" X .55" 2
	66 25976G14 14 GA WIRE (RED 5") 1
	67
	68
	69 27613G01 SPACER, .75 O.D. X .50 I.D. (NOT ILLUSTRATED) 2
	70 74613G01 HARNESS 1
	71
	72 71489G01 DECAL 1
	73
	74
	75
	76
	77 72339G02 PLASTIC BED HEAT SHIELD (GASOLINE VEHCLES ONLY) 1
	1 72647G01 36" PLASTIC TRUCK BED ASSEMBLY (INCLUDES ITEMS 2 - 11) 1
	2 72648G01 36" PLASTIC BED 1
	3 72649G01 36" PLASTIC TAILGATE 1
	4 73450G01 BOWED ANGLE 1
	5 73454G01 PIVOT SHAFT 2
	6 73455G02 TAILGATE CABLE ASSEMBLY 2
	7 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	8 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4" LG 2
	9 73449G01 TAILGATE CAP 1
	10 16705G2 PAN HEAD PHILLIPS SCREW, 1/4" - 2 X 5/8" LG 4
	11 16816G5 RACHET FASTENER 4
	12
	13
	14 16812G2 RATCHET FASTENER 2
	15 600821 LABEL EZGO 2
	16 74821G05 BED CAPACITY LABEL (250 LB) 1
	17 71055G01 RIVET (ALUMINUM), 3/16" 5
	18
	19
	20
	21
	22
	23
	103 71547G02 OUTRIGGER CHANNEL 1
	104 00642G7 FLAT WASHER, #4 - 5/16" 8
	105 01118G01 HEX HEAD BOLT, 1/4" - 20 X .62" LG 8
	106
	107
	108
	109
	110
	111
	24 76423G01 TRUCK BED FRAME 1
	25 71283G02 ELECTRIC LIFT BRACKET 1
	26 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG 4
	27 00642G8 FLAT WASHER, 5/16" 8
	28 11098G6 LOCK NUT, 5/16"- 18 2
	29 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 3/4" LG 2
	30 14390G4 LOCK NUT, 1/4" - 20 2
	31 00462G7 HEX HEAD BOLT, 7/16" - 14 X .875" LG 2
	32 00734G1 LOCK NUT, 7/16" - 14 2
	33
	34
	35
	36
	37
	38
	39 71571G01 CLEVIS PIN, .50" X 5.25" 2
	40 00571G5 FLAT WASHER, 5/16" 2
	41 21683G1 COTTER PIN, 15/32" X 2 13/16" 2
	42 71537G02 GAS SPRING 1
	43 01118G01 HEX HEAD BOLT WITH PATCHLOCK, 1/4" - 20 X .62" LG 8
	44 00642G7 FLAT WASHER, 1/4" 8
	45 71569G02 GAS SPRING CHANNEL 1
	46 624030 FLANGED BUSHING 4
	47 602904 CABLE ASSEMBLY 1
	48
	49
	50
	51 14443G10 CLEVIS PIN, .50 X 3" 1
	52 14443G12 CLEVIS PIN, 1/2" X 1 3/4" 1
	53 21683G1 HAIR CLIP 1
	54 72339G02 HEAT SHIELD 1
	55
	56
	57 74962G01 BED LATCH WELDMENT 1
	58 71477G02 BRACKET 1
	59 71099G02 LATCH PLATE 2
	60 71538G01 TORSION SPRING 1
	61
	62
	63 01118G01 HEX HEAD CAP SCREW, 1/4" - 2 X 5/8" LG 4
	64 71704G01 HANDLE GRIP 2
	65 70113G01 ADJUSTABLE BUMPER 2
	66 11027G1 LOCK NUT, 5/16" - 18 2
	67 74947G01 BUMPER BRACKET 2
	68
	69
	70 602977 LATCH PLATE (DRIVER SIDE) 1
	71 602978 LATCH PLATE (PASSENGER SIDE) 1
	72 01014G03 CARRIAGE BOLT, 1/4" - 20 X .75" LG 4
	73 00559G7 FLAT WASHER, 1/4" 4
	74 14390G4 LOCK NUT, 1/4" - 20 4
	75
	76
	77
	78
	79
	1 73451G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 * PLASTIC BED, 40" 1
	3 73454G01 PIVOT SHAFT 2
	4 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4" LG 2
	5 73455G01 TAILGATE CABLE 1
	6 73450G01 BOWED ANGLE 1
	7 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8" LG 4
	8 73449G01 TAILGATE CAP 1
	9 16818G5 RATCHET FASTENER 4
	10
	11 00415G2 HEX HEAD CAP SCREW, 1/4" - 20 X 1 1/4" LG 2
	12 74821G01 BED CAPACITY LABEL 1
	13 71055G01 RIVET (ALUMINUM), 3/16" X 1" 5
	14
	15
	16
	17 606405 LABEL EZGO 1
	18 16816G2 RATCHET FASTNER 4
	19
	20
	80 74164G04 ELECTRIC DUMP KIT (INCLUDES ITEMS 81 - 98) 1
	81 27612G02 ELECTRIC ACTUATOR 1
	82 27680G01 TOGGLE SWITCH 1
	83 27447G01 TOGGLE GUARD 1
	84 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	85 00150G4 ROUND HEAD SLOTTED SCREW, #10 - 24 X 3/8" LG 2
	86 00565G5 LOCK WASHER, #10 2
	87 21320G3 CIRCUIT BREAKER 15A, 24V 1
	88 17618G1 WIRE TIE 8
	89 00526G3 HEX NUT, #8 - 32 2
	90 10570G9 RIVET (ALUMINUM), 1/8" X 11/32" 2
	91 25976G14 14 GA WIRE ASSEMBLY (RED 5") 1
	92 71489G01 READ INSTRUCTIONS DECAL 1
	93
	94 74163G01 WIRE HARNESS, ELECTRIC DUMP 1
	95 14443G10 CLEVIS PIN, .50" X 3" 1
	96 14443G11 CLEVIS PIN, .50" X 1.92" 1
	97 21683G1 COTTER PIN, 15/32" X 2 13/16" 2
	98 27613G01 SPACER, .75" O.D. X .50" I.D. 2
	99
	100
	101
	102
	21 70113G01 ADJUSTABLE RUBBER BUMPER 2
	22 11027G1 LOCK NUT, 5/16" - 18 2
	23
	24
	25 74962G01 BED LATCH 1
	26 71538G01 LATCH TORSION SPRING 1
	27 71099G02 LATCH PLATE 2
	28 71477G02 RETAINER BRACKET 1
	29 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 4
	30
	31 71704G01 HANDLE GRIP 2
	32
	33
	34 71570G01 BUSHING 2
	35 71571G01 CLEVIS PIN, .50" X 5.25" 2
	36 00571G5 FLAT WASHER, 5/16" 2
	37 21683G1 HAIR CLIP 2
	38 624030 FLANGED BUSHING 4
	39 71569G02 SPRING CHANNEL 1
	40 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 8
	41 602904 BED TETHER CABLE 1
	42 00642G7 FLAT WASHER, 1/4" 8
	43 74947G01 BRACKET, BUMPER 2
	44 71537G02 GAS SPRING 2
	45 14443G10 CLEVIS PIN, 1/2" X 2 - 27/32" 1
	46 14443G12 CLEVIS PIN, 1/2" X 1 3/4" 1
	47 21683G1 HAIR CLIP 2
	48
	49
	50

	SP_625475_V-WEATHER PROTECTION_FEB 2015.pdf
	1 75048G01 SPACER, 1/2” 2
	2 638362 CANOPY STRUTS KIT (INCLUDES ITEMS 3 - 8) 1
	3 638092G01 CANOPY SUPPORT (DRIVER SIDE FRONT) 1
	4 638092G02 CANOPY SUPPORT (PASSENGER SIDE FRONT) 1
	5 626084 CANOPY SUPPORT (DRIVER SIDE REAR) 1
	6 626085 CANOPY SUPPORT (PASSENGER SIDE REAR) 1
	7 617641 CANOPY SUPPORT (CROSS TUBE) 1
	8 624119 HARDWARE KIT (INCLUDES ITEMS 9 - 17) 1
	9 619586 SPACER, 3/4” 2
	10 11098G6 LOCK NUT, 5/16" - 18 4
	11 00438G7 HEX HEAD BOLT, 5/16" - 18 X 7/8” LG 4
	12 11098G5 LOCK NUT, 3/8" - 16 8
	13 00428G2 HEX HEAD BOLT, 3/8" - 16 X 2 1/4” LG 8
	14 00560G1 FLAT WASHER, 3/8" 16
	15 00915G1 FLAT WASHER, 1/4” 5
	16 601476 LOCK NUT, M6 - 1 5
	17 * TORX BOLT, M6 - 1 X 40MM LG 5
	18 639612 CANOPY ASSEMBLY, REINFORCED (BLACK) (INCLUDES ITEMS 19 - 21) 1
	19 639438 REINFORCEMENT CANOPY 1
	20 639044 CANOPY (BLACK) 1
	21 639614 REINFORCED CANOPY HARDWARE KIT (INCLUDES ITEMS 29, 30) 1
	22
	23 624829 TOP ENCLOSURE (BLACK) 1
	24 624830 TOP ENCLOSURE (GRAY) 1
	25 624831 TOP ENCLOSURE (GREEN) 1
	26 624832 TOP ENCLOSURE (WHITE) 1
	27 624833 TOP ENCLOSURE (TAN) 1
	28 * VELCRO A/R
	29 608290 PHILLIPS HEAD SELF TAPPING SCREW, #10 - 16 X .72" LG 1
	30 00559G4 FLAT WASHER, O.D .45" X I.D .19" 1
	31
	32 71966G03 FULL WINDSHIELD KIT (INCLUDES ITEMS 33 - 38) 1
	33 71960G01 FULL WINDSHIELD 1
	34 * HEX HEAD BOLT, 1/4" - 20 X 1 3/4” LG 2
	35 * FLAT WASHER (SS), 1/4” 4
	36 * RUBBER GROMMET 2
	37 * LOCK NUT (SS), 1/4" - 20 2
	38 615662 SASH, 26" LG 2
	39
	40
	41 71966G04 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 34 - 37, 42, 43) 1
	42 617544 SPORT WINDSHIELD 1
	43 615661 SASH, 12" LG 2
	44
	45
	46 27924G01 MIRROR ASSEMBLY 1
	47
	48
	49 625932 SPLIT WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 50, 58) (FOR VEHICLES MANUFACTURED BEFORE 1ST DECEMBER 2014) 1
	50 * SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 51 - 57) 1
	51 * WINDSHIELD LOWER 1
	52 * WINDSHIELD UPPER 1
	53 * HINGE 1
	54 * GROMMET 2
	55 * UPPER LATCH 2
	56 * LOWER LATCH 2
	57 * WARNING DECAL 1
	58 625928 HARDWARE KIT, SPLIT WINDSHIELD (INCLUDES ITEMS 59 - 64, 94 - 96) 1
	59 * TUBE CLAMP, 1.5" DIA 2
	60 * FASTENER GROMMET 2
	61 * PAN HEAD BOLT, 3/8" - 16 X 1 1/2" LG 2
	62 * LOCK NUT, 3/8" - 16 2
	63 306981 FLAT WASHER, 3/8" 4
	64 * GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 65, 66) 2
	65 * GROMMET, 1/4" 1
	66 * SLEEVE, 1/4" 1
	67
	68
	69
	70
	71
	72 625931 FULL WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 73, 76) 1
	73 * FULL WINDSHIELD ASSEMBLY (INCLUDES ITEMS 57, 74, 75) 1
	74 * FULL WINDSHIELD 1
	75 * GROMMET 2
	76 * HARDWARE KIT, FULL WINDSHIELD (INCLUDES ITEMS 77 - 82) 1
	77 * TUBE CLAMP, 1.5" DIA 4
	78 * FASTENER GROMMET 4
	79 * PAN HEAD BOLT, 3/8" - 16 X 1 1/2" LG 4
	80 * LOCK NUT, 3/8" - 16 4
	81 * FLAT WASHER, 3/8" 8
	82 * GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 83, 84) 2
	83 * GROMMET, 1/4" 1
	84 * SLEEVE, 1/4" 1
	85 638372 SPLIT WINDSHIELD KIT, CLIP ON (INCLUDES ITEMS 86, 58) (FOR VEHICLES MANUFACTURED FROM 1ST DECEMBER 2014) 1
	86 638120 SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 87 - 93) 1
	87 603201 LOWER WINDSHIELD LATCH 2
	88 71963G01 DECAL 1
	89 638054 LOWER SPLIT WINDSHIELD 1
	90 638070 HINGE 1
	91 604115 GROMMET 2
	92 619621 UPPER WINDSHIELD LATCH 2
	93 638053 UPPER SPLIT WINDSHIELD 1
	94 00753G7 TRUSS HEAD PHILLIPS SCREW, 1/4" - 20 X 2.5" LG 2
	95 00650G7 FLAT WASHER, 1/4" 4
	96 00550G1 HEX NUT, 1/4" - 20 2
	1 627079 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 2 - 14) 1
	2 * WINDSHIELD 1
	3 * AWNING MOLDING (ALUMINUM) 1
	4 * TEXTILE SKIRT PLACEHOLDER 1
	5 * PLASTIC CLAMP 4
	6 * HEX NUT 6
	7 * FLAT WASHER 12
	8 * HEX HEAD BOLT 4
	9 * WINDSHIELD GROMMET 6
	10 * FLAT WASHER 8
	11 * HEX NUT 4
	12 * HEX HEAD BOLT 4
	13 * CRUSH SLEEVE 6
	14 * HEX HEAD BOLT 2
	15
	16
	17
	18 627080 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 19 - 38) 1
	19 * WINDSHIELD 1
	20
	21 * AWNING MOLDING (ALUMINUM) 1
	22 * TEXTILE SKIN PLACEHOLDER 1
	23 * PLASTIC CLAMP 2
	24 * UPPER METAL SEAL 1
	25 * UNIGRIP 1
	26 * TEXTILE STRAP 6
	27
	28 * HEX NUT 2
	29 * HEX HEAD BOLT 2
	30 * FLAT WASHER 4
	31 * GROMMET 2
	32 * FLAT WASHER 10
	33 * HEX NUT 4
	34 * HEX HEAD BOLT 4
	35 * CRUSH SLEEVE 2
	36 * HEX HEAD BOLT 2
	37 * BUMPER 2
	38 * HEX NUT 2
	1 628584 TOP CANOPY KIT (INCLUDES ITEMS 2, 3) 1
	2 627077 TOP CANOPY 1
	3 628585 HARDWARE KIT (INCLUDES ITEMS 4 - 9) 1
	4 * RUBBER SPACER 4
	5 * CHRISTMAS TREE PUSH RIVET 4
	6 * HEX HEAD BOLT, M6 - 1 X 20MM LG 8
	7 * FLAT WASHER, 1/4" 8
	8 * CLAMP (2 PIECE) 4
	9 * HEX NUT, M6 - 1 8

	SP_625475_S-SEATING_MARCH 2015.pdf
	1 71262G04 SEAT BACK SUPPORT (TERRAIN 250 & 500 Only) 1
	2 00715G2 BOLT, 5/16 - 18 X 13/16" LG (TERRAIN 250 & 500 Only) 1
	3 00438G8 BOLT, 5/16 - 18 X 3/4" LG (TERRAIN 250 & 500 Only) 2
	4 00642G8 WASHER, 5/16" (TERRAIN 250 & 500 Only) 2
	5 11098G6 LOCK NUT, 5/16 - 18 (TERRAIN 250 & 500 Only) 2
	6
	7 71263G01 ACCESS COVER (TERRAIN 250 & 500 Only) 1
	8 18436G1 DRIVE RIVET (TERRAIN 250 & 500 Only) 3
	9 605056 HEX SCREW, 1/4 - 20 X 1" W/PTCHLOC 4
	10 624486 SEAT BACK SUPPORT BRACKET 2
	11 00427G2 BOLT, 3/8 - 16 X 1 1/4" LG 4
	12 00560G1 FLAT WASHER, 3/8" (TERRAIN 250 & 500 Only) 2
	13 11098G5 LOCK NUT, 3/8 - 16 (TERRAIN 250 & 500 Only) 2
	14 71274G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 15 - 16) 71274G01 WHITE 71274G02 BLACK 71274G03 TAN 71274G04 GRAY 71274G05 OYSTER 71274G07 BROWN
	15 18144G* BACK REST COVER 1 18144G2 WHITE 18144G3 BLACK 18144G4 TAN 18144G5 GRAY 18144G6 OYSTER 18144G8 BROWN
	16 74889G01 SEAT BACK COVER 1
	17 00664G7 LOCK WASHER, 1/4" (SS) 4
	18 629269G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 19 - 32) 1 629269G0105 WHITE 629269G0104 GRAY 629269G0101 OYSTER 629269G0103 TAN 629269G0107 BROWN 629269G0106 BLACK
	19 71602G** VINYL SEAT BOTTOM 1 71602G01 WHITE 71602G02 GRAY 71602G03 OYSTER 71602G04 TAN 71602G07 BROWN 71602G06 BLACK
	20
	21
	22
	23
	24
	25 71610G01 SEAT HINGE 2
	26 00720G08 SCREW, #12 - 14 X 1" LG. 6
	27 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 1
	28 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	29 617645 HIP RESTRAINT (DRIVER SIDE) 1
	30
	31
	32 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	33 00571G2 FLAT WASHER, 5/16 (TERRAIN 1000 Only) 5
	34 11098G6 LOCK NUT, 5/16 - 18 (TERRAIN 1000 Only) 5
	35 00560G1 WASHER, 3/8" (TERRAIN 1000 Only) 4
	36 11098G5 LOCK NUT, 3/8 - 16 (TERRAIN 1000 Only) 4
	37 609567 SEAT BACK SUPPORT BRACKET (TERRAIN 1000 Only) 1
	38 00438G8 BOLT, 5/16 - 18 X 3/4" LG (TERRAIN 1000 Only) 5
	1 609567 SEAT BACK SUPPORT (TERRAIN 1000 only) 1
	2 00715G2 FLANGED HEX HEAD BOLT, 5/16" - 18 X .8" LG 1
	3 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 5
	4 00642G8 LOCK WASHER, 5/16" 2
	5 11098G6 LOCK NUT, 5/16" - 18 2
	6 71262G03 SEAT BACK SUPPORT (TERRAIN 250 Only)
	7 609575 CLOSEOUT BED COVER (TERRAIN 1000 Only) 1
	8 18436G1 DRIVE RIVET 3
	9 00560G3 FLAT WASHER, 1/2" 2
	10 00734G3 LOCK NUT, 7/16" - 20 2
	11 00427G2 FLANGED HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	12 00571G2 FLAT WASHER, 5/16" 14
	13 11098G5 LOCK NUT, 3/8" - 16 4
	14 635630 BUTTON HEAD TORX BOLT, 7/16" - 20 X 1 1/4" LG 2
	15 631973 BUCKLE AND BRACKET ASSEMBLY 2
	16 71274G02 SEAT BACK ASSEMBLY (BLACK) (INCLUDES ITEMS 17, 18) 1
	17 18144G3 VINYL COVER 1
	18 74889G01 SEAT BACK COVER (PLASTIC) 1
	19 634703 AIR CLEANER BRACKET (TERRAIN 1000 only) 1
	20 00114G6 HEX HEAD WASHER BOLT, 1/4 - 10 X 3/4" LG 2
	21 16705G1 HEX HEAD BOLT (WITH PATCH LOCK), 1/4" - 20 X 1" LG 4
	22 01110G01 FLAT WASHER (SS), 1/4" 4
	23 00664G7 LOCK WASHER (SS), 1/4" 4
	24
	25 629269G1306 SEAT BOTTOM ASSEMBLY (BLACK) (INCLUDES ITEMS 26 - 34) 1
	26 17074G1 SOILING SLAB (NOT ILLUSTRATED) 2
	27 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	28 71610G01 SEAT HINGE 1
	29 00720G08 FLAT HEAD PHILLIPS SCREW, #12 - 14 X 1" LG 3
	30 615169 VINYL SEAT BOTTOM COVER (BLACK) 1
	31 605503 SEAT BOTTOM PADDING (FOAM) 1
	32 629301 WOOD SEAT BOTTOM 1
	33 23222G1 FLAT STAPLE, 3/8" (NOT ILLUSTRATED) AR
	34 23223G1 FLAT STAPLE (NOT ILLUSTRATED) AR
	35
	36
	37 617402 SEAT STRAP 1
	38 71398G01 FLANGED HEX HEAD SCREW, 1/4" - 20 X 1 1/4" LG 1
	39 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 4
	40 16469G1 FENDER WASHER, 1/4" 1
	41 640674G01 SEAT SIDE COVER (DRIVER SIDE) 1
	42 640674G02 SEAT SIDE COVER (PASSENGER SIDE) 1
	1 626618G05 SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 75840G** SEAT BACK CUSHION 2
	3 626607 SEAT BACK PLATE 1
	4 00664G7 LOCK WASHER (SS), 1/4" 4
	5 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG 4
	6 27336G01 WARINING DECAL 2
	7
	8 00664G7 LOCK WASHER (SS), 1/4" 4
	9 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 4
	10 10570G11 RIVET, 3/16" X .70" 8
	11
	12 642838 SPLIT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 628111G05 SEAT BOTTOM ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 15, 17 - 20) 1
	14 628112G05 SEAT BOTTOM ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 16 - 20) 1
	15 75833G** SEAT BOTTOM (DRIVER SIDE) 1
	16 75834G** SEAT BOTTOM (PASSENGER SIDE) 1
	17 75847G01 SEAT HINGE 1
	18 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 3
	19 17074G1 SOILING SLAB 2
	20 23223G1 STAPLE (NOT ILLUSTRATED) 8
	21 640674G01 SEAT SIDE COVER (DRIVER SIDE) 1
	22 640674G02 SEAT SIDE COVER (PASSENGER SIDE) 1
	23
	24 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 4

	SP_625475_M-FRONT SUSPENSION AND STEERING (TERRAIN 250)_AUGUST 2015.pdf
	1 602512 FRONT AXLE 1
	2
	3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5, 6) 1
	5 70648G01 BEARING 1
	6 70749G01 BEARING, DP4 1
	7 25146G1 GREASE SEAL 1
	8 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862G1 LUG BOLT, 1/2" - 20 X 1 7/32" LG 4
	11 12093G1 SLOTTED NUT, 1" - 14 1
	12 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091G2 SPINDLE CAP 2
	14
	15
	16 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13, 17) 1
	17 70742G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	19 00560G3 FLAT WASHER, 1/2" 4
	20 70745G01 KING PIN TUBE 2
	21 70754G01 THRUST WASHER (SS) 2
	22 14390G6 LOCK NUT, 1/2" - 13 2
	23
	24
	25 76419G01 SHOCK ABSORBER 2
	26 70509G01 SHOCK ABSORBER BOOT 2
	27
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532G6 HEX NUT, 3/8" - 24 4
	31 10044G01 VINYL CAP 4
	32
	33
	34 70989G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163G03 SPRING PLATE 4
	36
	37 00734G1 LOCK NUT, 7/16" - 14 11
	38 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 11
	39
	40
	41 74605G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965G01 STEERING RACK COVER & BEARING 1
	43 * STEERING BOX INSTALLATION TAG 1
	44 * JAM NUT, 1/2" - 20 1
	45 70750G01 RETAINING RING (EXTERNAL) 1
	46 15112G1 BALL BEARING 1
	47 70603G01 PINION 1
	48 70751G01 RETAINING RING (INTERNAL) 1
	49 70638G01 SEAL PINION 1
	50 70604G01 RACK STEERING 1
	51 * SET SCREW, #10 - 32 X 1/4" LG 1
	52 70590G01 RACK LOADER 1
	53 70666G01 SPRING COMPRESSION 1
	54 70645G01 RACK LOADER GASKET 1
	55 70591G01 RACK LOADER COVER 1
	56 71102G01 CAP SCREW, 1/4" - 20 X 3/4" 2
	57 10389G3 GREASE FITTING, STRAIGHT 1
	58 70695G01 TIE ROD END - OUTER (INCLUDES ITEMS 59 - 60) 1
	59 * GROMMET - TIE ROD END 1
	60 * SLOTTED NUT, 7/16" - 20 1
	61
	62
	63 70961G01 RACK BOOT 1
	64 12416G2 WIRE TIE 1
	65 11391G8 WIRE TIE 1
	66
	67
	68
	69 74602G01 ROD END (INNER) 1
	70 10387G2 COTTER PIN, 3/32" X 1" LG 1
	71
	72
	73
	74 00464G8 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 2
	75 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LG 1
	76 70667G02 SPACER, 1.21" LG 2
	77 70667G04 SPACER (SHORT), 0.69" LG 1
	78 00532G7 HEX NUT, 7/16" - 14 1
	79 00560G2 FLAT WASHER, 7/16" 7
	80 00734G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83
	84
	85 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 105) 1
	86 70610G03 STEERING COLUMN 1
	87 28569G01 STEERING COLUMN BUSHING 1
	88 01022G01 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG 1
	89 70607G01 STEERING SHAFT 1
	90
	91
	92
	93
	94 15112G1 BALL BEARING 1
	95
	96
	97
	98 70580G01 INTERMEDIATE SHAFT 1
	99 01055G01 HEX HEAD BOLT, M8 X 1.25 - 6G 2
	100 00565G8 LOCK WASHER, 5/16" 2
	101
	102 70751G01 RETAINING RING (INTERNAL) 1
	103 70888G01 RETAINING RING (EXTERNAL) 1
	104
	105 70887G01 WAVE WASHER 1
	106 602980 STEERING WHEEL PREMIUM 1
	107 71147G01 STEERING WHEEL COVER 1
	108 602979 STEERING WHEEL 1
	109 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG WITH PATCHLOCK 4
	110 00879G1 LOCK WASHER, 3/8" 4
	111 607925 CLIPBOARD 1
	112 608529 STEERING WHEEL LABEL 1
	113 14390G2 LOCK NUT, 5/8" - 18 1
	114
	115 74604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 116, 119 - 122) 1
	116 74603G01 THREADED ROD 1
	117 70604G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 74603G01 THREADED ROD (24" LG) 1
	119 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123 00734G1 LOCK NUT, 7/16" - 14 2

	SP_625475_M_FRT SUSP & STG (TRN 500 & 1000)_AUGUST2015.pdf
	1 633795 FRONT AXLE 1
	2 70930G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 3 - 9) 1
	3 70802G01 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	4 25146G1 GREASE SEAL 1
	5 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	6 35886G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 7) 1
	7 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	8 12093G1 CASTELLATED NUT, 1" - 14 1
	9 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	10 70931G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 4 - 9, 11) 1
	11 70803G01 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	12 00407G6 HEX HEAD BOLT, 1/2 - 13 X 6" LG 2
	13 00560G3 FLAT WASHER, 1/2" 4
	14 70745G01 KING PIN TUBE 2
	15 70754G01 THRUST WASHER, 1" (SS) 2
	16 14390G6 LOCK NUT, 1/2 - 13 2
	17 76419G01 SHOCK ABSORBER 2
	18 10435G1 SHOCK ABSORBER WASHER 8
	19 10194G1 RUBBER BUSHING 8
	20 00532G6 HEX NUT, 3/8" - 24 4
	21 70664G03 LEAF SPRING (HEAVY DUTY) 2
	22 70163G03 SPRING PLATE 4
	23 00734G1 LOCK NUT, 7/16" - 14 11
	24 00463G11 BOLT, 7/16 - 14 X 1 3/4" LG 11
	25 70964G01 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 26 - 36) 1
	26 * STEERING BOX INSTALLATION TAG 1
	27 70694G01 RACK EXTENSION 1
	28 * JAM NUT, 1/2" - 20 1
	29 70961G01 RACK BOOT 1
	30 12416G2 WIRE TIE 1
	31 11391G8 CLAMP, 1 13/16 - 2 3/8" 1
	32 70638G01 PINION SEAL 1
	33 70695G01 TIE ROD END - OUTER (INCLUDES ITEMS 34, 35) 1
	34 50641G1 GROMMET - TIE ROD END 1
	35 50209G2 CASTELLATED NUT, 7/16" - 20 1
	36 10389G3 GREASE FITTING, STRAIGHT 1
	37 10387G2 COTTER PIN, 3/32" X 1" LG 1
	38 00464G8 HEX HEAD BOLT, 7/16 - 14 X 2 3/4" LG 2
	39 10044G01 VINYL CAP 4
	40 70667G02 SPACER, O.D 1" X I.D .46" X 1.2" LG 2
	41
	42
	43 00560G2 FLAT WASHER, 7/16" 7
	44 00734G1 LOCK NUT, 7/16" - 14 3
	45 70607G01 STEERING SHAFT 1
	46 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 47,48, 69) 1
	47 70610G03 STEERING COLUMN 1
	48 28569G01 STEERING COLUMN BUSHING 1
	49 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 50, 51) 1
	50 01055G01 METRIC BOLT, M8 X 1.25 - 05 1
	51 00565G8 LOCK WASHER, 5/16" 1
	52 70751G01 RETAINING RING (INTERNAL) 1
	53 70888G01 RETAINING RING (EXTERNAL) 1
	54 15112G1 BALL BEARING 1
	55 70887G01 WAVE WASHER 1
	56 602980 STEERING WHEEL PREMIUM (OPTIONAL) 1
	57
	58 14390G2 LOCK NUT, 5/8 - 18 1
	59 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 60 - 64) 1
	60 70897G02 THREADED ROD (24" LG) 1
	61 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	62 01069G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	63 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	64 01069G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	65 00734G1 LOCK NUT, 7/16" - 14 6
	66 602979 STEERING WHEEL 1
	67 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 x 1 1/4" LG 4
	68 00879G1 LOCK WASHER, 3/8" 4
	69 01022G01 HEX WASHER HEAD BOLT #6 - 20 x 5/16" LG 1
	70 70648G01 FLANGED BEARING 1
	71 70749G01 BEARING 1
	72 605642 STEERING RACK COVER (TERRAIN 250 ONLY) 1
	73 15058G1 BLACK ALUMINUM RIVET, 3/16" X 7/16" X 5/8" (TERRAIN 250 ONLY) 2
	74 71147G01 STEERING WHEEL COVER 1
	75 70990G03 CANTILEVER LEAF SPRING 2
	76 604572 WINCH RECEIVER RETAINER PLATE 4
	77 604559 WINCH RECEIVER 3
	78 00462G8 HEX SCREW, 7/16 - 14 X 1" LG 4
	79 605435 STEERING WHEEL DECAL 1
	80 70667G04 SPACER, O.D 1" X I.D .46" X .69" LG 1
	81 00532G7 HEX NUT, 7/16" - 14 1
	82 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3.5"LG 1
	83 607925 CLIPBOARD 1
	84 608529 STEERING WHEEL LABEL 1

	SP_625475_J-ELECTRICAL_NOV2015.pdf
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G1 TERMINAL COVER 3
	3 00715G2 HEX WASHER HEAD BOLT, 5/16" - 18 X .875" LG 4
	4
	5 24775G1 BATTERY, 12V DEKA (FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) 1
	6 600497 BATTERY, 12V, HD (FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) 1
	7
	8
	9
	10 645191 BATTERY HOLD DOWN 1
	11 00438G6 HEX BOLT, 5/16 - 18 X 3/4” LG 3
	12 00565G8 LOCK WASHER, 5/16” 1
	13 00571G2 FLAT WASHER (SS), 5/16” 1
	14
	15 645191 GROUND CABLE ( FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 2
	19 11027G1 LOCK NUT, 5/16" - 18 2
	20 26676G01 FLANGED BOLT, M6 X 1.0 X 23 MM 1
	21 606264 HEX FLANGE BOLT, M6 -1 X 20 MM LG 1
	22
	23 25972G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	24 605821 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED) AR
	26 73049G01 COVER FNR 1
	27 16469G1 FENDER WASHER, 1/4” 1
	28 00114G6 HEX WASHER HEAD BOLT, 1/4" - 14 X 3/4” LG 1
	29 645193 WIRE HARNESS, LONG (ACCESSORY) ( FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	30
	31 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) 1
	32 73057G01 BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 00415G4 HEX HEAD BOLT, 1/4" - 20 X 1 1/4” LG 1
	35 11027G2 LOCK NUT, 1/4" - 20 1
	36 25972G33 WIRE ASSEMBLY 6 GA 1
	37 603282 RELAY 1
	38 00661G8 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 1
	39 612813 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16” 2
	43 * NUT, 5/16" - 24 2
	44 00559G5 LOCK WASHER, # 10 2
	45 14390G10 LOCKNUT, #10-24 2
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47 11027G2 LOCK NUT, 1/4" - 20 1
	48 73446G01 FASTON TAB, 90° 2
	49 25978G56 18 GA WIRE (BLACK 5 3/4”) 1
	50 12914G01 PUSH ON MALE TERMINAL 1
	51 35211G01 FUSE BLOCK 1
	52 00379G2 RIVET, 1/8” X 13/16” LG 2
	53 35212G01 15 AMP FUSE (TERRAIN 500 & 1000 ONLY) 3
	54 25972G33 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56 00567G5 LOCK WASHER, #10 1
	57 32860G1 HORN 1
	58 00414G5 HEX HEAD BOLT, 1/4" - 20 X 5/8” LG 1
	59 00559G7 FLAT WASHER (SS), 1/4" 1
	60 14390G4 LOCK NUT, 1/4" - 20 1
	61 605639 KEY SWITCH WIRING HARNESS (TERRAIN 250 & 500 ONLY) 1
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET, 3/16” X 1" LG (ALUMINUM) 2
	67 00526G4 HEX NUT, #10-32 1
	68 605830 KEY SWITCH WIRING HARNESS, (TERRAIN 1000 ONLY) 1
	69 606285 FUEL GUAGE, INDICATOR HARNESS (TERRAIN 1000 ONLY) 1
	70 17618G1 NYLON CLAMP (TERRAIN 1000 ONLY) 2
	71 73290G03 BUZZER 1
	72 00567G7 LOCK WASHER (EXTERNAL TOOTH TYPE), 1/4" 1
	73 00532G1 HEX NUT , 1/4" - 20 1
	74 614497 HEADLIGHT W/O TURN SIGNAL (PASSENGER SIDE) 1
	75 614501 HEADLIGHT W/O TURN SIGNAL (DRIVER SIDE) 1
	76 618556 LED HEADLIGHT W/O TURN SIGNAL (PASSENGER SIDE) 1
	77 618555 LED HEADLIGHT W/O TURN SIGNAL (DRIVER SIDE) 1
	78 71597G01 SELF THREADING NUT, 5X 10 X 15 MM 8
	79
	80 01041G01 BULBEX RIVET, 5/32" DIA 2
	81 622712 TURN SIGNAL KIT (INCLUDES ITEMS 82 - 87) 1
	82 611810 TURN SIGNAL SWITCH (INCLUDES ITEM 83) 1
	83 21640G1 TURN SIGNAL FLASHER 1
	84 32307G3 FLEX LOOM, 3/8” 1
	85 17618G1 CLAMP 2
	86 619102 TURN SIGNAL BULB 2
	87 20965G3 STEERING COLUMN COVER 1
	88 605560 CONTROL HARNESS (TERRAIN 250 & 500 ONLY) 1
	89 605821 CONTROL HARNESS (TERRAIN 1000 ONLY) 1
	90 22674G1 FUSE BLOCK 1
	91 18392G1 15 AMP FUSE 3
	92 01041G01 BULBEX RIVET, 5/32" 2
	93 32739G2 TAILLIGHT ASSEMBLY (TERRAIN 250 AND 500 ONLY) 2
	94 619153 TRUCK WIRE ACCESSORY HARNESS (TERRAIN 1000 ONLY) 1
	95 606045 WIRE HARNESS (ACCESSORY) 1
	96 01041G01 BULBEX RIVET, 5/32" DIA 2
	97 33639G01 IGNITION SWITCH (WITH LIGHTS) 1
	98 33639G02 IGNITION SWITCH (WITH LIGHTS, GROUP KEY) (TERRAIN 500 & 1000 ONLY) 1
	99 33639G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) (TERRAIN 500 & 1000 ONLY) 1
	100 00568G6 LOCK WASHER, 3/4” 1
	101 17137G1 FACE NUT, 3/4" - 20 1
	102 17618G1 NYLON CLAMP 1
	103 605830 WIRE HARNESS (KEY SWITCH) 1
	104 601015 STD CONSOLE PLATE INSERT (TERRAIN 250 ONLY) 1
	105 71181G01 STD CONSOLE PLATE DECAL (TERRAIN 250 ONLY) 1
	106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) (TERRAIN 500 & 1000 ONLY) 1
	107 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) (TERRAIN 500 & 1000 ONLY) 1
	108 21553G1 FUEL GAUGE (TERRAIN 500 & 1000 ONLY) 1
	109 23474G1 INDICATOR LIGHT (TERRAIN 500 & 1000 ONLY) 1
	110 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	111 25978G122 18 GA WIRE (RED 6") (TERRAIN 500 & 1000 ONLY) 1
	112 33623G02 DRIVE RIVET, 3/16” X 3/8” LG 2
	113 645195 TRUCK WIRE ACCESSORY HARNESS (TERRAIN 1000 ONLY) ( FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	114 74693G01 CONSOLE PLATE W/ POWER OUTLET (TERRAIN 500 & 1000 ONLY) (INCLUDES ITEMS 117 - 119) 1
	115 74693G02 CONSOLE PLATE W/ PLUG (TERRAIN 250 ONLY) (INCLUDES ITEMS 116 - 117) 1
	116 20271G10 HOLE PLUG 1
	117 73522G03 CONSOLE INSERT PLATE 1
	118 71078G01 12V POWER OUTLET 1
	119 14601G10 ALUMINUM RIVET, 5/32" 2
	120 33623G02 DRIVE RIVET, 3/16” X 3/8” LG 3
	121 71081G01 WIRE HARNESS (TERRAIN 500 & 1000 ONLY) 1
	122 17618G1 WIRE TIE (TERRAIN 500 & 1000 ONLY) (NOT ILLUSTRATED) 5
	123 35212G01 15 AMP FUSE (TERRAIN 500 & 1000 ONLY) 1
	124 645194 WIRE HARNESS (TERRAIN 500 & 1000 ONLY) ( FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	125 617074 HOUR METER 1
	126 635649 HOUR METER BRACKET 1
	127 606254 WIRE HARNESS (HOUR METER) 1
	128 00439G1 HEX HEAD BOLT, 5/16" X 18 X 1 1/8" LG 1
	129 75048G01 SPACER, .328" X .75" X.50" LG 1
	130 11098G6 LOCK NUT, 5/16" - 18 1
	131 610428 BATTERY BOLT EXTENDER (NOT ILLUSTRATED) 2
	132
	133 637484 BATTERY, 12V (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 1
	134 638433 BATTERY, 12V HD (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 1
	135 610428 BATTERY BOLT EXTENDER (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 2
	136 640488 BATTERY BOLT EXTENDER 2
	137 645195 WIRE HARNESS (HEADLIGHT) (NOT ILLUSTRATED) 1
	138
	139 645199 #10GA WIRE ASSEMBLY, (WHITE) (NOT ILLUSTRATED) 1
	140 645198 #16GA WIRE ASSEMBLY, (BLACK) (NOT ILLUSTRATED) 1
	141
	142 73030G14 CONSOLE INSERT PLATE ( FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	143 648247 GAUGE (FUEL LEVEL) ( FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	144 648855 CONSOLE LABEL ( FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	145 648002 WIRE HARNESS (FUEL GAUGE) ( FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1

	SP_625475_V-WEATHER PROTECTION_DEC 2015.pdf
	1
	2 638362 CANOPY STRUTS KIT (INCLUDES ITEMS 3 - 8) 1
	3 638092G01 CANOPY SUPPORT (DRIVER SIDE FRONT) 1
	4 638092G02 CANOPY SUPPORT (PASSENGER SIDE FRONT) 1
	5 626084 CANOPY SUPPORT (DRIVER SIDE REAR) 1
	6 626085 CANOPY SUPPORT (PASSENGER SIDE REAR) 1
	7 617641 CANOPY SUPPORT (CROSS TUBE) 1
	8 624119 HARDWARE KIT (INCLUDES ITEMS 9 - 17) 1
	9 619586 SPACER, 3/4” 2
	10 11098G6 LOCK NUT, 5/16" - 18 4
	11 00438G7 HEX HEAD BOLT, 5/16" - 18 X 7/8” LG 4
	12 11098G5 LOCK NUT, 3/8" - 16 8
	13 00428G2 HEX HEAD BOLT, 3/8" - 16 X 2 1/4” LG 8
	14 00560G1 FLAT WASHER, 3/8" 16
	15 00915G1 FLAT WASHER, 1/4” 5
	16 601476 LOCK NUT, M6 - 1 5
	17 * TORX BOLT, M6 - 1 X 40MM LG 5
	18 639612 CANOPY ASSEMBLY, REINFORCED (BLACK) (INCLUDES ITEMS 19 - 21) 1
	19 639438 REINFORCEMENT CANOPY 1
	20 639044 CANOPY (BLACK) 1
	21 639614 REINFORCED CANOPY HARDWARE KIT (INCLUDES ITEMS 29, 30) 1
	22
	23 624829 TOP ENCLOSURE (BLACK) 1
	24 624830 TOP ENCLOSURE (GRAY) 1
	25 624831 TOP ENCLOSURE (GREEN) 1
	26 624832 TOP ENCLOSURE (WHITE) 1
	27 624833 TOP ENCLOSURE (TAN) 1
	28 * VELCRO A/R
	29 608290 PHILLIPS HEAD SELF TAPPING SCREW, #10 - 16 X .72" LG 1
	30 00559G4 FLAT WASHER, O.D .45" X I.D .19" 1
	31
	32 71966G03 FULL WINDSHIELD KIT (INCLUDES ITEMS 33 - 38) 1
	33 71960G01 FULL WINDSHIELD 1
	34 * HEX HEAD BOLT, 1/4" - 20 X 1 3/4” LG 2
	35 * FLAT WASHER (SS), 1/4” 4
	36 * RUBBER GROMMET 2
	37 * LOCK NUT (SS), 1/4" - 20 2
	38 615662 SASH, 26" LG 2
	39
	40
	41 71966G04 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 34 - 37, 42, 43) 1
	42 617544 SPORT WINDSHIELD 1
	43 615661 SASH, 12" LG 2
	44
	45
	46 27924G01 MIRROR ASSEMBLY 1
	47
	48
	49 625932 SPLIT WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 50, 58) (FOR VEHICLES MANUFACTURED BEFORE 1ST DECEMBER 2014) 1
	50 * SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 51 - 57) 1
	51 * WINDSHIELD LOWER 1
	52 * WINDSHIELD UPPER 1
	53 * HINGE 1
	54 * GROMMET 2
	55 * UPPER LATCH 2
	56 * LOWER LATCH 2
	57 * WARNING DECAL 1
	58 625928 HARDWARE KIT, SPLIT WINDSHIELD (INCLUDES ITEMS 59 - 64, 94 - 96) 1
	59 * TUBE CLAMP, 1.5" DIA 2
	60 * FASTENER GROMMET 2
	61 * PAN HEAD BOLT, 3/8" - 16 X 1 1/2" LG 2
	62 * LOCK NUT, 3/8" - 16 2
	63 306981 FLAT WASHER, 3/8" 4
	64 * GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 65, 66) 2
	65 * GROMMET, 1/4" 1
	66 * SLEEVE, 1/4" 1
	67
	68
	69
	70
	71
	72 625931 FULL WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 73, 76) 1
	73 * FULL WINDSHIELD ASSEMBLY (INCLUDES ITEMS 57, 74, 75) 1
	74 * FULL WINDSHIELD 1
	75 * GROMMET 2
	76 * HARDWARE KIT, FULL WINDSHIELD (INCLUDES ITEMS 77 - 82) 1
	77 * TUBE CLAMP, 1.5" DIA 4
	78 * FASTENER GROMMET 4
	79 * PAN HEAD BOLT, 3/8" - 16 X 1 1/2" LG 4
	80 * LOCK NUT, 3/8" - 16 4
	81 * FLAT WASHER, 3/8" 8
	82 * GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 83, 84) 2
	83 * GROMMET, 1/4" 1
	84 * SLEEVE, 1/4" 1
	85 638372 SPLIT WINDSHIELD KIT, CLIP ON (INCLUDES ITEMS 86, 58) (FOR VEHICLES MANUFACTURED FROM 1ST DECEMBER 2014) 1
	86 638120 SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 87 - 96) 1
	87 603201 LOWER WINDSHIELD LATCH 2
	88 71963G01 DECAL 1
	89 638054 LOWER SPLIT WINDSHIELD 1
	90 638070 HINGE 1
	91 604115 GROMMET 2
	92 619621 UPPER WINDSHIELD LATCH 2
	93 638053 UPPER SPLIT WINDSHIELD 1
	94 00753G7 TRUSS HEAD PHILLIPS SCREW, 1/4" - 20 X 2.5" LG 2
	95 00650G7 FLAT WASHER, 1/4" 4
	96 00550G1 HEX NUT, 1/4" - 20 2
	1 627079 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 2 - 14) 1
	2 * WINDSHIELD 1
	3 * AWNING MOLDING (ALUMINUM) 1
	4 * TEXTILE SKIRT PLACEHOLDER 1
	5 * PLASTIC CLAMP 4
	6 * HEX NUT 6
	7 * FLAT WASHER 12
	8 * HEX HEAD BOLT 4
	9 * WINDSHIELD GROMMET 6
	10 * FLAT WASHER 8
	11 * HEX NUT 4
	12 * HEX HEAD BOLT 4
	13 * CRUSH SLEEVE 6
	14 * HEX HEAD BOLT 2
	15
	16
	17
	18 627080 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 19 - 38) 1
	19 * WINDSHIELD 1
	20
	21 * AWNING MOLDING (ALUMINUM) 1
	22 * TEXTILE SKIN PLACEHOLDER 1
	23 * PLASTIC CLAMP 2
	24 * UPPER METAL SEAL 1
	25 * UNIGRIP 1
	26 * TEXTILE STRAP 6
	27
	28 * HEX NUT 2
	29 * HEX HEAD BOLT 2
	30 * FLAT WASHER 4
	31 * GROMMET 2
	32 * FLAT WASHER 10
	33 * HEX NUT 4
	34 * HEX HEAD BOLT 4
	35 * CRUSH SLEEVE 2
	36 * HEX HEAD BOLT 2
	37 * BUMPER 2
	38 * HEX NUT 2
	1 628584 TOP CANOPY KIT (INCLUDES ITEMS 2, 3) 1
	2 627077 TOP CANOPY 1
	3 628585 HARDWARE KIT (INCLUDES ITEMS 4 - 9) 1
	4 * RUBBER SPACER 4
	5 * CHRISTMAS TREE PUSH RIVET 4
	6 * HEX HEAD BOLT, M6 - 1 X 20MM LG 8
	7 * FLAT WASHER, 1/4" 8
	8 * CLAMP (2 PIECE) 4
	9 * HEX NUT, M6 - 1 8

	SP_625475_T-STARTER GENERATOR_JAN2016.pdf
	1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCKWASHER 1
	4 625716 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL PKG 1
	12 612039 BRUSH SPRING 4
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 4
	15
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 HEX BOLT, M10 - 1.25 X 20 2
	23 606279 HEX NUT, M10 - 1.25 2
	24 606261 HEX BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 HEX BOLT, M8 - 1.25 X 20 1
	28 606256 HEX BOLT, M10 - 1.25 X 25 9
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 HEX FLANGE NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 629763 TENSIONER BOLT 1
	34 603884 CABLE GUIDE BRACKET 1
	35
	36 631972 STARTER / GENERATOR SUPPORT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	37 607103 WIRE ASSEMBLY, 6 AWG, 42" LG 1
	38 25682G01 RUBBER BOOT 3

	SP_625475_D-BRAKES_MAR2016.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 1
	5 70259G02 BRAKE PEDAL 1
	6 641748 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11 28083G01 BRAKE COMPENSATOR BUMPER 2
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 18 - 27) 1
	18 00532G4 LOCK NUT, 5/16 - 24 2
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21 15121G1 FLAT WASHER, 5/16 2
	22 23061G2 TUBE 1
	23 28082G01 EQUALIZER BRACKET 1
	24 17979G1 ACCELERATOR ROD BUSHING 1
	25 23463G1 COMPRESSION SPRING 1
	26 27330G01 BRAKE YOKE 1
	27 612557 LINK ROD 1
	28
	29 01111G01 RETAINING RING, S.S. 4
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) AR
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) (TERRAIN 500 & 1000 Only) 1
	54 70686G02 BRAKE PEDAL 1
	55 641748 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645G2 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 FLAT WASHER, #10 2
	73 00559G3 FLAT WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 00642G8 FLAT WASHER - 5/16" 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 2
	81
	82 612189 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 612211 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 * BRAKE SHOE (LEADING) 2
	85 * BRAKE SHOE (TRAILING) 2
	86 * SHOE CLAMP 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89
	90
	91
	92 612417 BRAKE ADJUSTER KIT (DRIVER SIDE) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) 1
	94
	95
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 X 1 - 7/32 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, 3/4 - 16 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175G01 DUST CAP 2
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112 624690 BRAKE CABLE (DRIVER SIDE) (FOR TERRAIN 250 TS2 & 500 TS2) 1
	113 624703 BRAKE CABLE (PASSENGER SIDE) (FOR TERRAIN 250 TS2 & 500 TS2) 1
	114 624697 BRAKE CABLE (DRIVER SIDE) (FOR TERRAIN 1000 TS2) 1
	115 624698 BRAKE CABLE (PASSENGER SIDE) (FOR TERRAIN 1000 TS2) 1

	SP_625475_U-TRUCK BED (PLASTIC)_MARCH 2016.pdf
	51 00642G7 FLAT WASHER, 1/4" 8
	52 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 8
	53 71547G02 OUTRIGGER CHANNEL 1
	54
	55 74164G01 ELECTRIC DUMP KIT (INCLUDES ITEMS 56 - 66) 1
	56 27612G02 ELECTRIC ACTUATOR, 12V, 1500 LBS 1
	57 27680G01 TOGGLE SWITCH 1
	58 27447G01 TOGGLE GUARD 1
	59 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	60 00150G4 ROUND HEAD SLOTTED SCREW, #10 - 24 X 3/8" LG 2
	61 00565G5 LOCK WASHER, #10 2
	62 21320G4 CIRCUIT BREAKER, 15A, 24V 1
	63 17618G1 WIRE TIE 8
	64 00526G3 HEX NUT, #10 - 24 2
	65 10570G9 RIVET, 5/32" X .55" 2
	66 25976G14 14 GA WIRE (RED 5") 1
	67
	68
	69 27613G01 SPACER, .75 O.D. X .50 I.D. (NOT ILLUSTRATED) 2
	70 651950 DUMP HARNESS 1
	71
	72 71489G01 DECAL 1
	73
	74
	75
	76
	77 72339G02 PLASTIC BED HEAT SHIELD (GASOLINE VEHCLES ONLY) 1
	1 72647G01 36" PLASTIC TRUCK BED ASSEMBLY (INCLUDES ITEMS 2 - 11) 1
	2 72648G01 36" PLASTIC BED 1
	3 72649G01 36" PLASTIC TAILGATE 1
	4 73450G01 BOWED ANGLE 1
	5 73454G01 PIVOT SHAFT 2
	6 73455G02 TAILGATE CABLE ASSEMBLY 2
	7 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	8 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4" LG 2
	9 73449G01 TAILGATE CAP 1
	10 16705G2 PAN HEAD PHILLIPS SCREW, 1/4" - 2 X 5/8" LG 4
	11 16816G5 RACHET FASTENER 4
	12
	13
	14 16812G2 RATCHET FASTENER 2
	15 600821 LABEL EZGO 2
	16 74821G05 BED CAPACITY LABEL (250 LB) 1
	17 71055G01 RIVET (ALUMINUM), 3/16" 5
	18
	19
	20
	21
	22
	23
	103 71547G02 OUTRIGGER CHANNEL 1
	104 00642G7 FLAT WASHER, #4 - 5/16" 8
	105 01118G01 HEX HEAD BOLT, 1/4" - 20 X .62" LG 8
	106
	107
	108
	109
	110
	111
	24 76423G01 TRUCK BED FRAME 1
	25 71283G02 ELECTRIC LIFT BRACKET 1
	26 00439G2 HEX HEAD BOLT, 5/16" - 18 X 1 1/4" LG 4
	27 00642G8 FLAT WASHER, 5/16" 8
	28 11098G6 LOCK NUT, 5/16"- 18 2
	29 00415G6 HEX HEAD BOLT, 1/4" - 20 X 1 3/4" LG 2
	30 14390G4 LOCK NUT, 1/4" - 20 2
	31 00462G7 HEX HEAD BOLT, 7/16" - 14 X .875" LG 2
	32 00734G1 LOCK NUT, 7/16" - 14 2
	33
	34
	35
	36
	37
	38
	39 71571G01 CLEVIS PIN, .50" X 5.25" 2
	40 00571G5 FLAT WASHER, 5/16" 2
	41 21683G1 COTTER PIN, 15/32" X 2 13/16" 2
	42 71537G02 GAS SPRING 1
	43 01118G01 HEX HEAD BOLT WITH PATCHLOCK, 1/4" - 20 X .62" LG 8
	44 00642G7 FLAT WASHER, 1/4" 8
	45 71569G02 GAS SPRING CHANNEL 1
	46 624030 FLANGED BUSHING 4
	47 602904 CABLE ASSEMBLY 1
	48
	49
	50
	51 14443G10 CLEVIS PIN, .50 X 3" 1
	52 14443G12 CLEVIS PIN, 1/2" X 1 3/4" 1
	53 21683G1 HAIR CLIP 1
	54 72339G02 HEAT SHIELD 1
	55
	56
	57 74962G01 BED LATCH WELDMENT 1
	58 71477G02 BRACKET 1
	59 71099G02 LATCH PLATE 2
	60 71538G01 TORSION SPRING 1
	61
	62
	63 01118G01 HEX HEAD CAP SCREW, 1/4" - 2 X 5/8" LG 4
	64 71704G01 HANDLE GRIP 2
	65 70113G01 ADJUSTABLE BUMPER 2
	66 11027G1 LOCK NUT, 5/16" - 18 2
	67 74947G01 BUMPER BRACKET 2
	68
	69
	70 602977 LATCH PLATE (DRIVER SIDE) 1
	71 602978 LATCH PLATE (PASSENGER SIDE) 1
	72 01014G03 CARRIAGE BOLT, 1/4" - 20 X .75" LG 4
	73 00559G7 FLAT WASHER, 1/4" 4
	74 14390G4 LOCK NUT, 1/4" - 20 4
	75
	76
	77
	78
	79
	1 73451G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 * PLASTIC BED, 40" 1
	3 73454G01 PIVOT SHAFT 2
	4 73460G01 SHOULDER BOLT, 1/4" - 20 X 3/4" LG 2
	5 73455G01 TAILGATE CABLE 1
	6 73450G01 BOWED ANGLE 1
	7 16705G2 PAN HEAD SCREW (SS), 1/4" - 20 X 5/8" LG 4
	8 73449G01 TAILGATE CAP 1
	9 16818G5 RATCHET FASTENER 4
	10
	11 00415G2 HEX HEAD CAP SCREW, 1/4" - 20 X 1 1/4" LG 2
	12 74821G01 BED CAPACITY LABEL 1
	13 71055G01 RIVET (ALUMINUM), 3/16" X 1" 5
	14
	15
	16
	17 606405 LABEL EZGO 1
	18 16816G2 RATCHET FASTNER 4
	19
	20
	80 74164G04 ELECTRIC DUMP KIT (INCLUDES ITEMS 81 - 98) 1
	81 27612G02 ELECTRIC ACTUATOR 1
	82 27680G01 TOGGLE SWITCH 1
	83 27447G01 TOGGLE GUARD 1
	84 74165G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	85 00150G4 ROUND HEAD SLOTTED SCREW, #10 - 24 X 3/8" LG 2
	86 00565G5 LOCK WASHER, #10 2
	87 21320G3 CIRCUIT BREAKER 15A, 24V 1
	88 17618G1 WIRE TIE 8
	89 00526G3 HEX NUT, #8 - 32 2
	90 10570G9 RIVET (ALUMINUM), 1/8" X 11/32" 2
	91 25976G14 14 GA WIRE ASSEMBLY (RED 5") 1
	92 71489G01 READ INSTRUCTIONS DECAL 1
	93
	94 651950 WIRE HARNESS, ELECTRIC DUMP 1
	95 14443G10 CLEVIS PIN, .50" X 3" 1
	96 14443G11 CLEVIS PIN, .50" X 1.92" 1
	97 21683G1 COTTER PIN, 15/32" X 2 13/16" 2
	98 27613G01 SPACER, .75" O.D. X .50" I.D. 2
	99
	100
	101
	102
	21 70113G01 ADJUSTABLE RUBBER BUMPER 2
	22 11027G1 LOCK NUT, 5/16" - 18 2
	23
	24
	25 74962G01 BED LATCH 1
	26 71538G01 LATCH TORSION SPRING 1
	27 71099G02 LATCH PLATE 2
	28 71477G02 RETAINER BRACKET 1
	29 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 4
	30
	31 71704G01 HANDLE GRIP 2
	32
	33
	34 71570G01 BUSHING 2
	35 71571G01 CLEVIS PIN, .50" X 5.25" 2
	36 00571G5 FLAT WASHER, 5/16" 2
	37 21683G1 HAIR CLIP 2
	38 624030 FLANGED BUSHING 4
	39 71569G02 SPRING CHANNEL 1
	40 01118G01 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG 8
	41 602904 BED TETHER CABLE 1
	42 00642G7 FLAT WASHER, 1/4" 8
	43 74947G01 BRACKET, BUMPER 2
	44 71537G02 GAS SPRING 2
	45 14443G10 CLEVIS PIN, 1/2" X 2 - 27/32" 1
	46 14443G12 CLEVIS PIN, 1/2" X 1 3/4" 1
	47 21683G1 HAIR CLIP 2
	48
	49
	50

	ROLL OVER PROTECTIVE SYSTEM (ROPS)_MARCH 2016.pdf
	1 631578 ROPS UPPER KIT (INCLUDES ITEMS 2 - 7) 1
	2 631576 ROPS TOP WELDMENT 1
	3 629080 CONNECTOR REAR (DRIVER SIDE) 1
	4 629079 CONNECTOR REAR (PASSENGER SIDE) 1
	5 629082 CONNECTOR FRONT (DRIVER SIDE) 1
	6 629081 CONNECTOR FRONT (PASSENGER SIDE) 1
	7 629328 ROPS UPPER HARDWARE KIT (INCLUDES ITEMS 8 - 9) 1
	8 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 16
	9 630643 LOCK NUT, 3/8" - 16 16
	10
	11
	12
	13
	14
	15 640434 ROPS ACCESSORY HARDWARE KIT (INCLUDES ITEMS 16 - 20) 1
	16 610753 HEX HEAD BOLT, 7/16" - 20 X 1” LG 4
	17 609569 HEX HEAD BOLT, 7/16" - 20 X 3/4" LG 4
	18 00734G3 LOCK NUT, 7/16" - 20 8
	19 612255 PAN HEAD TORX SCREW, 12 - 14 X 1" LG 2
	20 630763 CARRIAGE BOLT (SS), 1/4" - 20 X .75” LG 4
	21
	22 640436 ROPS ACCESSORIES KIT (INCLUDES ITEMS 15, 23 - 30) 1
	23 611774 GRAB HANDLE 1
	24 612254 GRAB HANDLE MOUNT 2
	25 629454 SIDE DOOR NET (PAIR) (NOT ILLUSTRATED) 1
	26 649134 SEAT BELT RETRACTOR 2
	27 628577 HEADREST 2
	28 629642 CLAMP GUARD 2
	29 629666 HEADREST PLATE 2
	30 627786 CLAMP 2
	1 640293 ROPS SEAT SUPPORT 1
	2
	3 640183 ROPS BOTTOM (PASSENGER SIDE) 1
	4 640182 ROPS BOTTOM (DRIVER SIDE) 1
	5 629023 FRONT CROSSBAR TUBE 1
	6 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	7 00571G2 FLAT WASHER, 5/16” 8
	8 11098G5 LOCK NUT, 3/8" - 16 4
	9
	10 630642 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 4
	11 630643 LOCK NUT, 3/8" - 16 4
	12
	13 642582 ROPS CERTIFICATION DECAL 1

	SP_625475_V-WEATHER PROTECTION_May 2016.pdf
	1
	2 638362 CANOPY STRUTS KIT (INCLUDES ITEMS 3 - 8) 1
	3 638092G01 CANOPY SUPPORT (DRIVER SIDE FRONT) 1
	4 638092G02 CANOPY SUPPORT (PASSENGER SIDE FRONT) 1
	5 626084 CANOPY SUPPORT (DRIVER SIDE REAR) 1
	6 626085 CANOPY SUPPORT (PASSENGER SIDE REAR) 1
	7 617641 CANOPY SUPPORT (CROSS TUBE) 1
	8 624119 HARDWARE KIT (INCLUDES ITEMS 9 - 17) 1
	9 619586 SPACER, 3/4” 2
	10 11098G6 LOCK NUT, 5/16" - 18 4
	11 00438G7 HEX HEAD BOLT, 5/16" - 18 X 7/8” LG 4
	12 11098G5 LOCK NUT, 3/8" - 16 8
	13 00428G2 HEX HEAD BOLT, 3/8" - 16 X 2 1/4” LG 8
	14 00560G1 FLAT WASHER, 3/8" 16
	15 00915G1 FLAT WASHER, 1/4” 5
	16 601476 LOCK NUT, M6 - 1 5
	17 * TORX BOLT, M6 - 1 X 40MM LG 5
	18 651139 CANOPY ASSEMBLY, REINFORCED (BLACK) (INCLUDES ITEMS 19 - 24) 1
	19 639044 CANOPY (BLACK) 1
	20 651138 REINFORCEMENT BAR ASSEMBLY (INCLUDES ITEMS 21 - 22) 1
	21 639438 REINFORCEMENT BAR 1
	22 820951 BUMPER 3
	23 00559G4 FLAT WASHER, O.D .45" X I.D .19" 2
	24 608290 PHILLIPS HEAD SELF TAPPING SCREW, #10 - 16 X .72" LG 2
	25 624829 TOP ENCLOSURE (BLACK) 1
	26 624830 TOP ENCLOSURE (GRAY) 1
	27 624831 TOP ENCLOSURE (GREEN) 1
	28 624832 TOP ENCLOSURE (WHITE) 1
	29 624833 TOP ENCLOSURE (TAN) 1
	30 * VELCRO AR
	31
	32 71966G03 FULL WINDSHIELD KIT (INCLUDES ITEMS 33 - 38) 1
	33 71960G01 FULL WINDSHIELD 1
	34 * HEX HEAD BOLT, 1/4" - 20 X 1 3/4” LG 2
	35 * FLAT WASHER (SS), 1/4” 4
	36 * RUBBER GROMMET 2
	37 * LOCK NUT (SS), 1/4" - 20 2
	38 615662 SASH, 26" LG 2
	39
	40
	41 71966G04 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 34 - 37, 42, 43) 1
	42 617544 SPORT WINDSHIELD 1
	43 615661 SASH, 12" LG 2
	44
	45
	46 27924G01 MIRROR ASSEMBLY 1
	47
	48
	49 625932 SPLIT WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 50, 58) (FOR VEHICLES MANUFACTURED BEFORE 1ST DECEMBER 2014) 1
	50 * SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 51 - 57) 1
	51 * WINDSHIELD LOWER 1
	52 * WINDSHIELD UPPER 1
	53 * HINGE 1
	54 * GROMMET 2
	55 * UPPER LATCH 2
	56 * LOWER LATCH 2
	57 * WARNING DECAL 1
	58 625928 HARDWARE KIT, SPLIT WINDSHIELD (INCLUDES ITEMS 59 - 64, 94 - 96) 1
	59 * TUBE CLAMP, 1.5" DIA 2
	60 * FASTENER GROMMET 2
	61 * PAN HEAD BOLT, 3/8" - 16 X 1 1/2" LG 2
	62 * LOCK NUT, 3/8" - 16 2
	63 306981 FLAT WASHER, 3/8" 4
	64 * GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 65, 66) 2
	65 * GROMMET, 1/4" 1
	66 * SLEEVE, 1/4" 1
	67
	68
	69
	70
	71
	72 625931 FULL WINDSHIELD KIT, CLIP - ON (INCLUDES ITEMS 73, 76) 1
	73 * FULL WINDSHIELD ASSEMBLY (INCLUDES ITEMS 57, 74, 75) 1
	74 * FULL WINDSHIELD 1
	75 * GROMMET 2
	76 * HARDWARE KIT, FULL WINDSHIELD (INCLUDES ITEMS 77 - 82) 1
	77 * TUBE CLAMP, 1.5" DIA 4
	78 * FASTENER GROMMET 4
	79 * PAN HEAD BOLT, 3/8" - 16 X 1 1/2" LG 4
	80 * LOCK NUT, 3/8" - 16 4
	81 * FLAT WASHER, 3/8" 8
	82 * GROMMET ASSEMBLY, 1/4" (INCLUDES ITEMS 83, 84) 2
	83 * GROMMET, 1/4" 1
	84 * SLEEVE, 1/4" 1
	85 638372 SPLIT WINDSHIELD KIT, CLIP ON (INCLUDES ITEMS 86, 58) (FOR VEHICLES MANUFACTURED FROM 1ST DECEMBER 2014) 1
	86 638120 SPLIT WINDSHIELD ASSEMBLY (INCLUDES ITEMS 87 - 96) 1
	87 603201 LOWER WINDSHIELD LATCH 2
	88 71963G01 DECAL 1
	89 638054 LOWER SPLIT WINDSHIELD 1
	90 638070 HINGE 1
	91 604115 GROMMET 2
	92 619621 UPPER WINDSHIELD LATCH 2
	93 638053 UPPER SPLIT WINDSHIELD 1
	94 00753G7 TRUSS HEAD PHILLIPS SCREW, 1/4" - 20 X 2.5" LG 2
	95 00650G7 FLAT WASHER, 1/4" 4
	96 00550G1 HEX NUT, 1/4" - 20 2
	1 627079 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 2 - 14) 1
	2 * WINDSHIELD 1
	3 * AWNING MOLDING (ALUMINUM) 1
	4 * TEXTILE SKIRT PLACEHOLDER 1
	5 * PLASTIC CLAMP 4
	6 * HEX NUT 6
	7 * FLAT WASHER 12
	8 * HEX HEAD BOLT 4
	9 * WINDSHIELD GROMMET 6
	10 * FLAT WASHER 8
	11 * HEX NUT 4
	12 * HEX HEAD BOLT 4
	13 * CRUSH SLEEVE 6
	14 * HEX HEAD BOLT 2
	15
	16
	17
	18 627080 WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 19 - 38) 1
	19 * WINDSHIELD 1
	20
	21 * AWNING MOLDING (ALUMINUM) 1
	22 * TEXTILE SKIN PLACEHOLDER 1
	23 * PLASTIC CLAMP 2
	24 * UPPER METAL SEAL 1
	25 * UNIGRIP 1
	26 * TEXTILE STRAP 6
	27
	28 * HEX NUT 2
	29 * HEX HEAD BOLT 2
	30 * FLAT WASHER 4
	31 * GROMMET 2
	32 * FLAT WASHER 10
	33 * HEX NUT 4
	34 * HEX HEAD BOLT 4
	35 * CRUSH SLEEVE 2
	36 * HEX HEAD BOLT 2
	37 * BUMPER 2
	38 * HEX NUT 2
	1 628584 TOP CANOPY KIT (INCLUDES ITEMS 2, 3) 1
	2 627077 TOP CANOPY 1
	3 628585 HARDWARE KIT (INCLUDES ITEMS 4 - 9) 1
	4 * RUBBER SPACER 4
	5 * CHRISTMAS TREE PUSH RIVET 4
	6 * HEX HEAD BOLT, M6 - 1 X 20MM LG 8
	7 * FLAT WASHER, 1/4" 8
	8 * CLAMP (2 PIECE) 4
	9 * HEX NUT, M6 - 1 8

	SP_625475_D-BRAKES_JULY2016.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 1
	5 70259G02 BRAKE PEDAL 1
	6 641748 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11 28083G01 BRAKE COMPENSATOR BUMPER 2
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 18 - 27) 1
	18 00532G4 LOCK NUT, 5/16 - 24 2
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21 15121G1 FLAT WASHER, 5/16 2
	22 23061G2 TUBE 1
	23 28082G01 EQUALIZER BRACKET 1
	24 17979G1 ACCELERATOR ROD BUSHING 1
	25 23463G1 COMPRESSION SPRING 1
	26 27330G01 BRAKE YOKE 1
	27 612557 LINK ROD 1
	28
	29 01111G01 RETAINING RING, S.S. 4
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) AR
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) (TERRAIN 500 & 1000 Only) 1
	54 70686G02 BRAKE PEDAL 1
	55 641748 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 652355 BRAKE PEDAL SPACER 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645G2 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 FLAT WASHER, #10 2
	73 00559G3 FLAT WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 00642G8 FLAT WASHER - 5/16" 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 2
	81
	82 612189 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 612211 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 * BRAKE SHOE (LEADING) 2
	85 * BRAKE SHOE (TRAILING) 2
	86 * SHOE CLAMP 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89
	90
	91
	92 612417 BRAKE ADJUSTER KIT (DRIVER SIDE) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) 1
	94
	95
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 X 1 - 7/32 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, 3/4 - 16 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175G01 DUST CAP 2
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112 624690 BRAKE CABLE (DRIVER SIDE) (FOR TERRAIN 250 TS2 & 500 TS2) 1
	113 624703 BRAKE CABLE (PASSENGER SIDE) (FOR TERRAIN 250 TS2 & 500 TS2) 1
	114 624697 BRAKE CABLE (DRIVER SIDE) (FOR TERRAIN 1000 TS2) 1
	115 624698 BRAKE CABLE (PASSENGER SIDE) (FOR TERRAIN 1000 TS2) 1

	SP_625475_T-STARTER GENERATOR_JULY2016.pdf
	1 649711 STARTER / GENERATOR (INCLUDES ITEMS 2 - 17) 1
	2 612029 HEX NUT 1
	3 612030 LOCK WASHER 1
	4 625716 PULLEY, 2.5" O.D. 1
	5 654715 DRIVE END HEAD 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 WOODRUFF KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 654716 FRAME AND FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD AND TERMINAL PACKAGE 1
	12 654717 BRUSH BOX ASSEMBLY 1
	13 612039 BRUSH SPRING 4
	14 612043 WAVY WASHER 1
	15 612044 BEARING 1
	16 612045 COMMUTATOR END HEAD 1
	17 654718 HEADBAND 1
	18
	19
	20
	21
	22 606235 HEX BOLT, M10 - 1.25 X 20 2
	23 606279 HEX NUT, M10 - 1.25 2
	24 606261 HEX BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 HEX BOLT, M8 - 1.25 X 20 1
	28 606256 HEX BOLT, M10 - 1.25 X 25 9
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 HEX FLANGE NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 629763 TENSIONER BOLT 1
	34 603884 CABLE GUIDE BRACKET 1
	35
	36 631972 STARTER / GENERATOR SUPPORT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	37 607103 WIRE ASSEMBLY, 6 AWG, 42" LG 1
	38 25682G01 RUBBER BOOT 3

	SP_625475_D-BRAKES_AUG2016.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 1
	5 652251G03 BRAKE PEDAL 1
	6 652253G03 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11 28083G01 BRAKE COMPENSATOR BUMPER 2
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 18 - 27) 1
	18 00532G4 LOCK NUT, 5/16 - 24 2
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21 15121G1 FLAT WASHER, 5/16 2
	22 23061G2 TUBE 1
	23 28082G01 EQUALIZER BRACKET 1
	24 17979G1 ACCELERATOR ROD BUSHING 1
	25 23463G1 COMPRESSION SPRING 1
	26 27330G01 BRAKE YOKE 1
	27 612557 LINK ROD 1
	28
	29 01111G01 RETAINING RING, S.S. 4
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) AR
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) (TERRAIN 500 & 1000 Only) 1
	54 70686G02 BRAKE PEDAL 1
	55 641748 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 652355 BRAKE PEDAL SPACER 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645G2 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 FLAT WASHER, #10 2
	73 00559G3 FLAT WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 00642G8 FLAT WASHER - 5/16" 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 2
	81
	82 612189 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 612211 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 * BRAKE SHOE (LEADING) 2
	85 * BRAKE SHOE (TRAILING) 2
	86 * SHOE CLAMP 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89
	90
	91
	92 612417 BRAKE ADJUSTER KIT (DRIVER SIDE) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) 1
	94
	95
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 X 1 - 7/32 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, 3/4 - 16 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175G01 DUST CAP 2
	109
	110 652248 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 652249 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112 624690 BRAKE CABLE (DRIVER SIDE) (FOR TERRAIN 250 TS2 & 500 TS2) 1
	113 624703 BRAKE CABLE (PASSENGER SIDE) (FOR TERRAIN 250 TS2 & 500 TS2) 1
	114 624697 BRAKE CABLE (DRIVER SIDE) (FOR TERRAIN 1000 TS2) 1
	115 624698 BRAKE CABLE (PASSENGER SIDE) (FOR TERRAIN 1000 TS2) 1

	SP_625475_P-REAR AXLENOV2017.pdf
	1 627891 REAR AXLE (INCLUDES ITEMS 2 - 16) 1
	2 26770G01 OIL DRAIN PLUG 2
	3 26771G01 GASKET, 14MM 2
	4
	5
	6
	7 72259G01 OIL SEAL 28 X 47 X 9MM 3
	8 26823G01 FLANGED HEX HEAD BOLT M8 X 1.25 X 100 LG 10
	9 72260G01 FLANGED HEX HEAD BOLT M10 X 1.5 X 23 LG 10
	10 607940 AXLE TUBE (PASSENGER SIDE) 1
	11 607939 AXLE TUBE (DRIVER SIDE) 1
	12 607946 AXLE SHAFT (PASSENGER SIDE) 1
	13 607945 AXLE SHAFT (DRIVER SIDE) 1
	14 26811G01 BALL BEARING 2
	15 26814G01 SNAP RING, 52MM 2
	16 606403 SLOTTED HEX NUT, M22 X 1.5 2
	17
	18
	19 670468 REAR AXLE, 11.47:1 (INCLUDES ITEMS 21 - 81) (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	20 670470 REAR AXLE W/LSD, 11.47:1 (INCLUDES ITEMS 21 - 63, 65 - 80, 82 - 83) (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	21 639859 AXLE CASE L COMPLETE (INCLUDES ITEMS 22 - 30, 42) 1
	22 665887 GOVERNOR GEAR 1
	23 639689 GOVERNOR SLEEVE 1
	24 607904 FLAT WASHER 2
	25
	26 639698 GOVERNOR GEAR SHAFT 1
	27 639707 GOVERNOR SHAFT 1
	28 639736 FLAT WASHER, 6MM 2
	29 607911 OIL SEAL, 6 x 10 x 2.5MM 1
	30 607913 RETAINING RING E5 1
	31 639738 OIL SEAL, 24 x 40 x 9MM 2
	32 26818G01 STEEL BALL 1
	33 26819G01 SPRING 1
	34 26831G01 GASKET, 10 1
	35 26820G01 FLANGED HEX HEAD BOLT, M10 x 1.25 x 12MM LG 1
	36 639865 AXLE CASE R COMPLETE (INCLUDES ITEMS 31, 37 - 41) 1
	37 639746 SELECT SHAFT 1
	38 607915 OIL SEAL, 13 x 22 x 5MM 1
	39 607916 SNAP RING, 13MM 1
	40 607917 SPACER, 13 x 1MM 1
	41 640093 OIL SEAL, 28 x 47 x 9MM 1
	42 607919 AIR BREATHER 1
	43 639747 OIL DRAIN PLUG 2
	44 639748 GASKET, 14MM 2
	45 26785G01 BALL BEARING (6204) 2
	46 665888 GOVERNOR GEAR, 34 1
	47 607920 PIN, 6 x 12L 1
	48 639750 INPUT SHAFT 1
	49 607922 BALL BEARING (62/28) 1
	50 639868 BALL BEARING (TMB202) 2
	51 639755 COUNTER SHAFT 1
	52 640744 BALL BEARING (6006) 1
	53 639758 GEAR, 34 1
	54 639869 KNOCK PIPE 2
	55 639760 BALL BEARING (6304) 2
	56 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG 1
	57 639769 GEAR, 17 1
	58 28689G01 COLLAR, 24 x 7.5MM 1
	59 639771 GEAR, 52 1
	60 670697 CENTER SHAFT 1
	61 639774 CLUTCH PIN 1
	62 670696 GEAR, 61 1
	63 639797 SPACER, 20 x 2MM 2
	64 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	65 639800 DIFFERENTIAL PAIR GEAR 1
	66 26808G01 HEX HEAD BOLT, M10 x 1.25 x 26MM LG 6
	67 28723G01 DIFFERENTIAL SHAFT 1
	68 28697G01 SPRING PIN, 4 x 40L 1
	69 639801 BALL BEARING (6007) 1
	70 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 69). 1
	71 607938 CASTLED NUT, M22 - 1.5 2
	72 639876 AXLE SHAFT L COMPLETE (INCLUDES ITEM 74) 1
	73 639881 AXLE SHAFT R COMPLETE (INCLUDES ITEM 74) 1
	74 639836 BALL BEARING (6205DD) 2
	75 607939 AXLE CASE L COMPLETE 1
	76 607940 AXLE CASE R COMPLETE 1
	77 26814G01 SNAP RING, 52MM 2
	78 639839 FLANGED HEX HEAD BOLT, M8 x 1.25 x 60MM LG 9
	79 639840 FLANGED HEX HEAD BOLT, M10 x 1.25 x 25MM LG 10
	80 639844 SHIFT SHAFT COMPLETE 1
	81 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 64, 66 AND 70) 1
	82 640098 DIFFERENTIAL CASE W/LSD (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	83 639847 DIFFERENTIAL ASSEMBLY W/LSD (INCLUDES ITEMS 82, 66 AND 70) 1

	SP_625475_P-REAR AXLE MARCH 2018.pdf
	1 627891 REAR AXLE (INCLUDES ITEMS 2 - 16) 1
	2 26770G01 OIL DRAIN PLUG 2
	3 26771G01 GASKET, 14MM 2
	4
	5
	6
	7 72259G01 OIL SEAL 28 X 47 X 9MM 3
	8 26823G01 FLANGED HEX HEAD BOLT M8 X 1.25 X 100 LG 10
	9 72260G01 FLANGED HEX HEAD BOLT M10 X 1.5 X 23 LG 10
	10 607940 AXLE TUBE (PASSENGER SIDE) 1
	11 607939 AXLE TUBE (DRIVER SIDE) 1
	12 607946 AXLE SHAFT (PASSENGER SIDE) 1
	13 607945 AXLE SHAFT (DRIVER SIDE) 1
	14 26811G01 BALL BEARING 2
	15 26814G01 SNAP RING, 52MM 2
	16 606403 SLOTTED HEX NUT, M22 X 1.5 2
	17
	18
	19 670468 REAR AXLE, 11.47:1 (INCLUDES ITEMS 21 - 81) (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	20 670470 REAR AXLE W/LSD, 11.47:1 (INCLUDES ITEMS 21 - 63, 65 - 80, 82 - 83) (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1
	21 639859 AXLE CASE L COMPLETE (INCLUDES ITEMS 22 - 30, 42) 1
	22 665887 GOVERNOR GEAR 1
	23 639689 GOVERNOR SLEEVE 1
	24 607904 FLAT WASHER 1
	25
	26 639698 GOVERNOR GEAR SHAFT 1
	27 639707 GOVERNOR SHAFT 1
	28 639736 FLAT WASHER, 6MM 2
	29 607911 OIL SEAL, 6 x 10 x 2.5MM 1
	30 607913 RETAINING RING E5 1
	31 639738 OIL SEAL, 24 x 40 x 9MM 2
	32 26818G01 STEEL BALL 1
	33 26819G01 SPRING 1
	34 26831G01 GASKET, 10 1
	35 26820G01 FLANGED HEX HEAD BOLT, M10 x 1.25 x 12MM LG 1
	36 639865 AXLE CASE R COMPLETE (INCLUDES ITEMS 31, 37 - 41) 1
	37 639746 SELECT SHAFT 1
	38 607915 OIL SEAL, 13 x 22 x 5MM 1
	39 607916 SNAP RING, 13MM 1
	40 607917 SPACER, 13 x 1MM 1
	41 640093 OIL SEAL, 28 x 47 x 9MM 1
	42 607919 AIR BREATHER 1
	43 639747 OIL DRAIN PLUG 2
	44 639748 GASKET, 14MM 2
	45 26785G01 BALL BEARING (6204) 2
	46 665888 GOVERNOR GEAR, 34 1
	47 607920 PIN, 6 x 12L 1
	48 639750 INPUT SHAFT 1
	49 607922 BALL BEARING (62/28) 1
	50 639868 BALL BEARING (TMB202) 2
	51 639755 COUNTER SHAFT 1
	52 640744 BALL BEARING (6006) 1
	53 639758 GEAR, 34 1
	54 639869 KNOCK PIPE 2
	55 639760 BALL BEARING (6304) 2
	56 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG 1
	57 639769 GEAR, 17 1
	58 28689G01 COLLAR, 24 x 7.5MM 1
	59 639771 GEAR, 52 1
	60 670697 CENTER SHAFT 1
	61 639774 CLUTCH PIN 1
	62 670696 GEAR, 61 1
	63 639797 SPACER, 20 x 2MM 2
	64 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	65 639800 DIFFERENTIAL PAIR GEAR 1
	66 26808G01 HEX HEAD BOLT, M10 x 1.25 x 26MM LG 6
	67 28723G01 DIFFERENTIAL SHAFT 1
	68 28697G01 SPRING PIN, 4 x 40L 1
	69 639801 BALL BEARING (6007) 1
	70 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 69). 1
	71 607938 CASTLED NUT, M22 - 1.5 2
	72 639876 AXLE SHAFT L COMPLETE (INCLUDES ITEM 74) 1
	73 639881 AXLE SHAFT R COMPLETE (INCLUDES ITEM 74) 1
	74 639836 BALL BEARING (6205DD) 2
	75 607939 AXLE CASE L COMPLETE 1
	76 607940 AXLE CASE R COMPLETE 1
	77 26814G01 SNAP RING, 52MM 2
	78 639839 FLANGED HEX HEAD BOLT, M8 x 1.25 x 60MM LG 9
	79 639840 FLANGED HEX HEAD BOLT, M10 x 1.25 x 25MM LG 10
	80 639844 SHIFT SHAFT COMPLETE 1
	81 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 64, 66 AND 70) 1
	82 640098 DIFFERENTIAL CASE W/LSD (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	83 639847 DIFFERENTIAL ASSEMBLY W/LSD (INCLUDES ITEMS 82, 66 AND 70) 1




